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82.1033 General Information

Applicant:

Hewlett Packard Company

Applicant Address:

153 Taylor Street Littleton Massachusetts, United States 01460-1407

Manufacturer:

Hewlett Packard Company

Manufacturer Address:

153 Taylor Street Littleton Massachusetts, United States 01460-1407

Test Site:

MRT Technology (Suzhou) Co., Ltd

Test Site Address:

D8 Building, Youxin Industrial Park, No.2 Tian’edang Rd., Wuzhong
Economic Development Zone, Suzhou, China

MRT FCC Registration No.:

809388

Model No.:

BINGA-FB0005, JHO48A

FCC ID:

O9C-BINGAFB0005

Test Device Serial No.:

N/A [] Production [X] Pre-Production [_] Engineering

FCC Classification:

Unlicensed National Information Infrastructure (UNII)

Date(s) of Test:

Sep. 15 ~ 24, 2014

Test Report S/N:

1409RSU02703

Test Facility / Accreditations
Measurements were performed at MRT Laboratory located in Tian’edang Rd., Suzhou, China.

e MRT Lab is accredited to ISO 17025 by the American Association for Laboratory

Accreditation (A2LA) under the American Association for Laboratory Accreditation
Program (A2LA Cert. No. 3628.01) in EMC, Telecommunications and Radio testing for FCC,
Industry Canada, EU and TELEC Rules.

e MRT facility is a FCC registered (MRT Reg. No. 809388)
test facility with the site description report on file and 4
has met all the requirements specified in Section 2.948
of the FCC Rules and Industry Canada (11384A-1).

e MRT facility is an IC registered (11384A-1) test
laboratory with the site description on file at Industry

Canada.

Hlac-weA @! American Association for Laboratory Accreditation

Accredited Laboratory

MRT TECHNOLOGY (SUZHOU) CO., LTD.

FCC ID: O9C-BIJNGAFB0005
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1. INTRODUCTION
1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
including intentional and/or unintentional radiators for compliance with the technical rules and

regulations of the Federal Communications Commission and the Industry Canada Certification and
Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taihu Lake.
These measurement tests were conducted at the MRT Technology (Suzhou) Co., Ltd. Facility
located at D8 Building, Youxin Industrial Park, No.2 Tian’edang Rd., Wuzhong Economic
Development Zone, Suzhou, China. The detailed description of the measurement facility was found

to be in compliance with the requirements of § 2.948 according to ANSI C63.4-2009 on September
30, 2013.
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2. PRODUCT INFORMATION

2.1. Equipment Description

Product Name

Unified Wired-WLAN Walljack

Model No. BINGA-FB0005, JHO48A
Radio Type Intentional Transceiver
Power Type 48Vdc, 0.63A (or POE input)

Operation Mode

Master Device

Frequency Range

For 802.11a/n-HT20:

5260~5320MHz, 5500~5700MHz

For 802.11ac-VHT20:

5260~5320MHz, 5500~5720MHz

For 802.11n-HT40:

5270~5310MHz, 5510~5670MHz

For 802.11ac-VHTA4O0:

5270~5310MHz, 5510~5710MHz

For 802.11ac-VHTS80:

5290MHz, 5530MHz, 5610MHz, 5690MHz

Maximum Output Power

802.11a: 20.86dBm
802.11n-HT20: 20.77dBm
802.11n-HT40: 20.65dBm
802.11ac-VHT20: 20.81dBm
802.11ac-VHT40: 20.58dBm
802.11ac-VHT80: 20.20dBm

Type of Modulation

802.11a/n/ac: OFDM;

Power-on cycle

Requires 127.8 seconds to complete its power-on cycle.

Uniform Spreading

For the 5250-5350MHz, 5470-5725 MHz bands, the Master device
provides, on aggregate, uniform loading of the spectrum across all
devices by selecting an operating channel among the available
channels using a random algorithm.

FCC ID: O9C-BIJNGAFB0005
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2.2. Description of Available Antennas

Antenna Type Frequency | Manufacturer | Model TX Max Directional
Band Paths | Peak Gain Gain
(GHz) (dBi) (dBi)

For For

Power | PSD
Ant 0: 2.7

2.4 2 6.02 6.02
Ant1: 3.3
Ant 0: 4.6

5.2 Lite-On WP388- 7.41 7.41
Ant 1: 4.2

Technology FN

Ant 0: 4.9

5.5 Corp. EVT2 2 7.66 7.66
Ant1: 4.4
Ant 0: 5.0

5.8 8.21 8.21
Ant1:5.4

Note: The EUT supports Cyclic Delay Diversity (CDD) mode, and CDD signals are correlated.

FCC ID: O9C-BINGAFB0005 Page Number: 8 of 125
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2.1. Description of Antenna RF Port

Antenna RF Port

-- 2.4GHz RF Port 5GHz RF Port

Software Control Port Ant O Ant 1 Ant O Ant 1

Antenna RF Port Plot

FCC ID: O9C-BIJNGAFB0005 Page Number: 9 of 125
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2.2. DFS Band Carrier Frequencies Operation

802.11a/n Center Working Frequency of Each Channel

Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
802.11ac-VHT20 Center Working Frequency of Each Channel
Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
144 5720 MHz N/A N/A N/A N/A
802.11n-HT40 Center Working Frequency of Each Channel
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz N/A N/A N/A N/A
802.11ac-VHT40 Center Working Frequency of Each Channel
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 142 5710MHz N/A N/A

FCC ID: O9C-BIJNGAFB0005
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802.11ac-VHT80 Center Working Frequency of Each Channel
Channel Frequency Channel Frequency Channel Frequency
58 5290 MHz 106 5530 MHz 122 5610 MHz
138 5690 MHz N/A N/A N/A N/A

2.3. Test Mode

Test Mode

Mode 1: Normal Operation

FCC ID: O9C-BIJNGAFB0005
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3. DFS DETECTION THRESHOLDS AND RADAR TEST WAVEFORMS

3.1. Applicability

The following table from FCC KDB 905462 D02 UNII DFS Compliance Procedures New Rules v01
lists the applicable requirements for the DFS testing.

Requirement

Operational Mode

Master Client Without Client With Radar
Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 3-1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Master Device or
Client With
Radar Detection

Client Without
Radar Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices
with multiple bandwidth modes

Master Device or Client
with Radar Detection

Client Without Radar
Detection

U-NII Detection Bandwidth and
Statistical Performance Check

All BW modes must be
tested

Not required

Channel Move Time and Channel
Closing Transmission Time

Test using widest BW
mode available

Test using the widest BW
mode available for the link

All other tests

Any single BW mode

Not required

a null frequencies between the bonded 20 MHz channel blocks.

Note: Frequencies selected for statistical performance check should include several frequencies
within the radar detection bandwidth and frequencies near the edge of the radar detection
bandwidth. For 802.11 devices it is suggested to select frequencies in all 20 MHz channel blocks and

Table 3-2: Applicability of DFS Requirements during normal operation

FCC ID: O9C-BIJNGAFB0005
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3.2. DFS Devices Requirements

Per FCC KDB 905462 D02 UNIlI DFS Compliance Procedures New Rules v01 the following are

the requirements for Master Devices:

(a) The Master Device will use DFS in order to detect Radar Waveforms with received signal
strength above the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz
bands. DFS is not required in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.

(b) Before initiating a network on a Channel, the Master Device will perform a Channel Availability
Check for a specified time duration (Channel Availability Check Time) to ensure that there is no
radar system operating on the Channel, using DFS described under subsection a) above.

(c) The Master Device initiates a U-NIl network by transmitting control signals that will enable other
U-NII devices to Associate with the Master Device.

(d) During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to
ensure that there is no radar system operating on the Channel, using DFS described under a).

(e) If the Master Device has detected a Radar Waveform during In-Service Monitoring as described
under d), the Operating Channel of the U-NII network is no longer an Available Channel. The
Master Device will instruct all associated Client Device(s) to stop transmitting on this Channel
within the Channel Move Time. The transmissions during the Channel Move Time will be limited
to the Channel Closing Transmission Time.

(f) Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the
duration of the Non-Occupancy Period.

(g) If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination
will be tested to the requirements described under d) through f) above.

Channel Move Time and Channel Closing Transmission Time requirements are listed in the

following table.

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds

10 seconds

Channel Move Time
See Note 1.

200 milliseconds + an aggregate of 60
Channel Closing Transmission Time milliseconds over remaining 10 second period.
See Notes 1 and 2.

) . Minimum 100% of the U-NII 99% transmission
U-NII Detection Bandwidth

power bandwidth. See Note 3.

Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with
Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

FCC ID: O9C-BINGAFB0005 Page Number: 13 of 125
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Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods in between
transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed
with no data traffic.

Table 3-3: DFS Response Requirements

3.3. DFS Detection Threshold Values

The DFS detection thresholds are defined for Master devices and Client Devices with In-service
monitoring. These detection thresholds are listed in the following table.

Maximum Transmit Power Value

(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm

power spectral density < 10 dBm/MHz

EIRP < 200 milliwatt that do not meet the power spectral density -64 dBm

requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the
test transmission waveforms to account for variations in measurement equipment. This will ensure
that the test signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication
662911 DOL1.

Table 3-4: Detection Thresholds for Master Devices and Client Devices with Radar Detection

FCC ID: O9C-BINGAFB0005 Page Number: 14 of 125
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3.4. Parameters of DFS Test Signals

This section provides the parameters for required test waveforms, minimum percentage of
successful detections, and the minimum number of trials that must be used for determining DFS
conformance. Step intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for
chirp width and 1 for the number of pulses will be utilized for the random determination of specific
test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (usec) Percentage of | Number of
(musec) Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 1 Test A: 15 unique 60% 30
PRI values randomly 1)
selected from the list Roundup 360
6
of 23 PRI values in 19-10
PRIUSEC
Table 3-6

Test B: 15 unique
PRI values randomly
selected within the
range of 518-3066
usec, with a
minimum increment
of 1 psec, excluding
PRI values selected

in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note 1: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move

time, and channel closing time tests.

Table 3-5: Parameters for Short Pulse Radar Waveforms

FCC ID: O9C-BINGAFB0005 Page Number: 15 of 125
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A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through
4. If more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each

additional waveform must also be unique and not repeated from the previous waveforms.

Pulse Repetition Frequency Pulse Repetition Frequency Pulse Repetition Interval
Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678
10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

Table 3-6: Pulse Repetition Intervals Values for Test A

FCC ID: O9C-BINGAFB0005 Page Number: 16 of 125
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Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number Number Minimum Minimum

Type Width Width (usec) | of Pulses | of Bursts Percentage of | Number of

(usec) (MHz) per Burst Successful Trials
Detection
1000 -
5 50 - 100 5-20 1-3 8-20 80% 30
2000

Table 3-7: Parameters for Long Pulse Radar Waveforms
The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for
the Long Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse
Radar Type waveforms, then each additional waveform must also be unique and not repeated from

the previous waveforms.

Frequency Hopping Radar Test Waveform

Radar | Pulse PRI Pulses | Hopping | Hopping Minimum Minimum
: Per Rate Sequence
Type Width (musec) Percentage of | Number of
Hop (kHz) Length
(musec) (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30

Table 3-8: Parameters for Frequency Hopping Radar Waveforms
For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform.
The hopping sequence is different for each waveform and a 100-length segment is selected from the
hopping sequence defined by the following algorithm:
The first frequency in a hopping sequence is selected randomly from the group of 475 integer
frequencies from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from the
group and a frequency is randomly selected from the remaining 474 frequencies in the group. This
process continues until all 475 frequencies are chosen for the set. For selection of a random

frequency, the frequencies remaining within the group are always treated as equally likely.

FCC ID: O9C-BINGAFB0005 Page Number: 17 of 125
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3.5. Conducted Test Setup

The FCC KDB 905462 D02 UNII DFS Compliance Procedures New Rules vO1 describes a radiated
test setup and a conducted test setup. The conducted test setup was used for this testing. Figure 3-1
shows the typical test setup.

Radar Test
Signal Generator

Qutput Q

2-W€Y UUT
Splitter/
Co?r:binrer © (Master)

3
Spectrum
Analyzer . E
(with 10 dB infemal Client
Attenuation) o ol

Figure 3-1: Conducted Test Setup where UUT is a Master and Radar Test Waveforms are
injected into the Masters

FCC ID: O9C-BINGAFB0005 Page Number: 18 of 125
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4. TEST EQUIPMENT CALIBRATION DATE

Dynamic Frequency Selection (DFS)

Instrument Manufacturer |Type No. Serial No. Cali. Due Date
Spectrum Analyzer Agilent N9010A MY5144016A 2015/01/04
ESG Vector Signal Generator |Agilent E4438C MY49872484 2014/12/14
Wireless Module Intel AC 7260 N/A N/A

Software Manufacturer Function

Pulse Building Agilent Radar Signal Generation Software

DFS Tool Agilent DFS Test Software

FCC ID: O9C-BIJNGAFB0005
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5. TEST RESULT

5.1. Summary

Company Name: Hewlett Packard Company
FCC ID: 0O9C-BIJNGAFB0005
FCC Classification: Unlicensed National Information Infrastructure (UNII)
Parameter Limit Test Result Reference
UNII Detection Bandwidth Measurement Refer Table 3-3 Pass Section 5.4
Initial Channel Availability Check Time Refer Table 3-3 Pass Section 5.5
Radar Burst at the Beginning of the
Refer Table 3-3 Pass Section 5.6
Channel Availability Check Time
Radar Burst at the End of the Channel
Refer Table 3-3 Pass Section 5.7
Availability Check Time
In-Service Monitoring for Channel Move
Time, Channel Closing Transmission Refer Table 3-3 Pass
. Section 5.8
Time
Non-Occupancy Period Refer Table 3-3 Pass
Statistical Performance Check Refer Table 3-3 Pass Section 5.9
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5.2. Radar Waveform Calibration
5.2.1. Calibration Setup

The conducted test setup was used for this calibration testing. Figure 3-2 shows the typical test
setup.

Radar Test
Signal Generator
Oul:pulQ
I—\”_I— 2iay
Splitter/ 2-Way
SAA A Combiner Splitter/
Combiner
S0ohun
Spectrum .
Analyzer Client
{with 10 dB internal
Attenuation) o |

Figure 3-2: Conducted Test Setup

5.2.2. Calibration Procedure

The Interference Radar Detection Threshold Level is (-64dBm) + (0) [dBi] + 1 dB=-63 dBm that had
been taken into account the output power range and antenna gain. The above equipment setup was
used to calibrate the conducted Radar Waveform. A vector signal generator was utilized to establish
the test signal level for each radar type. During this process there were replace 50o0hm terminal form
Master and Client device and no transmissions by either the Master or Client Device. The spectrum
analyzer was switched to the zero span (Time Domain) at the frequency of the Radar Waveform
generator. Peak detection was used. The spectrum analyzer resolution bandwidth (RBW) and video
bandwidth (VBW) were set to at least 3MHz. The vector signal generator amplitude was set so that
the power level measured at the spectrum analyzer was (-64dBm) + (0) [dBi] + 1 dB=-63dBm.

Capture the spectrum analyzer plots on short pulse radar types, long pulse radar type and hopping
radar waveform.
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5.2.3. Cablibration Result

Radar #0 DFS detection threshold level and the burst of pulses on the Channel frequency

Agilent Spectrum Analyzer - Swept SA
Qi L 5

ALIGNAUTO 03:01:53PM

Marker 1 21.1500 ms

PNO: Fast () 1Hg:FreeRun

)
\FGain:Low —_ BAtten: 10 dB

Ref Offset 37 dB
Ref -37.00 dBm

Center 5.300000000 GHz
Res BW 3.0 MHz

MSG

#VBW 3.0 MHz

Avg Type: Log-Pwr Peak Search

Avg|Hold>11

Mkr1 21.15 ms NextPeak

-63.374 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Span 0 Hz
Sweep 50.13 ms (8001 pts)

Agilent Spectrum Analyzer - Swept SA
QL L5 5 5

ALIGH AUTO 03:02:54 PV

Marker 1 41.8613 ms

PNO: Fast C,. 11g:FreeRun

IFGain:Low #Atten: 10 dB

Ref Offset 37 dB
Ref -37.00 dBm

Center §.300000000 GHz
Res BW 3.0 MHz

MSG

#VBW 3.0 MHz

Avg Type: Log-Pwr TRACE
AvglHold:>1/1 EE
DET

Mkr1 41.86 ms REALEERR

-62.463 dBm

Next Pk Right

-6:3.00 dBm|

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

Span 0 Hz
Sweep 100.3 ms (8001 pts)

PRI = 738us and the number of pulses = 72

FCC ID: O9C-BIJNGAFB0005

Page Number: 22 of 125



NH I‘ Report No.: 1409RSU02703

Radar #1(Test B) DFS detection threshold level and the burst of pulses on the Channel frequency

Agilent Spectrum Analyzer - Swept SA

SO G B ALIGNAUTO  [03:08:16PM Sep 17, 2014

Marker 1 70.3245 ms Avg Type: Log-Pwr Peak Search
PNO: Fast (y) Trig: Free Run Avg|Hold:> 111
IFGain:Low #Atten: 10 dB

NextPeak

Mkr1 70.32 ms
Ref Offset 37 dB
Reef -asre.no dBm -63.300 dBm

Next Pk Right

Next Pk Left

Marker Delta

Center $.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 100.3 ms (8001 pts)

MSG

PRI = 1.787ms and the number of pulses = 30

Radar #2 DFS detection threshold level and the burst of pulses on the Channel frequency

Agilent Spectrum Analyzer - Swept SA

T e f ALIGNAUTO  [03:13:07 P Sep 17, 2014
Marker 1 6.02427 ms Avg Type: Log-Pwr Peak Search
PNO: Fast C,. 11g:FreeRun Avg|Hold:> 1M1
IFGain:Low #itten: 10 dB
Ref Offset 37 dB Mkr1 6.024 ms
Ref -37.00 dBm -62.526 dBm

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 10.13 ms (8001 pts)

MSG
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Radar #3 DFS detection threshold level and the burst of pulses on the Channel frequency

Agilent Spectrum Analyzer - Swept SA
S 7 ALIGN AUTO 03:11:36 PM Sep 17, 2014

Marker 1 11.6432 ms Avg Type: Log-Pwr 53 Peak Search
PNO: Fast (5 T1tig:FreeRun Avg|Hold:> 111

IFGaindow — #Atten: 10 dB
Mkr1 11.64 ms
Ref Offset 37 dB
Reef -asre.no dBm -63.217 dBm

Next Peak
s |
Next Pk Right
| s |
Next Pk Left
st |
Marker Delta
| EnssseR s |

Mkr—CF

Center $.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 20.27 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
SO HEAGH B ! ALIGNAUTO __ [03i14:42PM

Marker 1 13.4495 ms Avg Type: Log-Pwr TRACE
PNO: Fast C,. 11g:FreeRun AvglHold:>1/1 DiEE
IFGain:Low #Atten: 10 dB DET

Mkr1 13.45 ms NextPeak
RS 1 135 e

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 20.27 ms (8001 pts)

MSG
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Radar #5 DFS detection threshold level and 12sec long burst on the Channel frequency

BN Agilent Spectrum Analyzer - SweptSA ==
[ [ INT REF[ SOURCE OFF ALIGN AUTO | 01:41:04PM Sep 22, 2014

RF 500 AC | I
Marker 1 11.0375 s Avg Type: Log-Pwr TRA Peak Search
PNQ: Fast =—»— 1rig: Free Run Y
IFGain:Low #Atten: 10 dB

Mkr1 11.04 s Next Peak
Ref Offset 32 dB
10 gBidiy Ref -32.00 dBm kel 1104 5 |

ST T T

Marker Delta
| Eees e |

Mkr—CF

Mkr—RefLvl

Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz VBW 3.0 MHz Sweep 20.00 s (8001 pts)

Radar #6 DFS detection threshold level and a single hop (13 pulses) on the Channel frequency
within UNII detection bandwidth

BE Agilent Spectrum Analyzer - SWEptSA EE=
[ 00 AC | | INT REF| SOURCE OFF ALIGN AUTO
Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold:>1/1
IFGain:Low #Atten: 10 dB

Mkr1 13.56 ms Next Peak
Ref Dffset 32 dB
1LO SBMW Reef 352e.00 dBm ~62.749 dBm I

Peak Search

Next Pk Right
|
Next Pk Left

| B |

Marker Delta

Mkr—RefLvl

Center 5.300000000 GHz
Res BW 3.0 MHz VBW 50 MHz Sweep 20.27 ms (8001 pts)
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5.2.4. Test Setup Photo

Description: Test Setup Photo
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5.3. Channel Loading Test Result

System testing was performed with the designated MPEG test file that streams full motion video from
the Unified Wired-WLAN Walljack to the Client in full motion video mode using the media player with
the V2.61 Codec package. This file is used by IP and Frame based systems for loading the test
channel during the In-service compliance testing of the U-NII device

Channel Loading Plot - 802.11a-5300MHz

Agilent Spectrum Analyzer - Swept SA

e | SENSE:INT ALIGN AUTO [04:05:45 PM Sep 17, 2014
Marker 3 A 67.5250 ms

PNO: Fast —»— 1rig: Free Run
IFGain:Low #Atten: 10 dB Select Marker
>
Ref Offset 37 dB 3
Ref -37.00 dBm E———
Normal
R |
Delta
] |
Fixed>
|Eres e
Center 5.300000000 GHz Span 0 Hz |
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 200.0 ms (8001 pts) off
MKR| MODE| TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION YALUE
]
Properties»
it a |
More
10f2
msG i Alignment Completed STATUS
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Channel Loading Plot - 802.11n-HT40 5310MHz

BN Agilent Spectrum Analyzer SweptSA
T

| 01:57:23PM Sep 22,2014

Trig: Free Run
#Atten: 10 dB

INT REF| SOURCE OFF | ALIGN AUTO
Avg Type: Log-Pwr

PNO: Fast ~—»—
IFGain:Low

Ref Offset -32 dB
Ref -32.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~

jl A2 1]t [(A 8.209 ms ___
2 [ F [1]¢t] 40.97 ms 7848 dBm N R R
el Aa1[t[(A) 3648ms[(A) _390dB[ [ [ ]
[1]¢t] ~—  4097ms| 7849dBm[ [ [ |

Sowo~mn b

-l

@@@l

SelectMarkerb
3
e |

Normal

Delta

Fixedl>

Properties»

More
10f2

=
7l
[}

Agilent Spectrum Analyzer - Swept SA

ALIGN AUTO
Avg Type: Log-Pwr

05:38:28 PM
TRACE

s - .
Marker 3 A 69.1715 ms

Marker

PNO: Fast —»— Ttig: FreeRun
IFGain:Low #Atten: 10 dB Select Marker’
Ref Offset 37 dB 3
Ref -37.00 dBm —
---------- Normal
______
e |
 3A4
BT ———— ! — ity
] i_.,u.umII_-----\Ill‘“Tﬂhﬂ-
e [ 11 TWHT hormndmmtoisdmrisniessanmmidnmaneidy || 11T hamemnll )
- -+ "~ 7& ] s
e |
Off
MKR| MODE TRC) SCL. FUNCTION FUNCTION WIDTH FUMNCTION WALUE
1 mn- ———
2 ll
=l Ad |
R Properties>
7 E—
8
9 More
10 10f2
12 I S .
Test Mode Packet ratio Requirement ratio Test Result
802.11a 34.21% >17% Pass
802.11n-HT40 22.50% >17% Pass
802.11ac-VHT80 25.01% >17% Pass
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5.4. UNII Detection Bandwidth Measurement

5.4.1. Test Limit

Minimum 100% of the UNII 99% transmission power bandwidth. During the U-NII Detection
Bandwidth detection test, each frequency step the minimum percentage of detection is 90 percent.
Measurements are performed with no data traffic.

5.4.2. Test Procedure

1. Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4 in
Table 3-5 at the center frequency of the EUT Operating Channel at the specified DFS Detection
Threshold level.

2. The generating equipment is configured as shown in the Conducted Test Setup above section 3.5.
3. The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate) and no
traffic. Frame based systems will be set to a talk/listen ratio reflecting the worst case (maximum) that
is user configurable during this test.

4. Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10
trials. The EUT must detect the Radar Waveform using the specified U-NII Detection Bandwidth
criterion shown in Table 3-5. In cases where the channel bandwidth may exceed past the DFS band
edge on specific channels (i.e., 802.11ac or wideband frame based systems) select a channel that
has the entire emission bandwidth within the DFS band. If this is not possible, test the detection BW
to the DFS band edge.

5. Starting at the center frequency of the UUT operating Channel, increase the radar frequency in 5
MHz steps, repeating the above test sequence, until the detection rate falls below the U-NII
Detection Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1MHz steps at
frequencies 5 MHz below where the detection rate begins to fall. Record the highest frequency
(denote as FH) at which detection is greater than or equal to the U-NIl Detection Bandwidth criterion.
Recording the detection rate at frequencies above FH is not required to demonstrate compliance.

6. Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in 1
MHz steps, repeating the above item 4 test sequence, until the detection rate falls below the U-NII
Detection Bandwidth criterion. Record the lowest frequency (denote as FL) at which detection is
greater than or equal to the U-NII Detection Bandwidth criterion. Recording the detection rate at
frequencies below FL is not required to demonstrate compliance.

7. The U-NII Detection Bandwidth is calculated as follows: U-NIl Detection Bandwidth = FH — FL
8. The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power,
otherwise, the EUT does not comply with DFS requirements.
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5.4.3. Test Result

EUT Frequency=5300MHz for 802.11a
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)

(MHz) 1 |2 | 3] 4|5 |6 | 7| 8| 9 | 10| Detection Rate (%)
5285 0 0 0 0 0 0 0 0 0 0 0%
5286 0 0 0 0 0 0 0 0 0 0 0%
5287 0 0 0 0 0 0 0 0 0 0 0%
5288 0 0 0 0 0 0 0 0 0 0 0%
5289 0 0 0 0 0 0 0 0 0 0 0%

5290 FL 1 1 1 1 1 1 1 1 1 1 100%
5291 1 1 1 1 1 1 1 1 1 1 100%
5292 1 1 1 1 1 1 1 1 1 1 100%
5293 1 1 1 1 1 1 1 1 1 1 100%
5294 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5296 1 1 1 1 1 1 1 1 1 1 100%
5297 1 1 1 1 1 1 1 1 1 1 100%
5298 1 1 1 1 1 1 1 1 1 1 100%
5299 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5301 1 1 1 1 1 1 1 1 1 1 100%
5302 1 1 1 1 1 1 1 1 1 1 100%
5303 1 1 1 1 1 1 1 1 1 1 100%
5304 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5306 1 1 1 1 1 1 1 1 1 1 100%
5307 1 1 1 1 1 1 1 1 1 1 100%
5308 1 1 1 1 1 1 1 1 1 1 100%
5309 1 1 1 1 1 1 1 1 1 1 100%

5310 FH 1 1 1 1 1 1 1 1 1 1 100%
5311 0 0 0 0 0 0 0 0 0 0 0%
5312 0 0 0 0 0 0 0 0 0 0 0%
5313 0 0 0 0 0 0 0 0 0 0 0%
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5314 0 0 0 0 0 0 0 0 0 0 0%

5315 0 0 0 0 0 0 0 0 0 0 0%

Detection Bandwidth = FH - FL = 5310MHz - 5290MHz = 20MHz

EUT 99% Bandwidth = 16.92MHz (see note)

UNII Detection Bandwidth Min. Limit (MHz): 16.92MHz x 100% = 16.92MHz

Note: All UNII channels for this device have identical Channel bandwidths. Therefore, all DFS testing was done
at 5300MHz. The 99% channel bandwidth is 16.92MHz. (See the 99% BW section of the RF report for further

measurement details).

EUT Frequency=5310MHz for 802.11n-HT40
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)

(MHz) 1 |2 | 3| 4|5 ]| 6| 7| 8| 9 | 10| Detection Rate (%)
5290 0 0 0 0 0 0 0 0 0 0 0%
5291 0 0 0 0 0 0 0 0 0 0 0%

5292 FL 1 1 1 1 1 1 1 1 1 1 100%
5293 1 1 1 1 1 1 1 1 1 1 100%
5294 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5296 1 1 1 1 1 1 1 1 1 1 100%
5297 1 1 1 1 1 1 1 1 1 1 100%
5298 1 1 1 1 1 1 1 1 1 1 100%
5299 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5301 1 1 1 1 1 1 1 1 1 1 100%
5302 1 1 1 1 1 1 1 1 1 1 100%
5303 1 1 1 1 1 1 1 1 1 1 100%
5304 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5306 1 1 1 1 1 1 1 1 1 1 100%
5307 1 1 1 1 1 1 1 1 1 1 100%
5308 1 1 1 1 1 1 1 1 1 1 100%
5309 1 1 1 1 1 1 1 1 1 1 100%
5310 1 1 1 1 1 1 1 1 1 1 100%
5311 1 1 1 1 1 1 1 1 1 1 100%
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5312 1 1 1 1 1 1 1 1 1 1 100%
5313 1 1 1 1 1 1 1 1 1 1 100%
5314 1 1 1 1 1 1 1 1 1 1 100%
5315 1 1 1 1 1 1 1 1 1 1 100%
5316 1 1 1 1 1 1 1 1 1 1 100%
5317 1 1 1 1 1 1 1 1 1 1 100%
5318 1 1 1 1 1 1 1 1 1 1 100%
5319 1 1 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 1 1 100%
5321 1 1 1 1 1 1 1 1 1 1 100%
5322 1 1 1 1 1 1 1 1 1 1 100%
5323 1 1 1 1 1 1 1 1 1 1 100%
5324 1 1 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 1 1 100%
5326 1 1 1 1 1 1 1 1 1 1 100%
5327 1 1 1 1 1 1 1 1 1 1 100%
5328 1 1 1 1 1 1 1 1 1 1 100%
5329 FH 1 1 1 1 1 100%

5330 0 0 0 0 0 0 0 0 0 0 0%

Detection Bandwidth = FH - FL = 5329MHz - 5292MHz = 37MHz

EUT 99% Bandwidth = 36.38MHz (see note)

UNII Detection Bandwidth Min. Limit (MHz): 36.38MHz x 100% = 36.38MHz

Note: All UNII channels for this device have identical Channel bandwidths. Therefore, all DFS testing was done
at 5310MHz. The 99% channel bandwidth is 36.38MHz. (See the 99% BW section of the RF report for further

measurement details).
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EUT Frequency=5290MHz for 802.11ac-VHT80
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)

(MHz) 1 |2 | 3] 4|5 |6 | 7| 8| 9 | 10| Detection Rate (%)
5245 0 0 0 0 0 0 0 0 0 0 0%
5246 0 0 0 0 0 0 0 0 0 0 0%
5247 0 0 0 0 0 0 0 0 0 0 0%
5248 0 0 0 0 0 0 0 0 0 0 0%
5249 0 0 0 0 0 0 0 0 0 0 0%

5250 FL 1 1 1 1 1 1 1 1 1 1 100%
5251 1 1 1 1 1 1 1 1 1 1 100%
5252 1 1 1 1 1 1 1 1 1 1 100%
5253 1 1 1 1 1 1 1 1 1 1 100%
5254 1 1 1 1 1 1 1 1 1 1 100%
5255 1 1 1 1 1 1 1 1 1 1 100%
5256 1 1 1 1 1 1 1 1 1 1 100%
5257 1 1 1 1 1 1 1 1 1 1 100%
5258 1 1 1 1 1 1 1 1 1 1 100%
5259 1 1 1 1 1 1 1 1 1 1 100%
5260 1 1 1 1 1 1 1 1 1 1 100%
5261 1 1 1 1 1 1 1 1 1 1 100%
5262 1 1 1 1 1 1 1 1 1 1 100%
5263 1 1 1 1 1 1 1 1 1 1 100%
5264 1 1 1 1 1 1 1 1 1 1 100%
5265 1 1 1 1 1 1 1 1 1 1 100%
5266 1 1 1 1 1 1 1 1 1 1 100%
5267 1 1 1 1 1 1 1 1 1 1 100%
5268 1 1 1 1 1 1 1 1 1 1 100%
5269 1 1 1 1 1 1 1 1 1 1 100%
5270 1 1 1 1 1 1 1 1 1 1 100%
5271 1 1 1 1 1 1 1 1 1 1 100%
5272 1 1 1 1 1 1 1 1 1 1 100%
5273 1 1 1 1 1 1 1 1 1 1 100%
5274 1 1 1 1 1 1 1 1 1 1 100%
5275 1 1 1 1 1 1 1 1 1 1 100%
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5276 1 1 1 1 1 1 1 1 1 1 100%
5277 1 1 1 1 1 1 1 1 1 1 100%
5278 1 1 1 1 1 1 1 1 1 1 100%
5279 1 1 1 1 1 1 1 1 1 1 100%
5280 1 1 1 1 1 1 1 1 1 1 100%
5281 1 1 1 1 1 1 1 1 1 1 100%
5282 1 1 1 1 1 1 1 1 1 1 100%
5283 1 1 1 1 1 1 1 1 1 1 100%
5284 1 1 1 1 1 1 1 1 1 1 100%
5285 1 1 1 1 1 1 1 1 1 1 100%
5286 1 1 1 1 1 1 1 1 1 1 100%
5287 1 1 1 1 1 1 1 1 1 1 100%
5288 1 1 1 1 1 1 1 1 1 1 100%
5289 1 1 1 1 1 1 1 1 1 1 100%
5290 1 1 1 1 1 1 1 1 1 1 100%
5291 1 1 1 1 1 1 1 1 1 1 100%
5292 1 1 1 1 1 1 1 1 1 1 100%
5293 1 1 1 1 1 1 1 1 1 1 100%
5294 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5296 1 1 1 1 1 1 1 1 1 1 100%
5297 1 1 1 1 1 1 1 1 1 1 100%
5298 1 1 1 1 1 1 1 1 1 1 100%
5299 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5301 1 1 1 1 1 1 1 1 1 1 100%
5302 1 1 1 1 1 1 1 1 1 1 100%
5303 1 1 1 1 1 1 1 1 1 1 100%
5304 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5306 1 1 1 1 1 1 1 1 1 1 100%
5307 1 1 1 1 1 1 1 1 1 1 100%
5308 1 1 1 1 1 1 1 1 1 1 100%
5309 1 1 1 1 1 1 1 1 1 1 100%
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5310 1 1 1 1 1 1 1 1 1 1 100%
5311 1 1 1 1 1 1 1 1 1 1 100%
5312 1 1 1 1 1 1 1 1 1 1 100%
5313 1 1 1 1 1 1 1 1 1 1 100%
5314 1 1 1 1 1 1 1 1 1 1 100%
5315 1 1 1 1 1 1 1 1 1 1 100%
5316 1 1 1 1 1 1 1 1 1 1 100%
5317 1 1 1 1 1 1 1 1 1 1 100%
5318 1 1 1 1 1 1 1 1 1 1 100%
5319 1 1 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 1 1 100%
5321 1 1 1 1 1 1 1 1 1 1 100%
5322 1 1 1 1 1 1 1 1 1 1 100%
5323 1 1 1 1 1 1 1 1 1 1 100%
5324 1 1 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 1 1 100%
5326 1 1 1 1 1 1 1 1 1 1 100%
5327 1 1 1 1 1 1 1 1 1 1 100%
5328 1 1 1 1 1 1 1 1 1 1 100%
5329 1 1 1 1 1 1 1 1 1 1 100%
5330 FH 1 1 1 1 1 1 1 1 1 1 100%

5331 0 0 0 0 0 0 0 0 0 0 0%
5332 0 0 0 0 0 0 0 0 0 0 0%
5333 0 0 0 0 0 0 0 0 0 0 0%
5334 0 0 0 0 0 0 0 0 0 0 0%
5335 0 0 0 0 0 0 0 0 0 0 0%

Detection Bandwidth = FH - FL = 5330MHz - 5250MHz = 80MHz

EUT 99% Bandwidth = 75.90MHz (see note)

UNII Detection Bandwidth Min. Limit (MHz): 75.90MHz x 100% = 75.90MHz

Note: All UNII channels for this device have identical Channel bandwidths. Therefore, all DFS testing was done

at 5290MHz. The 99% channel bandwidth is 75.90MHz. (See the 99% BW section of the RF report for further

measurement details).

FCC ID: O9C-BIJNGAFB0005

Page Number: 35 of 125




NH I‘ Report No.: 1409RSU02703

5.5. Initial Channel Availability Check Time Measurement

5.5.1. Test Limit

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the
channel. After power-up sequence, receive at least 1 minute on the intended operating frequency.

5.5.2. Test Procedure

1. The U-NII devices will be powered on and be instructed to operate on the appropriate U-NII
Channel that must incorporate DFS functions. At the same time the EUT is powered on, the
spectrum analyzer will be set to zero span mode with a 3 MHz RBW and 3 MHz VBW on the
Channel occupied by the radar (Chr) with a 2.5 minute sweep time. The spectrum analyzer’s sweep
will be started at the same time power is applied to the U-NII device.

2. The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

3. Confirm that the EUT initiates transmission on the channel. Measurement system showing its
nominal noise floor is markerl.
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5.5.3. Test Result

The EUT does not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle (67.8 sec). Initial beacons/data transmissions are indicated by

marker 1 (127.8 sec).

Initial Channel Availability Check Time for 802.11a

Agilent Spectrum Analyzer - Swept SA
QL il R R S0 e 2 i |
Marker 1 127.800 s

PNO: Fast ——
IFGain:Low

Ref Offset 37 dB
Ref -37.00 dBm

Center $.300000000 GHz

Res BW 3.0 MHz #VBW 3.0 MHz

usc |1 Alignment Completed

ALIGW AUTO

Avg Type: Log-Pwr
Trig: Free Run Avg[Held: 111
#Atten: 10 dB

Mkr1 127.8 s
-80.688 dBm

Span 0 Hz

Sweep 200.0 s (8001 pts)

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

MKr—RefLvl
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5.6. Radar Burst at the Beginning of the Channel Availability Check Time
Measurement

5.6.1. Test Limit

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel, select
another intended channel and perform a CAC on that channel.

5.6.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel
during a period equal to the Channel Availability Check Time and avoidance of operation on that
Channel when a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the
beginning of the Channel Availability Check Time.

2. The EUT is in completion power-up cycle (from TO to T1). T1 denotes the instant when the EUT
has completed its power-up sequence. The Channel Availability Check Time commences at instant
T1 and will end no sooner than T1 + 60 seconds. A single Burst of one of Short Pulse Radar Types
0-4 at DFS Detection Threshold + 1 dB will commence within a 6 second window starting at T1.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and
reported. Observation of emissions at 5300MHz (for 802.11a) will continue for 71.04 seconds after
the radar Burst has been generated. Verify that during the 2.5 minutes measurement window no
EUT transmissions occurred at 5300MHz (for 802.11a).

FCC ID: O9C-BINGAFB0005 Page Number: 38 of 125



NH I‘ Report No.: 1409RSU02703

5.6.3. Test Result
Radar Burst at the Beginning of the Channel Availability Check Time for 802.11a

Agilent Spectrum Analyzer - Swept SA
- | o e e e : ALIGN AUTO
Marker 1 71.0400 s Avg Type: Log-Pwr Peak Search
PNO: Fast —+— 1rig: Free Run
IFGain:Low #Atten: 10 dB
Ref Offset 37 dB Mkrl 71.04 s NextPeak
Ref -37.00 dBm -62.45 dBm

Next Pk Right
-63.00 dBm|

Next Pk Left

Marker Delta

Mkr—RefLvl

Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 240.0 s (8001 pts)

MSG
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5.7. Radar Burst at the End of the Channel Availability Check Time Measurement

5.7.1. Test Limit

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select
another intended channel and perform a CAC on that channel.

5.7.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected Channel
during a period equal to the Channel Availability Check Time and avoidance of operation on that
Channel when a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at the
beginning of the Channel Availability Check Time.

2. The EUT is powered on at TO. T1 denotes the instant when the EUT has completed its power-up
sequence. The Channel Availability Check Time commences at instant T1 and will end no sooner
thanT1 + 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS Detection
Threshold + 1 dB will commence within a 6 second window starting at T1+ 54 seconds.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and
reported. Observation of emissions at 5300MHz (for 802.11a) will continue for 124.0 seconds after
the radar Burst has been generated. Verify that during the 2.5 minutes measurement window no
EUT transmissions occurred at 5300MHz (for 802.11a).
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5.7.3. Test Result

Radar Burst at the End of the Channel Availability Check Time for 802.11a

Agilent Spectrum Analyzer - Swept SA
- | T e e e
Marker 1 123.975 s

PNO: Fast ——
IFGain:Low

Ref Offset 37 dB
Ref -37.00 dBm

Center 5.300000000 GHz

Res BW 3.0 MHz #VYBW 3.0 MHz

MSG

ALIGNAUTO

03:44:42PM Sep 17, 2014

Avg Type: Log-Pwr
Trig: Free Run
#Atten: 10 dB

Peak Search

NextPeak

-63.36 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Span 0 Hz
Sweep 300.0 s (8001 pts)

FCC ID: O9C-BIJNGAFB0005

Page Number: 41 of 125



NH I‘ Report No.: 1409RSU02703

5.8. In-Service Monitoring for Channel Move Time, Channel Closing Transmission
Time and Non-Occupancy Period Measurement

5.8.1. Test Limit

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the radar is
detected, must leave the channel (Shutdown). The Channel Move Time to cease all transmissions
on the current channel upon detection of a Radar Waveform above the DFS Detection Threshold
within 10 sec. The total duration of Channel Closing Transmission Time is 260ms, consisting of data
signals and the aggregate of control signals, by a U-NII device during the Channel Move Time. The
Non-Occupancy Period time is 30 minute during which a Channel will not be utilized after a Radar
Waveform is detected on that Channel.

5.8.2. Test Procedure Used

1. The test should be performed with Radar Type 0. The measurement timing begins at the end of
the Radar Type 0.

2. When the radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on the
Operating Channel of the U-NII device. A U-NIl device operating as a Master Device will associate
with the Client Device at Channel. Stream the MPEG test file from the Master Device to the Client
Device on the selected Channel for the entire period of the test. At time TO the Radar Waveform
generator sends a Burst of pulses for each of the radar types at Detection Threshold + 1dB.

2. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel.
Measure and record the transmissions from the EUT during the observation time (Channel Move
Time).

3. Measurement of the aggregate duration of the Channel Closing Transmission Time method. With
the spectrum analyzer set to zero span tuned to the center frequency of the EUT operating channel
at the radar simulated frequency, peak detection, and max hold, the dwell time per bin is given by:
Dwell (1.5ms) = S (12 sec) / B (8000); where Dwell is the dwell time per spectrum analyzer sampling
bin, S is the sweep time and B is the number of spectrum analyzer sampling bins. An upper bound of
the aggregate duration of the intermittent control signals of Channel Closing Transmission Time is
calculated by: 80MHz: C (16.5 ms) = N (11) X Dwell (1.5 ms); where C is the Closing Time, N is the
number of spectrum analyzer sampling bins showing a U-NII transmission and Dwell is the dwell
time per bin.

4. Measure the EUT for more than 30 minutes following the channel close/move time to verify that
the EUT does not resume any transmissions on this Channel.
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5.8.3. Test Result

Channel Move Time and Channel Closing Transmission Time for 802.11ac-VHT80

Agilent Spectrum Analyzer - Swept SA
S0.Q:bdAG s ] g ALIGN AUTO

Center Freq 5.290000000 GHz Avg Type: Log-Pwr Frequency

PNO: Fast —»— 17ig: Free Run ;
IFGain:Low #Atten: 10 dB !
Auto Tune
Ref Offset 37 dB
Ref -37.00 dBm
CenterFreq
5.290000000 GHz
-63.00 dBn| StartFreq
5.290000000 GHz

Stop Freq
5.290000000 GHz

CF Ste
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 5.290000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 12.00 s (8001 pts)

MSG STATUS.

Channel Closing Transmission Time and Channel Move Time

- 024 J010.1995 0.7859

5 o k fEI

E |

-1

e ||

-7 | |

-0

2 ||

5 |

-89

52

. | 5

= WL

-1 |

104

07 .
[N}

Power Trace {dBm)

10
-2.00000  -1.00000 0.00000  1.00000 200000  3.00000 400000  5.00000 600000  7.000OC 800000 9.00000 10.00000 11.00000

Time ()
Time Index Infa
T0:-0.0240 S Time Per Bin:1.5ms Channel Move Time: 0.7859018 S
TH:00000 3 T2-T3 Bins Over Threshold: Channel Close Time: 0.0165 S

73:07850 § = 11Bins
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Non-Occupancy Period for 802.11a

Agilent Spectrum Analyzer - Swept SA

501 i Gl S| : ALIGN AUTO)

Marker 1 A 1.80000 ks | Avg Type: Log-Pwr
PNO: Fast —#— 1rig:Free Run
IFGain:Low #Atten: 10 dB

Ref Offset -37 dB
Ref -37.00 dBm

Properties »

Center 5.300000000 GHz Span 0 Hz
Res BW 3.0 MHz #VBW 3.0 MHz Sweep 2.000 ks (8001 pts)

MSG

Parameter Test Result Limit
Type O
Channel Move Time (s) 0.786s <10s
Channel Closing Transmission Time (ms)
16.50ms < 60ms
(Note)
Non-Occupancy Period (min) = 30min = 30 min

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 seconds
period. The aggregate duration of control signals will not count quiet periods in between
transmissions.
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5.9. Statistical Performance Check Measurement

5.9.1. Test Limit

The minimum percentage of successful detection requirements found in below table when a radar

burst with a level equal to the DFS Detection Threshold + 1dB is generated on the Operating

Channel of the U-NII device (In- Service Monitoring).

Radar Type Minimum Number of Trails Detection Probability
0 30 Pd > 60%
1 30(15 of test A and 15 of test B) Pd > 60%
2 30 Pd > 60%
3 30 Pd > 60%
4 30 Pd > 60%
Aggregate (Radar Types 1-4) 120 Pd > 80%
5 30 Pd > 80%
6 30 Pd > 70%

The percentage of successful detection is calculated by:

(Total Waveform Detections / Total Waveform Trails) * 100 = Probability of Detection Radar

Waveform In addition an aggregate minimum percentage of successful detection across all Short

Pulse Radar Types 1-4 is required and is calculated as follows: (Pd1 + Pd2 + Pd3 + Pd4) / 4.

5.9.2. Test Procedure

1. Stream the MPEG test file from the Master Device to the Client Device on the test Channel for the

entire period of the test.

2. At time TO the Radar Waveform generator sends the individual waveform for each of the Radar

Types 1-6, at levels equal to the DFS Detection Threshold + 1dB, on the Operating Channel.

3. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for

duration greater than 10 seconds for Short Pulse Radar Types 0 to ensure detection occurs.

4. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for

duration greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

5. The device can utilize a test mode to demonstrate when detection occurs to prevent the need to
reset the device between trial runs.
6. The Minimum number of trails, minimum percentage of successful detection and the average

minimum percentage of successful detection are found in below table.
FCC ID: O9C-BINGAFB0005
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5.9.3. Test Result

Statistical Performance Check for 802.11a

Radar Type 1 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5290 1 558 95 0
2 5291 1 858 62 1
3 5291 1 698 76 1
4 5292 1 618 86 1
5 5292 1 818 65 1
6 5293 1 658 81 1
7 5293 1 518 102 1
8 5294 1 538 99 1
9 5294 1 718 74 1
10 5295 1 938 57 1
11 5295 1 798 67 1
12 5296 1 898 59 1
13 5297 1 738 72 1
14 5298 1 758 70 1
15 5299 1 638 83 1
16 5300 1 1937 28 1
17 5301 1 2722 20 1
18 5302 1 2170 25 1
19 5303 1 762 70 1
20 5304 1 2402 22 1
21 5305 1 2767 20 1
22 5306 1 592 90 1
23 5307 1 2090 26 1
24 5307 1 1943 28 1
25 5308 1 630 84 1
26 5308 1 2857 19 1
27 5309 1 1948 28 1
28 5309 1 1212 44 1
29 5310 1 1326 40 1
30 5310 1 2531 21 1
Detection Percentage (%) 96.7%
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Radar Type 2 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5290 1.1 153 25 0
2 5291 13 215 24 1
3 5291 1.1 219 23 1
4 5292 1.7 176 28 1
5 5292 4.9 160 23 1
6 5293 2.2 159 25 1
7 5293 1.6 154 26 1
8 5294 1.9 201 24 1
9 5294 3.7 210 28 1
10 5295 2.7 203 28 1
11 5295 35 191 24 1
12 5296 1.0 168 25 1
13 5297 4.4 153 23 1
14 5298 4.3 218 28 1
15 5299 4.2 214 28 1
16 5300 15 176 25 1
17 5301 25 215 26 1
18 5302 4.6 182 26 1
19 5303 5.0 206 26 1
20 5304 2.8 178 24 1
21 5305 1.0 178 24 1
22 5306 29 158 28 1
23 5307 3.1 229 27 1
24 5307 15 205 28 1
25 5308 3.9 203 28 1
26 5308 4.4 224 25 1
27 5309 15 187 29 1
28 5309 3.0 183 29 1
29 5310 3.2 156 27 1
30 5310 2.4 196 27 1
Detection Percentage (%) 96.7%
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Radar Type 3 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5290 9.7 282 18 0
2 5291 6.1 350 18 0
3 5291 7.8 440 16 1
4 5292 8.9 498 16 1
5 5292 9.8 416 16 1
6 5293 7.8 422 16 1
7 5293 9.0 320 18 1
8 5294 7.9 336 16 1
9 5294 8.5 454 17 1
10 5295 8.5 425 16 1
11 5295 7.8 332 18 1
12 5296 9.8 255 16 1
13 5297 8.4 407 17 1
14 5298 9.7 293 16 1
15 5299 9.0 406 18 1
16 5300 7.1 255 18 1
17 5301 8.4 459 17 1
18 5302 6.0 499 16 1
19 5303 7.5 375 16 1
20 5304 8.1 292 18 1
21 5305 9.6 398 16 1
22 5306 6.3 368 17 1
23 5307 8.3 431 16 1
24 5307 7.4 484 17 1
25 5308 7.6 303 17 1
26 5308 6.7 429 18 1
27 5309 9.5 471 16 1
28 5309 9.2 468 17 1
29 5310 7.6 261 16 0
30 5310 9.8 439 17 1
Detection Percentage (%) 90%
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Radar Type 4 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5290 13.7 469 13 0
2 5291 154 420 13 1
3 5291 134 388 16 1
4 5292 18.6 267 12 1
5 5292 18.5 347 15 1
6 5293 19.9 367 15 1
7 5293 12.9 334 13 1
8 5294 14.8 349 16 1
9 5294 16.3 293 16 1
10 5295 13.7 389 14 1
11 5295 15.6 271 16 1
12 5296 14.1 443 12 1
13 5297 16.8 418 13 1
14 5298 12.7 426 15 1
15 5299 16.8 424 12 1
16 5300 13.9 273 12 1
17 5301 13.0 463 13 1
18 5302 15.3 400 14 1
19 5303 14.9 393 13 1
20 5304 12.6 358 12 1
21 5305 15.5 278 16 1
22 5306 15.5 434 13 1
23 5307 18.2 309 14 1
24 5307 15.3 379 14 1
25 5308 151 314 13 1
26 5308 17.2 349 15 1
27 5309 171 374 15 1
28 5309 13.6 329 12 1
29 5310 12.4 490 14 1
30 5310 12.5 434 15 0
Detection Percentage (%) 93.3%

Note: In addition an average minimum percentage of successful detection across all four Short pulse radar test

P,1+P,2+P,3+P,4
4

waveforms is as follows: = (96.7%+96.7%+90%+93.3%)/4 = 94.18% (>80%)
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5290 0 16 5300 1
2 5291 0 17 5302 1
3 5292 0 18 5303 1
4 5293 1 19 5303 1
5 5294 1 20 5304 1
6 5295 1 21 5304 1
7 5296 1 22 5305 1
8 5297 1 23 5305 1
9 5298 1 24 5306 1
10 5299 1 25 5306 1
11 5300 1 26 5307 1
12 5300 1 27 5307 1
13 5301 1 28 5308 1
14 5301 1 29 5309 1
15 5302 1 30 5310 1
Detection Percentage (%) 90%

Type 5 Radar Waveform_1

Waveform Hum = 1
Hum of Bursts = 10
Burst Interval (us)= 1200000

Burst Off Time # Chirp ¥ Pulze 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst

# (us) Pulses (MHz) {us) Pri (us) Prifus) Pri (us) (us) Interval (us) Interwal(us)

1038895

1 2 20 &0 1407 1851 o] 1033695 0 1199909
242598

2 1 16 =131 1737 o] o] 1284551 1200000 2300060
1936796

3 3 14 95 1708 1082 1328 3222084 2400000 3500000
1125519

4 3 16 &0 1955 1663 1182 4351718 FE00O00 4799808
933693

s} 2 18 B0 1476 1813 o] 5200211 A800000 o= isisimeie]
1696650

4] 2 14 k=l 1836 1331 O BE00130 BOO0O00 7190903
823225

i 1 8 80 1802 0 o] TT16321 T200000 8300000
1727285

B8 2 5} [iled 13539 1888 o] 9445408 2400000 9600000
220654

=] 3 18 85 1786 1871 1530 SEEDZE0 DEOOO00 10705909
1578635

10 2 10 55 1447 1924 o] 11253020 10300000 11929008

Total mumber of pulses in waveform = 21
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Waveform Hum =
Hum of Bursts = 19
Burs+t Interwval (us)= 831672
Bur st OFF Time # Chix B Pulze 1 Pulze 2 Pulsze 3 Start Loo Start Burst  End Burst
] e Fulszes (MH=z Cus=) Fri (u=) Pri (u=) Fri(us) (u=) Interval (us) Interwal (us=)
EEEREES
1 1 a =0 1903 o o 22085 o S316TE
S1E504
2 2 13 =5 1895 1975 o 1142690 EERGAE] 1263167
47 TEE
3 1 15 55 1406 o o 1524142 1260165 1804756
SETS16
4 O z El 75 izza 1800 ] 2250163 1804757 2626515
5 o 2 E] 50 ig4a g0z o 2641779 2626516 a15TE0d
1020393
& a 10 @0 1271 iize 1034 AETAELT A1E7E9E areadra
B2TT1L
7 1 14 =0 1676 o o EECECEE) avEsdTd 4dz1052
zZoB246
a 1 20 a6 1887 o ] 4616683 4421063 BOBZET1
BEO4T0
] 2 11 =] 17E0 1z15 o EOGT4E BOB2652 B584210
TOSEE0
10 1 20 55 1580 o =] 5810012 EESd211 BE1ETED
ERCLLE]
i1 1 is 75 1985 o o EELEEEE SO1ET790 S04 TAGS
BO5205
iz 1 11 &5 iizd o ° TEEd912 EEEREEE) TETEOAT
TROSTS
13 1 13 50 1282 o o TREET1E TETE04E B210526
KCEEET]
14 2 E] 50 1773 1917 o BYEE1TS BR1062T s8dz106
BTE182
16 2 18 66 1226 1m94 o 9938046 2242106 sd7aasd
47od1a
18 2 & 7o 1848 1660 o OE1167S S4TIEEE 10106269
TEEZTA
17 17 50 1067 1604 1808 10673360 10106264 1o7a88d2
s26004
1= 1 14 ) 1m12 o a 11zomaza 1o7aEEds 11mEE421
zasisa
18 1 = a5 1813 o o 11ddos18 11m88422 12000000
Total number of pulses in waveform = 30
Waveform Num = 3
Hum of Bursts = 19
Burst Interval (us)= 531579
Burst OFff Time # Chirp PW Pulse 1 Pulse 2 FPulse & Start Loc Start Burst  End Burst
* fus Pulses (MHz) (us) Pxi (us=) Pri (us=) Pri(us=) (as) Interwval (us) Interwal (us)
243887
z 10 S0 1863 idze a 245387 ] SI1E78
TEZETL
2 a 20 100 1394 11654 1478 1008540 SHLETS 1263167
LELENES
3 1 15 &5 1281 o o 1509324 1265168 1894736
S04281
4 3 13 50 1810 1148 1592 2415586 1884737 2626318
2271786
5 2 11 a6 1381 1636 o 2647818 2E26818 a1E7ESd
1o66442
& 1 17 50 1173 o o A7OEEAT 167206 aresdTa
sa0zda
7 i el 17 a6 1876 1E02 1z0z AadEo6a aTendTd ddzio6z
asszz
a 3 18 76 1224 1666 1786 4784764 ddz1063 BORZET1
710187
E] 1 15 50 EY ] o 5488636 052632 sEEdz10
dzedra
10 a E] 50 1z08 1ias 1z53 5280546 SEEd211 sa157E
240174
i1 a v 100 1303 1m0 EEVE SETA01E BH157I0 S047 058
zEza00
iz 2 50 igaa 1185 a TiG1iia4d B04T 50 TETE0AT
EES4TT
im N 1 ] o5 1666 o a TTRETER TETS04E B210626
14 - 2 11 o5 1006 1394 o 455705 210627 842106
S74338
18 1 1z a0 1822 o o 2140533 BE42106 247IE84
481033
16 a E] EE 1835 1380 1azz oE0aaEs S47aEss 10106263
1006087
17 a 14 o6 1188 1oo6 1s03 1o612702 10106264 1o7aE842
670006
18 2 & &0 1z08 1066 o 11zE6872 10706843 11ag8d21
210617
18 1 18 7o 1508 o o 11608764 11oE8d22 12000000
Total pumber of pulses in waveform = 4o
1
Waveform Num = 4
Mum of Bursts = 11
Burst Intervwal (us)= 1080809
Burst Off Time # Chirp FW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# us Fulses (MHz) (us=) Prifus) Pri(us) Pri(us) (us Interval (us) Interval {us)
TE4508
1 2 8 =24 1779 19035 0 TE4508 Q 1080308
1077290
2 1 14 j=le) 1702 0 0 1846180 1020009 2181817
1386162
3 1 5 BE 1696 0 0 3233044 z2ls1s1s 3272726
645069
4 2 i1 517) 1721 1847 0 S8T0800 272727 4363635
1378974
g 2 15 plele] 1035 1394 0 5262361 4363636 5454544
120862
8 3 iz 517) 1975 1043 1s12 5454642 5454545 6545453
1768372
T 3 18 O 1676 1923 1676 T22TEE0 6545454 TEIEI62
1047430
=3 3 14 B0 1249 1481 1620 8280504 TEIGIET 8727271
1379680
=] 3 20 &5 1320 1953 1970 o564543 BT27272 2818180
TEEE61
10 1 19 100 1875 o] o] 10456447 g818181 10902089
263282
11 1 10 Ta 1428 o] o] 11420604 10808080 11999998
Total number of pulses in waveform = 22
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Type 5 Radar Waveform_5

|

Waveform Fum = 5

Hum of Bursts = 9

Eurst Interval (us)= 1333333

Bur=zt Off Time # Chirp W Pulse 1 Pul=ze 2 Pulse 3 Start Loc Start Burst End Bur=st
# us Pulses (MHz) (us) Pri(us) Prifus) Pri(us) us Interval {us) Intervallus)
1112210
1 3 2] 100 1838 11z8 1002 1112210 o] 1333332
320466
2 3 7 65 1550 180¢ 1877 1436644 1333333 2666665
1641831
3 3 15 50 1677 1888 1278 2083411 2666668 JO0BO0E
1473022
4 z 1z 85 1103 1830 0 4451274 3908009 5333331
1881272
5 z 11 80 1230 1621 o] Gd45470 5333332 BEEE664
533ETI
] z 11 o5 1634 1510 o] BI51903 BEEEE6S o089 T
1881041
T 3 11 85 1208 1075 1243 SBE608S 7900008 9333330
1578689
8 2 11 100 1612 1224 o] 10443398 9533351 10666663
403451
17 o5 1627 1201 1717 108546885 10666664 11985956

Total number of pulses in waveform = 23

Type 5 Radar Waveform_6

Waveform Hum = &
¥um of Bursts = 18
Burst Intexrwal f(usl= 655667

Burst OFff Time * Chirp W Pulse 1 Pulse 2 Pulse 5 Start Loc Start Burst  End
W+ us Fulses (MH=) [SEED] Frilus) Frilus) Frilus) (us) Interval (usl Interval (usl
161563
1 3 7 55 1245 1501 1715 161663 o EEEEE6
sgozs2
2 20 =0 1157 10085 1234 11464096 EEEEET 1333355
219767
3 2 1s =13 1402 1403 o 1570600 1535554 2000000
510455
4 ] 1z 7O 1255 171 1711 2124040 2000001 2666667
957805
s ] 10 75 1133 1124 1072 3146638 2E56662 3335354
311265
& = 1= o5 1527 1425 o 3451195 IEE5355 A0G00n1
1067558
7 5 = =0 1550 17085 1018 4551488 AOGOOHS 4566658
153806
El 1 1z =5 1785 o o
1022808
El z 1z 100 1783 1951 o 5T14044 5333336 E00000Z
SOETES
10 3 10 O 1131 1027 1426 6624544 BO0000S EE66662
240514
11 1 5 55 1241 o o 668712 EE666TO TIAEIFE
o35706
1z 3 10 s0 1425 1677 1055 TEOGE59 TIEAFIFT SO00003
228252
13 3 5 a5 1173 1054 14355 S0 56068 S00000 S6666TO
1110110
14 z 11 50 1691 1zz29 o 9149573 S6666T1 9333337
FO1d25
15 z 20 &5 1307 1773 o o254216 9333538 10000004
251024
18 3 1z &0 1856 1615 1676 10100280 10000005 10666671
1isss52
17 2 15 =5 1856 1745 o 11300259 10BE6672 11353358
252669
1= 1 19 =) 1953 o o 115686520 11353350 12000005
Total numbsr of pulsss in waveform = 42

Type 5 Radar Waveform_7

Waveform Num = 7T
Num of Bursts = 13
Burst Interwal (us)= 923077

Burst Off Time 3 Chirp BW Fulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# us Pulses (MH=] (us) Frifus) Frilus) Frilus) (us=) Interwal {us) Interwval (us
183530
1 1 = =0 1640 0 o 1835350 o 923076
1259487
2 1 8 &5 1028 [ 5} 1444357 223077 1846153
1025584
3 3 15 100 1653 1085 1508 2468066 1846154 2769250
1188479
4 z 15 95 1261 1646 o 3661671 27689251 3692307
72227
5 3 1d =) 1912 1383 1564 4536705 3602305 4615384
273861
& 1 5 &5 1018 0 o 4815425 4615385 5532461
1630113
T z 15 75 1691 1101 o 6446556 5538462 6461658
930402
s 3 15 &5 1zdz 1439 1580 TITRTE0 5461539 T334615
540632
o 1 11 25 1420 0 o 7024503 7384616 2307602
495948
10 3 15 75 1771 1279 1852 2421068 2307695 D2I0TED
1600448
11 3 15 TO 1695 1312 178 10027208 9230TT0 10153546
465267
1z 1 14 O 1424 0 o 10497450 10153547 11076923
1308701
14 55 1778 147z 104z 11807575 11076924 12000000

135 3
Total number of pulses in waveform = 27
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Type 5 Radar Waveform_8

1

Waveform Num = 8

Hum of Bursts = 15

Burst Interval (usl)= 800000

Burst Off Time #* Chirp W Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# (us= Pulses (ME= ) Cus) Pri (us) Pri (us) Pri (us) (us) Interval (us) Interwal (us)
128069
1 E] 15 55 1155 1445 1166 128069 o To9999
1050495
2 3 19 100 1868 1963 1466 1162333 BOO00O 1699999
856760
] ] 14 50 1520 1a78 1108 2024167 1600000 2599999
1050445
4 1 16 100 1566 o o G0EE614 2400000 5199990
G08118
5 2 18 =0 1974 1755 <] SE65208 200000 5909009
1064727
& E] 16 S5 119 1891 1544 4726754 4000000 4799000
425061
7 3 14 100 13861 1237 1796 E167059 4BO0000 5650099
457821
=] ] 18 20 1583 1642 1127 5610874 5600000 6399999
1656566
=] E] 5 75 1778 1925 1895 TIEOE9 2 E400000 7199990
742812
10 1 12 50 1842 o <] TOODF0L 200000 L=
169307
11 1 10 55 1880 o a BOB0460 H000000 EEREEEEE]
1020487
1z 2 = 50 1520 1694 ] 9111627 FHOO0O0 SE00000
1199516
1s 2 20 75 1375 1957 a 10808267 DEQ0000 10599999
453947
14 1 & o5 1848 o o 10796556 10400000 11199909
402611
15 3 7 20 1308 1593 1736 11200096 11200000 11999999
Total number of pulses in waveform = 54

Type 5 Radar Waveform_9

anEfDIm Hum = 9

Num of Bursts = 9
Burst Interval (us)= 1333333

Bur=st Off Time # Chirp FW Pulsze 1 Pulze 2 Pulze 3 Start Loc Start Burst End Burst
# (us) FPulses (MHz] (us) Pri (us) Prifus) Fri{us) (uz) Interval{us) Interval (us)
114833
1 1 18 o0 1063 0 o] 114833 4] 1333332
2118265
2 2 14 65 1060 1396 0 2233961 1333333 pelalalatatata)
995326
3 3 14 100 1558 1663 1320 3234733 2REEEEE 3000008
1245040
4 2 17 75 1421 1840 o] 4484154 3900000 8333351
1094361
5 2 16 75 1936 1243 o] BEE1TTE 5333332 GE666Gd
1340850
i 2 10 o5 1206 1148 0 BOZEA05 Jalialalalata) 7999007
1908125
7 z g 70 1547 1544 o] 8834384 TH00008 DE33FI0
1207372
21 3 16 80 1680 1006 1638 10134847 9333351 10666663
1T6558E
12 80 1681 1318 1237 11804658 10666664 11995008

Total number of pulszes in waveform = 20

Type 5 Radar Waveform_10

Waveform MNum = 10
HNum of Bursts = 18
Burst Interwval (us)= 666667

Burs+t Off Time * Chirp PW Pulse 1 Pulse 2 Pulse 5 Star+ Loc Star+ Burst  End Burst
# fus) Fulses (MHz ) [SEEN] Frilus) Fri(us) Fri (u=) [SEED] Interval (us) Interwval (us)
19z012
1 1 15 25 1208 o o 1oz012 o SE65665
1036644
z 3 1z 50 1760 1272 1471 1zzsdEz GE666T 15333533
105572
<3 1 2 25 1128 o o 1338357 1535354 2000000
o957TS5
4 1 14 TO 1z68 =1 =1 2azszds 2000001 266666 T
o13772
5 1 13 50 1606 o o Szd43z88 2666665 35333354
SE8905
5 = 1o 75 1570 1dzz o 3653802 IEEE355 A0OGOO 1
540447
T 3 1z 50 1588 1509 1535 4177541 4000002 AGE6665
547175
2 z 14 55 1748 1212 o 4820152 AEEE660 5535355
g1s107
2 3 2 85 1530 1804 1033 5TE0Z20 53353536 BO00002
207400
10 3 20 50 16350 12086 1047 B66207TT HO0000 5 BE66660
Tos69
11 1 11 75 1546 o o 5745528 EEEE6TO TEIIIIE
1086073
1z 3 13 85 1018 1111 1855 TEE2547 TIAFIFT S000003
S02454
13 1 14 75 1210 o o 2639086 2000004 2EE667T0
439691
14 1 10 s0 1zz4 =1 =1 2080487 S6666T1 2533337
445245
1s 3 1= =1 1174 1021 1700 OE27EEd O333338 10000004
S80TTO
15 1 1z 50 1162 o o 10113209 LOOOOOOE 10666571
osE227
1T 3 14 25 1021 1872 1401 11071188 10666672 11333338
sdz594
1= z 10 20 1525 1575 o 11017896 11335350 120000085
Total number of pulses in waveform = 35
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|
Waveform Mum = 11
Hum of Bursts 18
Burst Interwal (us)= 631678
Fuzrst OFF Time # Chixp Fw Fulse 1 Fulse 2 Fulse 3 Start Loc Start Burst ~ End Burst
d (us " Fulses CMH= ) [SEEED] Frifus=) Fri fus) Fri(us) Interval (us) Interwval (us)
28450
1 ] 15 66 1006 1076 o 26460 =] Sa1678
so7164
2 1 & 66 16686 =] o oooasa S31670 1263167
feEeT=T=1 R
a a =] e 1631 1452 1266 1zE1202 1zE0168 1804708
SEE4ET
E) 1 7 =) 1271 a o 22840907 1mod47aT 2626316
B1E670
5 2 = =) 1182 1854 a alosTas 2626316 a167ESd
srass
El 1 20 0 1638 a o a1TELE2 s1ETEAE aTEedTa
srass0
7 a 18 100 1120 1447 1801 A0ETEAO aTEedTd 4421082
aTLLEE
] 2 5 a5 1857 1135 o 4433004 4421063 BOE2E31
BOLEOT
= a 100 1617 1892 1361 B2ETEOT FOBZEAZ BES4210
1OBETES
10 1 = 1] 1191 =] o H2E8071 BE24211 Ba16785
aoTTTd
11 1 = 100 1180 =] o B60TO56 SO16790 6047068
Goao6d
1z ] 11 &6 1877 1481 o 7116180 Sod Ta80 TETHOAT
666264
13 1 20 =) 1826 =] o TETI00 TETEOAS 8210626
TTaZO0
14 2 = oo 1148 1343 o B448006 B210627 BEAZ106
BEL0E
15 1 1z 75 1rEz =] a oazodss sEd2106 EEETEEY
410881
18 2 13 =) 1868 1852 a a7azEs1 EEREEET 10106285
EEETEY
17 2 18 a5 1602 1878 o 10672630 10106264 107 sEE42
AETAE0
15 2 15 100 1745 1202 o 11143371 10736543 11358421
24E39T
19 2 Cl 5O L1054 1760 11381716 1138422 12000000
Total number of pulses in waveform
Waveform Num = 12
um of Bursts = 20
Burst Interwal (us)= G00000
Burst £F_Time Chirp W Fulse 1 Fulse 2 Fulse 3 Start Loo Start Burst  End Burst
* fus) Fulses CMH= ) Cus) Fri (us=) Fri (u=) Fri (us) Interwal (us) Interval (us)
20807
1 a ] &6 1060 1247 1881 zo807 o [Z=letete]
TEEIZT
2 2 10 100 1686 1198 =} s10622 Ho0000 1199998
TTEES
3 2 15 &5 1d@s 1267 o 1 5EBE90 1200000 1 7EEEEE
CEEEEE]
4 2 5 75 1155 1ddE o zz1dz13 1800000 zassEss
avTros
5 1 1z 100 1008 o o 2594500 2400000
E55043
& & 50 1dz1 1445 o s250642 2000000
Aracza
T a 1z 50 1857 iz71 FEEE] 2727191 BEOOOO0
EEETEN
El a 7 &5 1666 iava isa7 AdzE887 AZOOOOD ATEaS9n
s45489
E] a 7 75 isis 1861 FERE 5275252 ASOOOOD 599908
427 a5
i 1 15 55 1656 @ @ 5708024 BADOOOD 2=t
EES26S
11 z 10 66 1006 1o8s =} azo8908 HO00000 6600000
szzado
1z a 13 &6 1620 1287 1966 7120681 EE00000 7199999
dda1ia
13 2 18 L] 1785 1401 =} TET1666 7200000 TTI9998
4416086
14 2 14 76 1763 1786 =] Bo16946 THOOOOD 2099995
LEEEER)
L5 3 20 7o 1086 1 mE 1325 BTTE216 sdoo000 BEREEEE
so8ETE
L6 3 10 55 1967 154 145 EECERES] Soooo00 R
CRCEER]
17 a 14 o 1z9d 1963 1866 S910618 S500000 1019s009
FEEERH]
18 a 11 a0 10z0 1EEa 1276 10254547 10200000 107
s15842
i@ a 11 as 1021 1850 izva 11074068 10800000 110009
FEECEE]
11 S0 1060 1aoa PRET] 11800861 11400000 ERTEIEEEEr)
Total nunber of pulses in waveform
|
Waveform Hum = 15
Hum of 1s
Burst Interwal (us)= 666667
Burst Off Time Chirp EW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  En t
# fus. Pulses (MEH= [SEE] Pxri fus) Pxri fus) Pxri fusl fasd Intexrval (us) Intexrval (us)
495699
1 1 15 50 1503 o o 405600 o EEEE66
=EEET]
= =1 [=5] 1498 1668 13850 Zo1488 EEEEET 1333333
so505s
<} 1 13 50 1480 o o 18510868 13353354 2000000
TE5180
a z 5 5 1213 1277 o 2655735 2000001 2666667
514548
s <} El 55 1566 1183 1255 STZTTL 4
s27803
E] 1 1z =0 1957 =} =} S604666 539585335 4000001
s26828
T 1 1z 100 117z o o 4295431 400000z ECEEEEE]
Sz3108
El = s =1 1550 1485 o 5157801 EECEEES] 5355335
492171
Z] 1 12 75 1608 o o 5655454 5333336 BO00002
389710
10 = 14 55 1502 1477 1002 s044862 5000003 EEEEE60
TTT455
11 = 14 75 1897 1357 o SS26368 BEEEETO TEEE356
243377
1z 1 13 100 1567 o o 772608 TIIFIAT BO00003
315004
15 1 = 50 1736 o o =090270 S000004 S6666TO
1214011
14 z 20 50 1488 1500 o 9506917 S6666T1 S33EEET
285058
1s <} 10 25 1487 1255 1545 2506263 9335558 10000004
470850
15 =] s o 1440 1533 1285 10080017 10000005 10666671
501528
17 = =) 50 1570 1308 1028 10675805 10666672 11553558
11d6458
1z = 13 =5 1882 1166 1378 11826164 11333550 12000066
Total number of pulses in waveform = 386
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Type 5 Radar Waveform_14

Total number of pulszez in waveform = 18

Waveform Hum = 14
Hum of Bursts = 15
Burst Interwval f(us)= 800000
Eurst Off_Time #* Chirp BW Pulse 1 Pulse 2 Fulse 3 Start Loc Start Burst  End Burst
# us Fulses (ME=) [SEE)] Pri (us) Pri(us) Pri(usl us Interval{us) Interwal (us
415584
1 1 13 80 1154 =] <] 413884 o Togoog
644571
2 1 1z 85 1927 o o 1059908 FO0000 1599999
620566
3 2 10 o5 1274 1802 o 1682202 1E0O000 25990900
1152093
4 ] 15 75 1zz0 1300 1078 2817571 2400000 s1990099
1118808
5 1 11 60 1881 a =] 3989877 5200000 soggoog
TT2015
5 1 1z o5 1408 a =] 4718771 4000000 4799999
470005
7 2 14 o5 1591 1281 <] 5185182 4BO00GG 5500000
1120414
=] 2 =] &5 1388 1531 o G308268 BEOOOO0 6300000
655756
=] 1 10 55 1095 =] o 5964945 400000 7199009
801360
10 2 & 55 1730 1766 o TIETEO6 7200000 R
455500
11 1 15 L] 1457 a =] 8236401 5000000 8799999
1125586
1z 2 =] 50 1809 1440 <] 0366444 SEO00GG 95009009
243087
13 2 =] TG 1033 134 o SE1Z8T0 SEO0000 10399990
551256
14 2 10 &5 1564 1363 o 10466975 10400000 11199999
TEE503
15 1= 100 1738 1478 1564 11266385 11200000 11990999
Total number of pulses in waveform = 28
Waveform Mum = 15
Num of Bursts = 19
EBurst Interwal (us)= GG1679
Furst Off Time #* Chixp W Pulse 1 Pulsze 2 Pulsze o Start Loc Start Burst  End Burst
i tas) Pulszes (M=} (us) Prifus) Pri(us) Pri(us) (us) Interwal (us) Interval (us
=] &6 1086 1zaz iiza DG4l o GE1E7E
TOOSEE
z 1 20 =1 14385 o o ToSEST SE1ETD 12167
sdzaon
o . 2 15 =] 1762 1904 o 1ndmE81 1266168 1804766
4 Lodosss 1 =] =53 1690 o o 2082616 1804 7ET 2E2E61E
[ o a 10 =] 1008 1747 1086 124860 2E2E01E A167E04d
ds19a7
& 1o070 2 11 =15 1618 1451 o 810888 A1ETEOE aTEadTE
7 b a 14 100 1z0@ 1Eaz 1aTa 4132802 aTEndTd ddzia62
BO490E5
& 1 a 5 17a1 o o dodzdas 4421063 GOBEEL
a27zd406
@ 2 18 =) 1zE0 1180 o 5218828 SOG2EE SGE4E10
sad4as
16 2 18 e 1868 16862 o B7EAB2O BEEdZ11 sa167E0
sEza82
11 1 1z 25} 1188 o o sE05137 aa1sTan Eod4TaEs
4143958
1z 1 18 a5 1a60 o o [CEETEES EEER EEE] TETEAAT
111867
13 a = a5 1878 1122 1939 s142548 TETEOAE s210828
498708
14 1 10 (==} 1454 =] =] BEdd285 s210827 BE42106
s aEg
15 2 15 (==} 1191 1808 =] S244141 BEA2108 a4 7a85d
2730
18 -] B LETE (=] (=] 521104 S4T358E 10106265
11s5350
17 2 14 (=13 1410 1=05 [=] 10708012 1010625 LOTE3EE42
242484
15 1 14 BE 1728 [=] [=] LOSE3779 LOT 6545 11355421
BEOES 54
19 ks T (==} 1127 1336 LO0E 116613542 L1E55422 1L 2000000
Total number of pulses in waveform = 56
Waveform Hum = 16
Num of Bursts = 2
Burst Interval (us)= 1333333
Burst Off Time # Chirp FW Pulze 1 Pulze 2 Pulze 3 Start Loc Start Burst  End Burst
# (us) Pulzes (MHz) [us) Pri(us) Prifus) Prifus) (us) Interval (us) Interval (us
10716580
1 il 5] o 1427 1102 1984 1071680 0 1333332
374210
2 2 & 100 1236 1465 0 1450403 1333333 2BEEEES
2210290
i 1 &0 o6 18358 o 0 3663394 2REEEE6 3000008
1488610
4 2 20 Th 1852 1421 0 5163842 3550000 5333331
12020960
5 3 13 G0 1085 1375 1829 B370075 8333332 BEG6EG64
16016596
4] 2 15 o 1102 1612 0 TETEOTO GEG6665 To99997
741920
T 2 14 liti] 1604 1997 0 8520704 THO0008 9333330
905436
= 2 13 100 1847 1915 0 0529741 0333351 10666663
adBss22
14 a0 1514 o 0 116223525 10566664 119995905
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Type 5 Radar

Waveform_17

|
Wawreform Num = 17
Hum of Bursts = 18
Burst Interwal (us)= 666667

Total number of pulszes in waveform = 13

Bur=t Off Time Chirp PW Pul=se 1 Puls=se 2 Puls=se 3 Start Loc Start Burst End Burst
#* (us Pulses (M= (us] Prifus) Pri(us) Pri(us) (us] Intexwal (us) Interval (us
29678
1 2 1z 55 1257 1743 o DosTE =] BEEEE66
G17253
= 2 5 100 1177 1419 o T2O0531 EEE66T 1333333
1OTLTSS
3 1 11 55 1099 o o 1T79dE02 1333334 2000000
B51904
4 1 1z 100 1337 o o 264TS95 2000001 ZEG666T
341203
5 1 11 (==} 1366 o o 2990455 2666668 G333354
733164
=] 3 T (== 12352 1741 1501 GT24955 33333355 4000001
BO1641
T 3 11 TS 1553 1499 1z08 ASI20TO 4000002 AEEE556S
BETOT28
E 2 5 5 1172 1536 o 5116788 ds65569 5333335
561198
=] z =] i=1=1 pE=ioi=) 1974 =] [=E1=lelol=l=] 5333336 [=lslelelele}-}
1061165
1o 1 15 [=le] 1111 o e BE4ETOT BOO0O0O0O3 BE55559
5T8003
11 1 1= el 1253 o o Tlz4ds21 BE666TO T333336
Tao404
1z 2 14 [=e} 1436 1526 o TESSOTE T3I33I3IST BOO0O0O0 S
535055
13 3 T {=e] 1374 18435 1833 B404106 B000004 BESEE6TO
260148
14 1 TS 13350 o o BE69302 BE666T1 2333337
1122051
15 1 =] [=is] 1751 o o 98553583 8333338 10000004
533486
15 2 14 85 1318 1221 o 10385519 10000005 10666671
B446352
iT 1 =] plele} 1241 @ Q 11OISOSO 10556672 11333335
B31728
1s 2 10 5 1536 1046 o 1is60020 113533558 12000005
Total number of pulses in waweform = 31
Waveform Num = 18
Num of Bursts = 13
Burst Interwal (us)= 923077
Burst Off Time #* Chirp Y Fulse 1 Pulse Z Pulse 3 Start Loc Start Burst  End Burst
# (us) Pulses (MHz) (us) Prif{us) Pri {us) Pri (us) (us) Interval (us) Interwval(us)
203347
1 2 11 50 1470 1395 o] 2053347 o] 223076
1473099
2 z 16 =13} 1918 1936 0 1679311 923077 1846153
TZO184
3 2 17 25 1082 1186 o 2412318 1246154 2769230
1073182
| 3 10 =13 1519 1544 1009 3488689 2789231 3692307
266833
g 1 20 55 1053 =] 0 43509774 IE02303 46163584
207043
8 1 10 65 11568 o] o] 4A65TST0 4515385 5538461
1498087
7 z 14 =13} 12085 1954 0 6155125 5538462 646165358
Tizoog
3 2 20 o5 1154 1628 o 6270893 5461639 7384615
1195232
=) 2 =) o0 1240 1412 Q BOGE20T TI84E16 B3I0TE02
210067
10 2 pi=) 55 1683 15z 0 B820528 S3I0TEI3 230752
TO1ZTE
11 2 14 a5 1401 1572 o] 9685313 2230770 10155846
474803
1z z 12 0 1722 1667 0 10163189 10163847 11076925
1275318
13 2 o 50 1184 1471 o 11441897 11076924 12000000
Total number of pulses in waveform = 25
Waveform Fhum = 19
Hum of Bursts = 8
Burst Imterval (us)= 1500000
Fur=t Off Time # Chirp Y Pulsze 1 Pulze 2 Pulze 3 Start Loc Start Burst  End Burst
# {us) Pulses (Itz) (us] Pri(us) Pri(us) Pri(us) (us) Interval fus) Interval (us)
312432
1 2 [} 90 1043 1932 0 312432 0 1488993
1519112
2 3 12 100 1274 1039 1362 1834518 1500000 2000000
1428032
3 1 10 30 1553 0 0 3266226 3000000 4499909
2486100
4 1 12 90 1392 0 0 5753388 4500000 [eielelelele]
1164993
1] 1 10 95 1319 0 0 B920273 GOOOG00 7455000
2040839
[} 1 20 55 1441 0 0 8582431 THOOOO0 BO00000
1334286
T 1 15 1) 1591 0 0 10293158 BO00G00 10499999
654233
3 3 17 95 1208 1990 1258 10553982 10500000 11999950
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|
Waveform Num = 20
Num of Bursts = 15
Burst Interwal (us)= 800000
Eurst Off Time Chirp W Pulse 1 Pulse 2 Pulse & Start Loc Start Burst  End Burst
# (us= Pulses (MEHz]) fus) Prifus) Prifus) Pxi (us) (us= Interwval (us) Interwal (us)
400157
1 1 14 55 1733 =] o 400157 o 7Togogg
726472
z 3 20 a5 1319 1551 1463 1128542 BOO000 1500009
TEOELE
3 3 11 50 1186 1378 1570 1801800 1E0GO00 fefct=ttotet
S51166
4 2 15 s) 1554 1598 o zveEEE0 2400000 FeB =ttt
TTEEL2
5 2 11 75 1082 1927 o 3563733 S20C000 soooogg
575245
=] 2 & &5 1365 1778 o 4144985 4000000 4700009
Tadzoz
7 2 17 s) 1338 1393 o 4882350 4800000 5500009
1508922
=] 1 5 75 1687 =] o 5301983 SEOGO00 [efct=l=t=tt
55204
=l 3 19 o0 1021 1075 1920 5448574 5400000 71ooogg
1506174
10 2 13 o0 1424 1510 o TOEE0E4 T2OGO00 Togoogg
451619
11 2 18 a5 1162 1838 o 5415417 SOOOO00 Ekg=t=t=t0
586502
1z 1 15 o0 1548 =] o Q002719 SEO0000 EL=t=ttt
1366565
13 3 20 s) 1446 1390 1713 10370635 DEOO000 10590999
526810
14 2 10 50 17e9 10657 o 10800094 104GO000 111oggg9
s04699
15 1 1z o0 1707 =] o 11708549 11200000 11sogggg
Total number of pulses in waveform = 30
Waveform Num = 21
Mum of Bursts = 13
Burst Interval (us)= 923077
Burst Off Time #* Chirp W Fulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# (us] Fulses (MH=z) [STE=H] Fri(us) Pri{us) Pri(us) (u=) Interwal (us) Interwal (us)
294608
1 2 a 85 1288 1827 =] 204508 o] 823076
824082
2 3 11 95 1985 1497 1417 1121785 Q23077 1846153
897868
3 1 hi=) 50 1825 a o] 2024542 1846154 2TE9230
1306795
4 2 =] =5 1803 1361 ] 3333165 2789231 3ED2307
1222616
5 1 13 55 1za2 a o 46680945 5692308 4616384
T20005
=] 1 16 65 1406 a o] 5220142 4515355 55535461
SOS3L3
T 1 5 55 1860 o] ] BODOE51 5538452 E451638
436796
] 2 17 100 1980 1043 o 6538616 6461639 TI84616
1625545
a 2 11 &5 12356 1336 o] G255389 TIBAE16 8307622
[la=la=la]
10 1 a T 1637 o] ] 8847607 S30TE93 8230769
898450
11 3 15 [ala] 1924 1832 1478 2747724 Q250770 10165846
424704
iz 3 11 85 1070 1203 1614 1017TTE2 10153347 110769235
1288041
13 2 20 6 1670 1304 o 11460395 11076924 12000000
Total number of pulses in waveform = 24
'
Waveform MNum = 22
Tum of Bursts = 18
Burst Interval (us)= B3I1ETE
Burst OFFf Time Chix Pulse 1 Pulse 2 Start Loc Start Burst  End Burst
Ed (s Pulses (MHz [R5 Pri(us) Pri(us) (uz) Interval {us) Interval (us)
Sd5339
1 2 15 wa 1537 1561 o 546399 o 91578
S50120
2 2 20 o5 17as 1882 o 1100866 GE15Ta 1268167
210679
a 2 7 wE 1800 1871 o 1828716 1260168 1804708
EEEERES
4 1 [ a0 1202 =] a zZa1m2z1 1894707 2626016
TLOZE0
5 2 10 o6 1349 1vvs o 2724703 262683168 S167894
BHZ522
(5] a 11 96 1836 1166 1067 GEE0162 F16TELE avsdva
F1T2TT
7 a 20 6O 1647 1066 1060 GE11477 aTsed Td 4421062
adoa58
8 1 11 66 1836 o o 4666TES 44210635 BOBZE31
1110263
a 2 12 a0 1672 1491 o EEETBET GOB2632 EE84210
EEEEES
10 2 & &0 1dd0 16542 o ETEE918 sE84211 EEPELEEY
Lod7Ez0
11 2 20 &5 1458 14ma o EEPEES] GE1ETan 947368
1z ] 5 50 1ac9 o ro@E1LT GadTaca TETESAT
1a 1 1a o 1181 o o s11vET2 TETEO4E 210628
14 a 15 O 1208 1261 1087 BEAAE50 B210627 BE42105
aglzoz
15 a 13 B0 1409 1114 1947 QO2BITE BE42108 2473884
B44001
18 2 14 66 17E3 1979 o LETE849 473886 10106263
2TE362
17 17 Fo 1445 o o 10166963 10106264 10756842
HBE1666
18 1 =] 86 1886 o o 11118061 1o7a6845 11a68421
BOSRSd
19 11 a0 1888 o o 11730730 11968422 12000000
Total number of pulses in waveform = 36
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Type 5 Radar Waveform_23

Waveform HNum = 23
Mum of Bursts = 19
Burst Intezwval (us)l= 531579

Burst OFff Time * Chia W Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
* Tus) FPulses ity Cas) Pra fus) Pra fus) Pra fus) (=) Tnterval (us) Interval (us)
16EEEd
1 3 15 86 1362 1660 1600 156664 o Ba167E
redm08
2 3 T [=s) 1181 1TES 1327 BE61TE 631679 1263167
4BETOS
3 1 18 TE 1136 o o 1418161 1263168 1804756
TOEs40
El o ] 80 1z21 1868 1111 22181596 18247437 2626916
B2ET39
5 a 11 75 1760 1648 1349 GodE0 TE 2626516 a167E04
BOR61T
8 = @ @0 1667 12168 a aas0zad A167896 arsadTa
gsd186
7 9 16 TO 1779 1066 1222 4047902 arssdTd ddz1062
10100
= il 10 [=15) 1656 17209 1854 ABH2069 4421063 BOG2ETT
agaolz
o 1 15 ) 1713 o o SO5SE810 sO52E32 sEEd210
1zidETz
10 2 E} as 1740 1064 o GeTa1os sE84211 sa15789
251745
11 2 & a0 1381 1380 o G531644 Sa15790 Godrass
S4rE08
1z e 2 1% s 1841 1618 o Tdgzo5d God7a50 TsTEAT
13 @rans 3 & a0 1867 1194 1zmd TrEELTY rETERds 210526
raEEds
14 5 15 a5 L0018 Lres L1385 BEE1017 210627 842106
s03E58
15 1 19 50 L1587 o o sEEsEEd 8842106 EETECENY
EToos1
16 3 12 100 1567 1860 1670 530252 2473686 10106265
s=0E27
1T 495623 1 10 66 1042 o o 10416846 10106264 1o7EE842
18 - = 11 26 1ETO 1686 167TE 10810611 10756845 11E68421
BEGEE T
19 = 20 6O 1736 1627 1603 11782256 115688422 12000000
Total number of pulses in waveform = 46
Type 5 Radar Waveform_24
Waveform Num = 24
Num of Bursts = 9
Burst Interval (us)= 1333333
Burst Off Time # Chirp FW Pulsze 1 Pulsze 2 Pulsze 3 Start Loc Start Bur=t End Burst
# us Pulses (MH=] {us) Pri (us) Pri (us) Prifus] fus) Interval (us] Interval (us)
388105
1 3 T 55 1182 1106 1084 388105 0 1333532
1226426
2 3 11 G0 1394 1453 1432 1616913 1333333 2666665
1608848
3 1 7 ki) 1406 Q Q 3250040 2666666 300008
13605621
4 1 20 90 1954 o] o] 4591957 3289999 5333351
1491043
5 1 1z TO 1932 O [s] 5084854 5333332 GEEE66d
16045841
[} 1 13 B0 1110 Q Q TEDLTIT BEGEEE5 TRO0L0T
TEOET1
T 3 14 100 10585 15351 1552 8473418 TA0005 9553550
1608288
g8 2 18 90 1647 1978 [s] 10175874 9333351 10666663
587759
18 B0 1708 17e2 Q 10787238 10656664 110099008
Total number of pulzes in waveform = 17
Type 5 Radar Waveform_25
1
Wavreform Mum = 25
Num of Bursts = 12
Burst Intervwal (us)= 1000000
Burst Off Time # Chirp FW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# (us) Fulses (MHz) (us=) Prifus) Pri(us) Pri(us) (us} Interval (us) Interval {us)
503834
1 2 1o BE 1702 1489 0 803534 Q ===t e le]
522870
2 1 i7 517) 1225 0 0 1020895 1000000 1990000
1806167
3 3 iT 66 13545 1544 1461 2B3T287 2000000 2885995
272584
4 1 14 T 1138 Q Q 3114219 jelelelalelele] 3820000
1772887
g 3 14 100 1016 1525 1273 4888344 4000000 4299999
TEE9ES
& 2 & 100 11935 1868 Q 85TH123 SO00000 5850000
153153835
T 1 14 Th 1254 Q Q BE9TEET [alslelolelele] [si=i=i=l=l=l=]
19782
8 2 T T 1378 1952 Q TO185935 Kilslelalelele] TEEO009
1104616
=) 2 20 B0 1607 1246 0 8126549 2000000 8000000
800024
10 3 1o TE 1221 1208 1706 S019426 S000000 SG50000
1835643
11 1 iz 517) 1047 0 0 10863210 10000000 10599000
TOQ201
1z 3 1o =24 1912 1766 1903 11663648 11000000 11899000
Total number of pulses in waveform = 24
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Type 5 Radar Waveform_26

1

Waveform Num = 26

Hum of Bursts = 15

Burst Interval [(usl)= S00000

Burst Off Time # Chirp P Pulse 1 Pulse 2 FPulse 3 Start Loc Start Burst ru
# (us Fulses (MHz ) (as) Fri (us} Fri (us} Frilus) fus) Interval (us) Interval (us)
633475
1 2 5 =12 1963 1780 =) 633476 o ===
TazdE2
2 2 15 55 1701 1840 =) 1350680 =lalslulale] 16500000
2985365
3 3 1e 25 1480 1730 1245 15T1TE6 1E00000 2300000
1897712
4 3 13 TS 1157 1092 1102 IOTIOII 2400000 3100000
356674
5 2 15 =12 pi=lal=) 1308 =) 3434764 fj={elulalelu] ei=i= =il
587395
=] 2 1z 100 1202 1768 =) 4026377 Elelelelelele] ERgei=lel=l]
1106411
T 2 T =12 1503 1587 =) 5134836 AB00000 GE00000
1093701
=3 1 14 =12 1582 =) =) 8238727 []=lelulalelu] B300000
402030
=) 1 1e TO 1388 =) =) £66404 39 S400000 T100000
247822
pis] 1 13 20 1518 =) =) TEEOGLT T 200000 ===zl
1125715
i1 2 1z TS 151z 1683 =) BTLE280 t=lelelulalelu] i=)==l=i=l=]
586611
iz 1 =) TO 1583 =) =) =kelal=lar=is) BES00000 =)= =liele]
205593
13 2 13 TO 1088 1736 =) 10213862 =l=lelulalelu] 10309000
220304
14 2 15 TO 1iso 1192 =) 10437888 10400000 11199000
1876722
15 1 17 55 1668 =) =) 11816008 11200000 11999000
Total number of pulses in waveform = 27
'
Waveform Mum = 27
Hum of Bursts = 1

3
Burst Interval (usl= 923077

Burst Off Time # Chirp Pw Pulse 1 Pulsze 2 Pulse 3 Start Loc Start Burst
# us4 " Pulses (MHz) (us) Pri (us) Pri(us) Pri (us) (us) Interval (us) Interval (us)
52450
1 1 11 85 1873 o] [s] 524504 o] 2230768
1042497
2 2 =] 55 1380 1835 [s] 1568874 Q23077 1845153
374687
3 3 19 [=ls] 1788 1761 1748 1048778 1845154 2762230
1717110
4 1 14 100 1788 o] [s] 3669194 2789231 3622307
Jizozz
5 2 19 100 1828 1098 [s] 3883802 3692308 4515384
1504344
=] 2 =] T8 13680 1573 [s] 5401272 46153885 5538461
T16968
T 1 20 50 1855 o] [s] 5211174 5538482 B451538
520193
=] 3 1T 50 1255 1356 1788 To3izzz 6451538 T3IBAE15
248540
=] 1 11 =11 1831 o] [s] TEE6132 7384818 B30TE92
1196220
10 1 T 85 1549 o] [s] S084283 B307T593 2230769
852711
11 3 18 j=ls] 1503 1855 1725 0038543 2230770 10153848
3T4691
1z 2 11 85 1758 1947 [s] 10328317 10153847 11076923
1215582
=] 55 1442 o] [s] 11547804 11078024 12000000
Total number of pulses in waveform = 23

Type 5 Radar Waveform_28

|

Waveform Num = 22

Hum of Bursts = 16

Burst Interval (us)= TEOOOO

Burst Off Time # Chirp W FPulse 1 FPulse 2 Fulse 3 Start Loc Start Burst nd Burst
# (zs FPulses (MEL=) [SEEN] Prifus) Pxri (us) Pxi (us) fas) Interwval (us) Interwal (us)
TTOTS
1 1 16 =0 1752 <] <] 477079 <] 749999
22882
= 1T 85 1722 1573 1949 1101713 jiji=lsls als) 1499995
1088754
3 2 1z 50 1636 1787 o 2195711 1500000 2249090
B86555
4 3 13 7O 1077 1455 16554 2885659 2250000 2o99999
184106
5 3 20 85 1444 1531 1949 30739351 FO00000 ST49095
TE1450
5 1 13 100 1132 o o 5530285 3TEO000 4499099
852271
7 2 5 7o 1851 1693 o 4685588 4500000 5249009
1209972
8 z T 75 1570 1542 a s2oTiEd 5250000 5995055
6585168
E 1 19 &5 1274 o o G5E5464 EO000D0 6749099
TEES51
1o 2 s 50 1192 1296 o 7OE5582 ETEOO00 7499999
441301
11 z 17 55 1720 1720 a TTOOETE THOOOGO 5240009
71982
1z 2 = =5 1202 1991 o 5474800 H2E0000 s000000
72021
1s 1 17 o5 1949 o o 9250014 DO00000 9740000
STO34E6
14 z 20 =0 1672 1454 a 10202508 STEOOG0 10450958
557789
15 1 1z B85 10485 o o 10TE3223 10800000 11240000
1105975
16 1 5 50 1960 o o 11870243 11250000 11990909
Total number of pulses in wawveform = 20
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Type 5 Radar Waveform_29

Waveform Hum = 28
Num of Bursts = 18
Burst Interwal (us)l= G6666T
Burst Off Time # Chixrp Pwr Pulse 1 Pulse 2 Pulse 3 Start Loc Star+ Burst Ei
# (us Fulses (MH=z] (u=) Fri{us=) Fri(us) Friius) (u=) Interwal (u=s) Interwal (us)
53832352
1 3 15 o5 1369 1158 1544 538030 (=} [=[=1=151=1=1
622022
2 2 1o 55 1045 1286 [+ 1165232 BEE66 T 1333333
333237
3 1 18 [0 19035 o (=} 1501500 13353554 2000000
696458
E 2 =2 TE 1965 16765 (=} 21002861 2000001 Z2EG6E6 T
1028504
5 2 13 20 1220 1747 [+ 32312906 2666668 3333354
283030
=1 1 =l 50 1210 o (=} 35179035 3333335 4000001
253599
T 2 pR=} 26 1590 1950 (=} 4472412 A000002 AE66662
546353350
= 1 1= {=i=] 1z39 (= (=} sozsIisa 4666662 5333335
TEE2ET
9 2 13 85 1695 18TO (=} 55149805 5333336 BO00002
212433
10 1 =1 [=1s] 1456 o (=} E030006 BO00003 EGE6669
GE3TSd
11 3 = 50 1zds 1249 1275 EE96146 SEE65TO T3IFITIIE
1074886
1z 2 18 [=1e] 1877 16TT (=} TTTABS04 T3I33F33T BOO0O005
5853174
13 2 19 (=13 1901 1608 (=} 8361332 2000004 BEEGSTO
46955
14 1 T =5 1537 < < S311599 SEE5ETL 8333337
473321
15 3 5 85 1665 1267 1893 STE661T 9333338 10000004
585548
18 2 20 TE 1861 1141 (=} 10477095 10000005 10EEEET 1L
6254465
iT 2 20 e 1505 is4dd < 11105541 1LOSSE5T2 11333335
2008668
15 3 20 O 1352 1TE3 1237 11408559 11333339 12000005
Total number of pulses in waveform = 35
\
Waveform Hum = 30
Hum of Bursts = 12
Burst Interwal (us)= 1000000
Burst Off Tims # Chirp W Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# (us) Fulses (MHz] (us) Pri (us) Pri(us) Frifus) (us) Interval (us) Interval (us)
424108
1 1 17 55 1850 0 a 424108 a [eletelelel]
1381673
2 2 8 85 1728 1691 a 1807631 1000000 19999599
1124271
3 2 7 o5 1238 1833 0 2035321 2000000 20090909
245379
4 3 14 75 1098 1850 1278 3884071 FO00000 3999909
277616
5 2 1z o0 1802 1475 a 4166811 4000000 4505550
1074538
5 2 15 a0 1995 1957 a 5243820 5000000 52995599
1306276
7 1 5 75 1688 0 0 6553048 B000000 6999599
1114356
8 1 18 70 1591 0 0 TEE0092 TODOOOD 7999909
508657
a 2 T 50 1220 1964 a 179320 000000 209509
1134447
10 z 15 a5 1827 1544 a 9516551 SO00GO0 SEOGE00
726318
11 2 14 85 1738 1001 0 10046440 10000000 10999699
1782029
1z 2 10 75 1487 1392 0 11831208 11000000 11999899
Total nmumber of pulses in waveform = 22
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Radar Type 6 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5290 0 16 5300 1
2 5291 1 17 5302 1
3 5292 1 18 5303 1
4 5293 1 19 5303 1
5 5294 1 20 5304 1
6 5295 1 21 5304 1
7 5296 1 22 5305 1
8 5297 1 23 5305 1
9 5298 1 24 5306 1
10 5299 1 25 5306 1
11 5300 1 26 5307 1
12 5300 1 27 5307 1
13 5301 1 28 5308 1
14 5301 1 29 5309 1
15 5302 1 30 5310 1
Detection Percentage (%) 96.7%
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Radar waveform #1 Radar waveform #2

:ZI::;Z? Frz\(jl:ezr;cy Pulse Start (ms) :ZF:;Z&: Fr?;l:'ezr)]cy Pulse Start (ms)
3 5319 9 1 5308 3
4 5299 12 2 5310 6
21 5305 63 22 5293 66
24 5320 72 29 5271 87
29 5296 87 54 5261 162
31 5303 93 56 5265 168
38 5315 114 63 5267 189
48 5309 144 73 5272 219
59 5294 177 76 5280 228
75 5317 225 79 5315 237
85 5316 255 94 5298 282
91 5262 273 96 5263 288
96 5288 288 97 5274 291

Radar waveform #3 Radar waveform #4

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
9 5318 27 6 5305 18
10 5262 30 9 5278 27
11 5295 33 10 5317 30
13 5307 39 16 5306 48
20 5271 60 21 5269 63
28 5302 84 22 5277 66
34 5275 102 24 5298 72
40 5321 120 28 5311 84
53 5267 159 30 5272 90
56 5316 168 38 5293 114
62 5274 186 45 5271 135
80 5313 240 62 5296 186
86 5287 258 72 5275 216
89 5289 267 - - -
93 5269 279 - - -
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Radar waveform #5 Radar waveform #6
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
6 5296 18 9 5290 27
9 5268 27 34 5268 102
28 5275 84 45 5265 135
29 5279 87 53 5305 159
39 5283 117 59 5275 177
45 5304 135 60 5301 180
51 5277 153 64 5318 192
57 5313 171 67 5303 201
58 5312 174 71 5286 213
59 5311 177 73 8595 219
75 5295 225 88 5319 264
76 5319 228 92 5298 276
77 5294 231 94 5278 282
82 5280 246 96 5324 288
Radar waveform #7 Radar waveform #8
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
3 5326 9 5 5284 15
15 5310 45 17 5317 51
31 5318 93 19 5312 57
35 5285 105 22 5266 66
44 5301 132 57 5294 171
48 5288 144 67 5323 201
50 5281 150 68 5269 204
64 5279 192 82 5270 246
71 5269 213 83 5311 249
81 5320 243 84 5288 252
- - -- 96 5273 288
-- -- -- 97 5304 291
- - -- 99 5281 297
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Radar waveform #9 Radar waveform #10

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
1 5288 3 1 5279 3
15 5318 45 26 5312 78
22 5317 66 31 5298 93
41 5284 123 48 5316 144
47 5278 141 60 5286 180
60 5295 180 70 5281 210
75 5325 225 74 5278 222
93 5269 279 86 5313 258
99 5273 297 88 5310 264
- -- - 91 5303 273
-- -- -- 97 5327 291

Radar waveform #11 Radar waveform #12

Hopping Frequency Pulse Start (ms) Frequency Hopping Pulse Start (ms)

Number (MH2z) (MHz) Number
12 5315 36 5 5297 15
16 5273 48 17 5313 51
23 5323 69 23 5306 69
31 5276 93 30 5299 90
51 5296 153 31 45296 93
60 5269 180 33 5294 99
61 5305 183 43 5298 129
67 5286 201 48 5318 144
68 5284 204 53 5324 159
83 5285 249 66 5319 198
88 5321 264 83 5323 249
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Radar waveform #13 Radar waveform #14

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
2 5316 6 0 5322 0
12 5309 36 8 5320 24
29 5276 87 16 5273 48
42 5324 126 18 5272 54
51 5287 153 25 5310 75
53 5284 159 38 5296 114
58 5297 174 45 5270 135
60 5307 180 47 5299 141
67 5321 201 56 5326 168
79 5275 237 66 5287 198
83 5300 249 81 5302 243
84 5296 252 89 5329 267
-- -- -- 97 5304 291

Radar waveform #15 Radar waveform #16

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
3 5319 9 18 5285 54
5 5300 15 27 5362 81
6 5293 18 37 5273 111
17 5286 51 48 5279 144
58 5325 174 50 5270 150
66 5308 198 53 5308 159
68 5328 204 63 5330 189
70 5271 210 70 5309 210
77 5290 231 75 5302 225
80 5272 240 77 5288 231
91 5310 273 78 5312 234
96 5314 288 99 5296 297
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Radar waveform #17 Radar waveform #18

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
0 5273 0 2 5297 6
9 7278 27 5 5330 15
26 5301 78 27 5289 81
35 5290 105 30 5315 90
37 5312 111 32 5324 96
44 5327 132 46 5292 138
48 5325 144 54 5319 162
60 5303 180 55 5286 165
74 5304 222 62 5321 186
77 5282 231 78 5323 234
82 5331 246 81 5274 243
98 8287 294 83 5331 249

Radar waveform #19 Radar waveform #20

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
16 5304 48 2 5272 6
23 5278 69 13 5273 39
27 5310 81 24 5331 72
38 5295 114 32 5319 96
47 5319 141 36 5274 108
48 5307 144 37 5289 111
49 5289 147 49 5324 147
57 5286 171 52 5318 156
69 5325 207 62 5330 186
80 5320 240 76 5313 228
99 5311 297 77 5279 231
-- -- -- 78 5314 234
- - -- 98 5281 294
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Radar waveform #21 Radar waveform #22
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
2 5313 6 39 5291 117
6 5285 18 51 5332 153
8 5322 24 60 5304 180
28 5326 84 75 5278 225
35 5284 105
40 5309 120
44 5293 132
45 5299 135
52 5307 156 -- -- --
55 5289 165
60 5280 180
68 5332 204
84 5278 252
89 5298 267
Radar waveform #23 Radar waveform #24
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
4 5281 12 1 5301 3
7 5322 21 15 5330 45
13 5319 39 19 5293 57
16 5334 48 22 5282 66
34 5286 102 34 5313 102
39 5313 117 37 5295 111
41 5327 123 58 5327 174
54 5316 162 66 5329 198
80 5324 240 74 5293 222
93 5330 279 -- -- --
95 5275 285 -- -- --
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Radar waveform #25 Radar waveform #26

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
4 5302 12 15 5303 45
9 5331 27 30 5329 90
10 5316 30 35 5276 105
15 5276 45 41 5284 123
20 5297 60 46 5308 138
41 5330 123 56 5317 168
44 5319 132 59 5304 177
47 5281 141 76 5305 228
61 5300 183 78 5277 234
68 5286 204 79 5306 237
78 5284 234 92 5325 276
82 5332 246 97 5311 291
90 5324 270 - - -
94 5290 282 -- -- --
96 5296 288 -- -- --
98 5304 294 -- -- --
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Radar waveform #27 Radar waveform #28

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
18 5296 54 0 5325 0
22 5316 66 2 5334 6
38 5299 114 6 5305 18
42 5279 126 7 5319 21
49 5322 147 9 5329 27
68 5314 204 10 5296 30
85 5285 255 18 5281 54
86 5308 258 21 5297 63
87 5286 261 31 5317 93
89 5287 267 34 5304 102
98 5330 294 46 5287 138
- -- - 52 5302 156
- -- - 63 5292 189
- -- - 68 5333 204
-- -- -- 72 5320 216
-- -- -- 75 5278 225
-- -- -- 77 5310 231
-- -- -- 83 5301 249

Radar waveform #29 Radar waveform #30

:Z:);Z? Fr?;l::;cy Pulse Start (ms) :Z‘::;Zg: Frz\cjll;ezr;cy Pulse Start (ms)
1 5286 3 4 5286 12
4 5337 12 7 5327 21
5 5309 15 17 5306 51
12 5321 36 18 5283 54
15 5283 45 21 5280 63
21 5280 63 35 5307 105
31 5317 93 37 5329 111
32 5320 96 43 5339 129
36 5310 108 45 5321 135
37 5339 111 71 5229 213
54 5325 162 74 5300 222
58 5304 174 83 5326 249
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282

86

5297

258

97

5288

291
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Radar Statistical Performance for 802.11n-HT40
Radar Type 1 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5291 0 538 99 1
2 5293 1 618 86 1
3 5295 1 798 67 1
4 5297 1 658 81 1
5 5299 1 878 61 1
6 5301 1 758 70 1
7 5291 1 518 102 1
8 5303 1 898 59 1
9 5305 1 738 72 1
10 5306 1 718 74 1
11 5307 1 938 57 1
12 5308 1 678 78 1
13 5309 1 3066 18 1
14 5310 1 638 83 1
15 5311 1 858 62 1
16 5312 1 1909 28 1
17 5313 1 932 57 1
18 5314 1 2777 20 1
19 5315 1 2722 20 1
20 5317 1 2371 23 1
21 5319 1 1074 50 1
22 5320 1 2752 20 1
23 5321 1 2169 25 1
24 5322 1 1394 38 1
25 5323 1 2110 26 1
26 5324 1 2787 19 1
27 5325 1 3055 18 1
28 5327 1 1121 48 1
29 5329 1 2805 19 1
30 5330 1 760 70 1
Detection Percentage (%) 96.7%
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Radar Type 2 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5291 4.5 152 29 0
2 5293 2.1 166 25 1
3 5295 4.7 196 23 1
4 5297 1.1 169 28 1
5 5299 3.8 223 23 1
6 5301 1.6 214 28 1
7 5291 13 163 29 1
8 5303 4.5 192 26 1
9 5305 2.8 170 28 1
10 5306 1.5 185 29 1
11 5307 3.9 154 27 1
12 5308 1.4 219 26 1
13 5309 2.6 224 29 1
14 5310 2.2 198 27 1
15 5311 4.0 227 25 1
16 5312 3.6 181 23 1
17 5313 4.9 204 24 1
18 5314 11 202 25 1
19 5315 25 186 27 1
20 5317 3.3 157 24 1
21 5319 3.9 170 27 1
22 5320 5.0 202 24 1
23 5321 24 221 28 1
24 5322 1.7 209 29 1
25 5323 3.5 156 28 1
26 5324 1.8 163 23 1
27 5325 31 183 24 1
28 5327 11 182 23 1
29 5329 1.6 161 25 0
30 5330 3.2 195 25 0
Detection Percentage (%) 90%
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Radar Type 3 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5291 9.6 282 18 0
2 5293 7.0 445 16 1
3 5295 8.4 257 16 1
4 5297 9.3 395 17 1
5 5299 8.6 359 16 1
6 5301 6.9 482 17 1
7 5301 8.1 390 18 1
8 5303 7.8 362 16 1
9 5305 6.4 470 18 1
10 5306 9.5 475 18 1
11 5307 6.9 270 17 1
12 5308 9.4 339 18 1
13 5309 8.6 432 17 1
14 5310 6.4 386 17 1
15 5311 7.7 399 16 1
16 5312 8.6 473 18 1
17 5313 9.9 253 17 1
18 5314 7.0 464 18 1
19 5315 8.8 375 18 1
20 5317 8.5 263 17 1
21 5319 8.1 374 17 1
22 5320 7.1 350 18 1
23 5321 9.0 352 18 1
24 5322 8.4 325 16 1
25 5323 7.3 442 16 1
26 5324 9.3 371 16 1
27 5325 8.6 474 17 1
28 5327 7.1 451 16 1
29 5329 7.2 368 18 1
30 5330 6.0 264 18 0
Detection Percentage (%) 93.3%
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Radar Type 4 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5292 17.3 392 14 0
2 5293 18.1 470 15 1
3 5295 19.0 373 13 1
4 5297 18.1 479 13 1
5 5299 17.9 413 12 1
6 5301 15.1 403 14 1
7 5301 12.8 408 13 1
8 5303 13.2 379 13 1
9 5305 15.0 311 13 1
10 5306 19.7 328 14 1
11 5307 17.9 378 15 1
12 5308 18.9 263 12 1
13 5309 12.7 436 13 1
14 5310 11.7 371 12 1
15 5311 14.4 359 12 1
16 5312 17.5 272 12 1
17 5313 16.2 276 15 1
18 5314 15.8 487 15 1
19 5315 16.2 295 15 1
20 5317 14.8 461 12 1
21 5319 12.5 374 15 1
22 5320 18.9 455 12 1
23 5321 14.8 458 16 1
24 5322 12.3 321 15 1
25 5323 20.0 436 15 1
26 5324 13.5 284 13 1
27 5325 20.0 486 15 1
28 5327 11.8 323 15 1
29 5329 17.8 393 15 0
30 5330 15.3 461 14 0
Detection Percentage (%) 90%

Note: In addition an average minimum percentage of successful detection across all four Short pulse radar test

P,1+P,2+P,3+P4
4

waveforms is as follows: = (96.7%+90%+93.3%+90%)/4 = 92.5% (>80%)
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Report No.: 1409RSU02703

Radar Type 5 - Radar Statistical Performance

Total number of pulsesz in waveform = 15

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5291 0 16 5312 1
2 5293 0 17 5313 1
3 5295 1 18 5314 1
4 5297 1 19 5315 1
5 5299 1 20 5317 1
6 5301 1 21 5319 1
7 5301 1 22 5320 1
8 5303 1 23 5321 1
9 5305 1 24 5322 1
10 5306 1 25 5323 1
11 5307 1 26 5324 1
12 5308 1 27 5325 1
13 5309 1 28 5327 1
14 5310 1 29 5329 0
15 5311 1 30 5330 0
Detection Percentage (%) 87.7%
Type 5 Radar Waveform_1
Waveform Mum = 1
Hum of Bursts = 8
Burst Interwal (us)= 1500000
Burat Off Time # Chirp I Pulze 1 Pulze 2 Pulze 3 Start Loc Start Burst End Burst
# [uz) Pulzes Mz} (uz) Frifus) Frilus) Pri (uz) {us) Interval (us) Interwal(us)
16073
1 1 16 95 1974 0 0 18078 0 1499909
18352560
2 2 [} 50 1707 1172 0 1863302 1500000 2050099
2127817
3 1 5 80 1076 0 0 3083698 5000000 4459000
1046585
4 2 17 58 1005 1287 0 50531758 4800000 BOG0099
2345442
] 2 T G0 12350 1847 0 379803 BO0000O0 7499909
216804
g 16 100 1953 1703 0 7599384 THODOO0 8500500
1647812
T 13 0 1858 1333 0 9180662 B000000 10499599
1543164
T a0 1452 1369 1404 10687017 10800000 11595500
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Report

No.: 1409RSU02703

Type 5 Radar Waveform_2

Waveform HNum = 2
Mum of Bursts = 12
Burst Interwal (us)= 1000000

Burst OFff Time # Chirp P Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# (us) Pulses (MHz ) (us) Pri fus) Pri fus) Pri fus) (us) Interwval (us) Interwval(us)
890361
1 1 13 25 1140 o o 250361 [} [elelellzle]
822733
2 2 5 20 1464 1610 [¢] 1714254 1000000 1509550
321134
3 3 13 90 1026 1966 1347 2038351 2000000 25099999
1156386
4 1 ] 50 1081 o] o] 3189076 JOO00O0 3999929
1528435
5 3 5 50 1427 1825 1735 4828602 4000000 49599999
535451
& z 13 20 1831 1934 o] 5470140 5000000 5599923
81551
T z 11 =0 1189 1226 o 6255556 000000 6999999
1272774
E z ] 95 1735 1007 o T5I0TLE TOOOOOD 7999923
509434
a 1 =] =0 1247 o o 8042971 BOODOOO 8599999
13496353
10 2 18 = 1572 1578 o 9393851 8000000 9599999
1287522
11 2 10 = 1859 1828 o 10884523 10000000 10999999
12653424
1z 1 18 55 1139 o o 11946634 11000000 11999999
Total number of pulses in waveform = 22
Type 5 Radar Waveform_3
1
Waveform Num = 3
Hum of Bursts = 13
Burst Interwal [us)= 823077
Burst OFff Time # Chirp B Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# us FPulses (MH=) fus) Frilus) Frilus) Frifus) (us Interval {us] Interwal{us)
202381
1 1 7 80 1645 o o 202381 o 023076
1573541
] 3 11 100 1905 1082 10855 166TE6T 223077 18546153
303862
3 3 20 75 1324 2000 1543 1975771 1546154 2769230
1524307
4 2 10 80 1z22 1377 o 3504745 2769251 3692307
TE257T
5 z [ 55 1547 1567 o 4288921 3692508 4615384
638692
& 1 5 50 1650 o o 4901627 4615385 5538461
1041108
T 1 5 55 1444 o o 5044385 5638462 6461638
521055
= 1 5 25 1026 o o 6586882 6461659 7384616
271474
2 3 13 55 1916 1558 1728 Tddoza1 T3BE16 F30TE92
1420264
10 1 15 55 1208 o o 3865508 5307695 9250769
991653
11 1 9 o0 1638 o o 9268669 923OTTO 10153846
1006484
12 1 8 50 1902 o o 10886691 10153847 11078923
281981
s 35 1470 o o 11750574 11076924 12000000
Total mmber of pulses in waveform = 21
Type 5 Radar Waveform_4
|
Waveform Mum = 4
Hum of Bursts = 13
Burst Interval (us)= 923077
Burst Off Time # Chirp Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst
# us Fulses (MH=) (us) Pri(us) Pri(us) Prif{us) (usl Interval (us) Interwal{us]
685737
1 2 14 TO 1230 1218 [} S85T3T [} 92307
630224
2 1 17 7O 1016 o o 1318409 923077 1846153
13605
3 3 10 55 1159 1925 1707 2133927 1546154 2769230
903652
4 1 15 95 1480 o [} 3042350 2759231 3692307
1246567
5 2 12 7O 1087 1501 o 4290377 3692308 4615384
1217951
6 1 18 75 1670 o o 5510916 4615385 5538461
683450
7 2 13 a5 1308 1633 [} 5196045 5538462 5461538
366105
3 1 15 95 1259 o o 5565088 6461630 7384615
1007047
9 H 10 55 1661 1361 o 75735394 7384616 8307692
1516136
10 2 20 0 1143 1878 [} 5892551 SIOTEDTF 923I0TED
1187457
11 3 8 50 1606 1738 1198 10083029 9230770 10163846
954185
1z z 13 60 1893 1188 o 11041755 10163847 11076923
203640
13 1 5 50 1521 o [} 11338476 11078924 12000000
Total number of pulses in waveform = 23
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Report No.: 1409RSU02703

Type 5 Radar Waveform_5

Waveform Hum = &
Hum of Bursts = 19
Burst Interval (us)= 31579
Burst OFf Time Chix B Pulse 1 Pulse 2 Pulse 9 Start Loc Start Buzst  End Burst
#* s FPulses (ML= fas=) Pra lus) Pra(us) Paafus=) (uas=) Interwval (us) Interwval (us=)
EECERE)
a 16 75 1i83 1850 17T 257605 ] CEEELE]
TROATS
2 a 18 o 1128 1648 1618 SEz2e0 BaLETS LEGE1ET
TTOEES
3 a 10 EE] 1576 1513 17Es LYBESEL 126591658 1E04 756
BTTETO
a a 1 5 1160 1543 18085 2348006 1824757 2626816
azvidd
5 1 E] EE) 1508 o ] 2EBOEET 2EREE16 a167ES4
TaABE0S
& 2 15 o 19652 1046 ] 3416873 31ETESE aTEedTs
EECEER]
7 1 17 50 1048 Q ] sERdEsd arEsdTd 4dz1062
LOB71L7
8 1 12 65 1741 Q o dEEa0En 44z1063 BOBZED1
46267TS
e 1 3 ) 1888 o o 6437479 EOE2632 EEE4210
EELERE)
10 ] Ll o 1645 1661 o S04467E BES4211 BE1ETES
BATOLS
11 1 1z 100 1183 o o SES4E02 B3LETH0 EEER L]
sozzzz
1z 1 1z 100 1942 o o TisEzeT E047 60 TETEOAT
BEE7T2
EE:} N ] 1 o5 1858 1680 ] BOTEOLL TETS04E s210526
SEEEL
14 . " ] is S0 1693 1860 175 SETS0ST S210627 5542105
TEOE
15 2 18 S0 1204 1808 ] SOSO2EL 5542106 S4TEE5d
EECEEEN
18 N 2 11 100 1ziz 1527 ] SE00E04 SATIEEE LO10E26E
LET-EER
17 ] iz 75 1880 1560 imEE 10612667 10106264 1076842
GOEALE
is ] 18 =] 1828 144D ] 10825375 10TIES4S 1io68d21
ATEOSE
i a is ] 1210 1800 16285 11407 TET 11068422 12000000
Total nunber of pulses in waveform = 39
Wareform Mum = &
Tum of Bursts = 19
Burst Interwal (us)= S31679
Duxst Off T Chizp EW Pulss 1 Pulse 2 FPulss 3 Start Loc Start Burst  End =t
# Cus=) Fulses (MEH: fus) Prifus) Pri(us) Prifus) fus Intexrval (us) Interwval (us)
ABEEE0
1 a 20 55 1508 1816 1dod AEEEE0 o CEEELE]
EECELE]
2 2 18 20 1500 1051 ] STHETE 631678 1263167
se7aEd
a 2 12 =L 1E24 1087 o 1649691 1269168 1894796
B16775
El 1 18 =15 1177 =] ] z2E0227 1E0d47av 2626016
TE1459
5 2 19 55 1934 1asz o aos1807 2626016 167804
17asss
E] 1 15 55 1802 o o azosTEs alETEos arEadra
CECEEE
7 2 15 50 1783 13@2 o SOEEE0E aTE04T4 4421062
546021
B 1 17 B0 1152 =] o 4ES4001 4421063 BOB2E51
ET4EEd
E] 1 5 0 17968 =] ] 5169717 EOE2E52 BS54 210
577654
i i 17 50 1110 =] ] STA9LTT SESd211 S3157E0
1165674
i1 i 1d =) 1166 o o EOOESE1 GA1ETE0 EO4TA5E
527612
1z 1 10 100 1221 o ] T4 E4TER 5247 a68 TETESdT
a17081
13 2 13 =0 1m23 1960 ] TTEIORL TETEE4E B210626
TEOZ03
14 1 14 =] 1087 =] =] 8647007 2210627 2842106
TEOATE
15 1 = =] 1a7s =] <] SHOTEOZ 2243106 od7aasd
a7as20
18 2 76 1816 1asa o ooEzTon ERRREET) 10106263
T1dma0
17 1 18 a5 1008 o o 107TO0TET 10106264 10736842
543303
15 2 75 1542 1945 o 11245048 LOTIEE43 11358421
205653
1@ ] =] 1580 1785 1E1d 11466219 11m68422 12000000
Tetal number of pulses in waveform = 350
Waweform Hum = 7T
Hum of Bursts = 18
Burst Interwal (us!= 631678
Burst OFF Time w Chirp Fu Fulse 1 Fulse 2 Fulse 3 Start Loo Start Burst  End Burst
" Cus Fulzes (MEz ) (us) Fri(us) Fri(us) Fri(us) fus) Interwal (us) Interwal (us)
BEEATE
1 1 =] 75 1453 a =] BEEATE o Ba167E
asTEEd
2 17 76 1166 1364 1666 asdd4as 531678 1263167
EE2E01
k] 1 20 90 LoE0 o =] 1540802 1265168 1894756
G2EEES
4 o i) S5 1oEE 1562 iszz 1STOS10 1S947ET 2626516
S10647
5 a a LG} 1do1 1117 18503 2TOEOTT 2626016 15 7E0d
S50658
& 2 16 EE 1820 1860 a SEG2TEL 8167805 aT804TE
514759
i = 5 65 1do1 1218 a dooosgo srERdTd ddz1062
1089176
a 1 a 76 1022 o =] Godzdsd ddz1065 BOB2ET1
THEE20
E] =3 7 LG} 1zzo 1025 a 5116828 EOE2E52 5554210
551800
10 i 5 &5 1082 a a STOOSE0 SESdz11 Ga157E0
as0sE9
11 5 16 100 1812 1608 1176 E552310 5516780 G047 958
EECERT]
1z N o 7 66 1928 1676 1654 TATEEOS 6947368 TETESAT
15626
13 a 1z 50 1E84 1a6s 1546 TELEOLL TETEEAS 2210626
1060400
14 1 13 55 1ad0 o =] EEE0108 sz10627 2842106
agaraz
18 a 17 =) 1606 1456 1o61 SodE1E0 sEd2108 47 a6Ed
BEET40
18 = 7 70 1432 1207 1957 asseE62 247IEE6 10106263
STEEDS
17 = 1z 6 1974 1E60 1154 10821021 10106264 10756542
2E0611
18 o El 0] 1104 1102 io7s 105856620 10755845 1ioEsdzl
TAGALE
19 a 20 a5 1187 1=10 1E50 1isanz1s 1imEEdzz 12000000
Total number of pulses in waveform = d4d
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Report No.: 1409RSU02703

Type 5 Radar Waveform_8

1

WYaveform Num = &

Hum of Bursts = 8

Burst Interwal (us)= 1500000

Bur=st Off Time # Chirp P Pulze 1 Pulze 2 Pulze 3 Start Loc Start Burst  End Burst
# [zl Pulzes Mz {uz) Pri(us) Fri (uz) Frifus) [zl Interval (us]  Interval (us)
128758
1 3 13 kil 1181 1107 1232 128758 0 1499999
2328195
2 1 T 90 1093 0 0 2460473 1500000 2000000
858559
3 2 12 80 1550 1349 0 3321125 FO00000 4499099
1318566
4 1 18 G0 1162 0 0 4642890 4500000 5000099
1789917
] 2 15 80 1616 1246 0 6443969 BOOOO00 7490009
2830067
5} 1 8 80 1595 0 0 BOTEE0E TROOOO0 8900000
1136508
T 3 20 90 1467 1044 1153 10115001 Q000000 10495599
614771
13 0 1776 1438 1338 10733436 10500000 11995999
Total mmber of pulsez in waveform = 16
1
Wawveform Num = 9
Num of Bursts = 18
Burst Interwal (us)= TEOOOO
Burst Off Time Chirp PW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# us Pulses (MHz ) (us) Pri(us) Pri(us) Pri(us) (us Interwval (us) Interwal (us
T18319
1 1 a8 80 1597 s} ] T18319 e 7459999
271230
2 1 T O 1542 s} 9911465 THOOO0 1459999
1OTTIS0
3 2 14 B0 1150 1909 s} 2070968 1500000 2249999
185172
S 2 10 a5 1667 1388 s} 2258199 2250000 2899999
sssl122
5 1 14 20 1950 Q Q 3150276 3000000 374992099
BTY3TES
(=] 2 1T 50 16584 1121 4026994 STH0000 445999099
986928
T 3 1T 65 18435 1701 1846 5014727 E3lelelelvlv] 52499099
410896
a8 1 1z 50 1688 Q Q 54310135 5260000 5999998
B4E268
2 1 T 100 1035 Q Q BOS0069 BO00000 BT7499099
1168706
1o 2 1o B0 1470 11295 Q T250710 BTE0000 745999099
338410
11 Ed 1T 55 1140 1003 1563 TEOLTES THOO0OO 240000
1152203
iz Ed 20 20 1204 1564 1zs4 BTLTTE4 8250000 89999900
[=l=i=lul=l=]
13 1 15 55 1064 o] Q 2420048 2000000 2740000
1032436
14 2 1T 55 1700 1502 Q 10454448 2750000 plebi=i=l=l=l=]
TOPZB0
15 1 1T 100 152z o] Q 11166927 10500000 11249909
4116867
16 3 20 o5 17156 1473 1051 11680206 11250000 1158999095
Total number of pulses in waveform = 20
|
Waveform Num = 10
Hum of Bursts = 14
Burst Interval (us)= 57143
Burst Off Time Chirp PW Fulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# (us Fulses (MHz) (usl Prif{us) Pri(us) Prifus) (us Intervalius) Intervallus)
327760
1 3 7 60 1512 1368 180z 327769 o 57142
1265600
z 3 15 100 1358 1056 1526 1695850 257143 1714285
523412
5 5 18 50 1407 1010 1468 2125000 1714286 2671428
1003706
4 5 17 50 1264 1342 1326 3130591 2671420 3428571
1076735
5 1 10 20 1010 o [} 4211256 3428572 4285714
TOEL12T
[ 3 8 20 1870 1383 1375 4917393 4285715 5142857
520400
7 3 13 55 1660 1268 1687 5542421 5142858 000000
1157409
=3 5 3 a5 1178 1097 11885 5704454 SO0000L S857145
SEHE60S
o 5 16 75 1548 1776 1607 TEO4E22 5357144 7714286
371642
10 2 15 o5 1366 1444 [} TETLI95 TTldzsT 8571429
1217500
11 2 10 7O 1393 1727 [} o192114 571430 odz8572
1025451
1z 1 =3 95 1825 o o 10218665 9428673 10285716
649677
15 1 o o5 1660 o o 10870165 10286716 11142853
335536
14 5 11 20 1198 1954 12686 11207270 11142859 12000001
Total number of pulses in waveform = 34
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Report No.: 1409RSU02703

Type 5 Radar Waveform_11

1

Waveform Num = 11

Num of Bursts = 11

Burst Interwal (us)= 10890909

Burst Off Time Chirp F¥W Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
#* us Pulses (MHz) (us) Pri{us) Pri (us) Pri{us} {us Interval (us) Interwal (us
195285
1 3 1z G0 1005 1860 1046 195286 s} 1090808
1787710
2 3 19 80 1120 1851 1877 1996908 1090909 2181817
1142044
3 3 14 76 1324 1134 1413 3143798 2181818 3272726
1055850
4 1 18 80 1998 o o 4203619 3272727 4363635
90E993
5 2 17 50 1238 1845 [} 5114608 4363636 5454544
883727
8 2 10 90 1850 1984 o 6001416 5454545 6545453
1173987
T 1 20 65 1171 [} [} TLTIOFT 5545454 TEIGIE2
941177
8 2 9 90 1417 1019 a 8121385 7636363 BT2T2T1
1264935
a 1 20 a0 1911 s} s} 9388757 aT27272 9818180
898961
10 2 17 95 1980 1396 a 10289629 0818181 10908089
TOT263
11 3 12 100 1360 1841 1715 11000268 10908090 11999998
Total number of pulses in waveform = 23
Waweform Mum = 12
Hum of Bursts = 17T
Burst Intexrwval f(us)= TOGSS2
Burst Off Time i+ Chirp FW FPul=se 1 Ful=se 2 Fulse 3 Start Loc Start Burst End Burst
# Cus) Pulses (M=) (as) Pri (as) Pri (us) Pxi (as) Cas) Intervallus) Interval{us
294300
1 1 18 75 1461 =] a 254500 a TOSSS1
562150
2 2 is o5 1741 1929 (=} S4T951 TOBEBE2 1411765
1153719
3 1 19 a5 1590 =] a 2005540 1411754 21176545
514765
4 3 18 &5 1920 1701 16085 26216908 2117646 2823627
232204
5 3 iz TO 17565 1154 1077 G469224 2823528 S525405
295597
(=1 2 10 [=le] 1805 1427 (=} STE1E3T 3528410 42536291
{=]=i=l=isli=]
T 3 1s 5 1718 17689 1486 4726068 42362092 4941175
554000
=3 1 10 100 1680 [=} (=} 5294021 4941174 56547055
381012
2 1 iz 50 1500 =] (] SETS523 BE54T0RE 53520937
BTO254
10 2 1T 50 1452 1680 (=} B55T3IST 635293533 TOS53519
TTAE3T
11 =l pi=) 25 1525 1341 1241 TI34B6EE TOEEE20 TTE4T0L
BT 2480
1z 1 13 65 1436 [=} (=} so1z5dd TTEATOZ S4TOS55
1152373
13 2 14 20 1159 1441 o] D166653 2470524 QLTE465
511445
14 =1 15 55 1391 1486 1507 SE30693 9175466 o88234T
F03438
15 3 15 [=1e) 1806 1539 1907 ooE8521 O852348 10688220
1013859
pi=) 2 10 [=le] 1521 1359 a 11007402 10588250 11254111
932519
17 1] 85 1301 1313 1806 1194351351 11294112 119999093
Total number of pulses in wavefozm = 36
1
Waveform Hum = 13
Hum of Bursts = 18
Burst Interval (us)= S00000
Burst Off Time Chirp W Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
* (us Fulses (MHz=) (us) Fri(us) Fri (us) Fri (us) s Interval (us) Interval (us)
S364
1 1 11 O 1958 Q Q 2364 Q TE2999
1567819
= 1 16 Q0 1442 a a 16579141 00000 1599993
126202
3 1 20 80 1541 e e 1TOETE5 b= lalelalele] 2399999
869549
4 1 17 55 1303 o o 2ETTETE 2400000 3100855
1209358
5 3 13 T8 1737 13582 1203 3TEL136 3200000 3999999
S7T404
=] 1 1= s 1732 a a A5 TOB52 4000000 47999935
267640
7 3 15 100 1802 1748 1001 4830104 4BO0OOD 5500808
1312118
8 1 14 =0 1520 o o 6246768 SE00000 6300008
T28805
=] 3 13 Q0 1663 15583 1154 BITT202 F400000 7199993
535555
10 1 = 50 1842 e e TE18128 T 200000 hg==i=l=i= 1=
TBEES1
11 1 12 =0 1805 o o 405651 FOO0AOD =TODEOE
923381
1z 3 11 (=1:) 1164 1865 1464 Q330837 8800000 26599999
522750
13 3 15 Q0 1521 19817 1760 9868160 LE00000 10399999
BT19435
14 3 15 &0 1019 1517 1z28 10735301 10400000 11199999
844226
15 20 75 1965 o o 11583281 11200000 11958565
Total number of pulses in wawveform = 27
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Report No.: 1409RSU02703

Type 5 Radar Waveform_14

Waveform Num = 14
Hum of Bursts = 10
Burst Interval {us)= 1200000

Burst Off Time # Chirp P Pulse 1 Pulsze 2 Pulse 3 Start Loc Start Burst End Burst
# {us) Pulses (MHz) {us) Prifus) Pri (us) Prifus) {us) Interval (us) Imterwvallus)
222814
1 3 7 60 1885 1191 1078 222814 0 1195050
1141228
2 il 1= O 1680 1876 1z2vs 1568196 1200000 2395009
2028616
3 2 18 50 1066 1688 o] 3401645 2400000 3595050
890003
4 1 1z &5 1883 0 o] 4303393 FE00000 4799000
8s5122
5 3 1z kel 1055 1751 1872 5190398 4300000 5800000
1508786
2] 1 18 0 165658 ¢} 0 BT03862 SO00000 7105050
1266246
T il 1z B0 1331 1609 1991 o6 2462 1200000 B390000
1488697
g 1 13 0 1721 0 o] 04560580 8400000 0505050
TOELTI
=] 1 8 o5 1343 o] s] 10253834 SE00000 10720808
38666
10 1 1T 80 1654 o] 0 10883893 10800000 11980808
Total number of pulses in waveform = 18
Waveform Hum = 15
Hum of Bursts = 14
Burst Interval (us)= 857143
Burs=t Off Time # Chirp PW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# (us) Pulses (MHz) (us) Fri (us) Pri(us) Pri(us) (us) Interwal (us) Interwal (us)
461513
1 2 =] B0 1786 1054 =} 461513 =} a5T71d2
1178168
2 2 10 =1a) 1044 1917 o 1842611 BET143 1714285
48B27H
3 3 15 Ta 1238 1662 1571 2133747 1714286 2571dze
S0853T
4 1 =3 T8 1884 e} s} 5044018 2671429 3428671
BT0465
5 3 10 B0 1419 pi==i=) 1343 917264 3428572 4285714
734095
8 2 10 =12) 1669 1428 s} 4EEE010 4285715 E142867
558211
T 2 T 25 11s6 12936 =} 5217316 5142858 6000000
916970
8 3 1z =12) 1323 1318 1948 B15T408 BO00001 GEET145
1478733
=] 2 14 50 1216 1123 o TE18T2E 6867144 TT14286
T12916
10 3 11 a8 1093 1099 1001 8333082 TT1d287 SET1420
TE197TE
11 3 =] B0 1148 1137 1848 8099160 BET1430 D4286T2
TEO501
1z 3 =l =le) 1476 1664 1182 SBE3TEd 9428575 10286718
Tizi2s
13 1 20 50 1453 0 o 10680103 10285716 11142858
233279
14 17 S5 1941 1510 1038 11514835 11142359 12000001
Total number of pulses in waveform = 33
Waveform Mum = 18
Num of Bursts = 20
Purst Interval (us)= SOO000
Pur=t Off Time Chixp Y Fulss 1 Fulse 2 Fulse & Start Loc Start Burst  End Burst
# (siéBT" Pulses (MH=z ) [SEES] Frifus) Pxi (us) Pri (us) Cu=) Intexrwal (us) Intexval (us)
1 e ] 5 D 15300 1914 1305 azEET2 o soooon
414565
2 1 11 S0 17Ea o o BAEEES E00000 1180000
oasoaz
a a 18 S 1@74 1do0 1654 17E1ad4 1200000 1rooooo
180174
E) a 16 o5 177 1495 1931 1066646 1BO0000 zacoooo
1008466
5 a 16 56 1o6a 1108 1913 3
504146
& a ] 6 1076 1454 1467 El==tet et 000000 eletz=tet ]
ZEESET
7 a3 z0 EE] 1688 1714 1802 EEEEEEE 8600000 4180888
BE4258
E] 2 E] o 1110 1211 a dd1s7os 4zoo000 EREEERE)
dgTEze
El a 15 50 1569 1801 17ET AD1EEES As00000
EEEEEE]
i a 16 5 EEEEY iodi isod SE5S001 SA00O00 SE000095
181700
i1 . a 20 50 1451 1059 1668 BO4AED0 SOOOHO0 SED000
iz . 2 55 1676 1605 =] S53564d SEOO0O0 TLOOG09
13 - ] 17 & 1286 1547 =] TESOZE2 TEO0000 TTOO099
d4zE109
14 17 ) 1653 o o BOOOIES FEOOOO0 sapoo00
a7E06S
15 a 11 50 1108 13a7 1212 EEREREE] B400000 sooooo0
EETIEES]
18 a 5 =5 17dm 1678 1657 ozize18 SO00OG0 oE =]
Sa14z24
17 1 18 76 1747 o =] 10149216 SECOBO0 10180000
sagszd
1= dzmdns 1 17 =20 1daz o =] 10484786 10200000 1070000
12 - a ] 1as0 1025 1az0 10911673 10800000 11689698
B6TEEd
zo a Bl s 1131 1086 1494 11785260 11400000 L18E8Re8
Total number of pulses in waveform = 48
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Report No.: 1409RSU02703

Type 5 Radar Waveform_17

Waveform Num = 17
Mum of Bursts = 1

5
Burst Interwal (us)= S00000

Burst Off Time Chirp Y Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# us Fulses (MHz} fus) Frifus) Fri (us) Frifus) fus Interval {us) Interwval{us}
564876
1 1 17 85 1011 [ o 564576 o 799999
BEOS T4
2 2 1z e 1879 1074 o 1416761 00000 1599999
ET5466
3 1 17 50 1500 o o 1793170 1600000 2350000
1251885
4 3 13 20 1530 1417 1219 3046959 2400000 3199999
268415
5 2 1= e 1297 1240 o 3309340 F200000 3899999
1197856
& 1 1o 0 1857 o o 4500715 4000000 4750550
=55250
7 3 12 20 1726 1os8 1240 5366849 4200000 5590000
344028
a8 2 T i=le) 1120 1359 o 5714940 SE0000C B399999
Q02568
2 3 19 [=1=) 1615 1181 11350 BE129TT B400000 T199999
1117621
10 1 15 &5 1065 o o Trdldzd TZOG000 TOGGO000
681727
11 3 16 85 1563 1916 1945 2424217 000000 [=ki=i===1=]
1106095
1z 3 16 =1=) 1529 1713 1278 Q8357356 BEZ00000 9599999
E55710
15 3 1z 95 1170 1595 1280 10156566 SEOO0O0 10550509
514039
14 2 = O 1429 1907 o 10T1505T 10400000 11199999
B62072
pa=) 15 a5 16351 1203 o 11280465 11200000 11999999
Total number of pulses in waweform = 32
Waveform Hum = 18
Fum of Bursts = 8
Burst Interval (us)= 1500000
Burat 0ff Time # Chirp I Pulze 1 Pulze 2 Pulze 3 Start Loc Start Burzt  End Burst
# {us) Pulzes (M=) {us) Priflus) Prif(us) Pri(us) {us) Interval (us) Interval(us)
1232314
1 2 10 75 1120 1954 0 1232314 0 1485999
1656592
2 2 1] kil 1862 1386 0 28915980 1500000 2000000
T2BE02
3 3 11 100 1530 1307 1773 3623520 3000000 4490009
804487
4 1 11 85 1075 0 0 4523017 4800000 5000000
1026886
1] 3 8 a0 1540 1828 1302 6450973 BO0O000 7450000
2468900
[} 3 T 50 1270 1385 1703 8024548 TROOGO0 8900000
1545162
T 1 1] kil 1463 0 0 10474068 QO0A000 10489550
545279
8 3 12 95 1095 1850 12350 11020810 10800000 11989900
Total number of pulszez in waveform = 18
Waveform Hum = 19
Hum of Bursts = 20
Burst Interval (us)=s S00000
purst OFff Time Chix Pw Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
@ [ FPulses nitiny Cus) Pri las) Pra (as) Pri as) [ Tnterval (us) Interwal (us)
Ihzzaz
1 El ks 65 1E66 1EEd pE=lal=] iszz232 (=] sgoo09
1ozER1E
2 2 15 [ 1553 1216 o Lissars EOOOO0 1Liseo0s
A4E0E1
El 2 11 55 1858 109 [s] 1234808 1200000
1l3E2s
4 2 14 [=1s] 1361 1z9T [s] 257TaT50 1E00O000
arasss
E 2 14 85 1736 1594 (=} 275s8YTL 2400000
ETE085
=2 a o 50 1loos 1026 1619 Sedoznd BOO0000
1oE70
T El iz e 1806 15485 1045 DE437 30 BEOOOO0
soE612
=3 2 15 a5 i1z7s 1594 (=} AS4ETo8 A 200000
TrETRg
o 1 & 80 1801 o o s328387
410558
10 2 19 100 1670 1234 o 5747798 BAGOO0G
435111
11 a 19 55 1668 1515 1968 HB186T20 BOOOOOO
TABOSE
1z 1 11 [0 1a59 (=] (=] BO2009 265 BEOOOOO0 7109099
Glzsz2g
13 2 17 85 19665 1309 (= TAA5114d 200000 TTOR009
as5921
14 2 14 80 1331 1960 (=] TEOTZOd TEBOOOOO 8399905
10BO2TE
15 1 15 [0 1633 (=] o BE40861 B400000 8500900
BE1854d
165 2 =3 [5ls) 1802 1z72 o 8504324 BO00000 [=1ci=i=]=]=]=]
1T1LO23
17 a 13 B85 1860 1194 1073 SGETEG11 BE00000 10199905
BOGIOE
18 2 11 TE 14465 1782 [+ 10488621 10200000 1070005
TABGED
12 2 1= 80 1640 1246 o 11240458 10800000 11399090595
151406
20 1 pe) E=1:] 1156 =] =] 1ldodszo 11400000 11999909
Total number of pulses in waveform = 41
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Report No.: 1409RSU02703

Type 5 Radar Waveform_20

Warref orm Fum = 20
Tum of Bursts = 20
Furst Interwal (usz)=
Bt OFf_ Time Chia Y Pulsze 1 Pulze 2 Pulze 3 Start Loc Start Burst  End Burst
# fus= Pulses (MEz (=) Pri (us) Pri (us) Pri (u=l (=) Interwal (u=) Interval (uz)
ddE72E
1 5 o 1363 1707 1398 445723 o EEEEEE]
EEEEER
2 18 o 1788 1667 o sa4172 SO0000 1180000
EELELE
a a 17 75 1177 1820 1088 1a84706 1200000 1resoog
SEEa17T
4 a 15 100 1580 1260 1148 2077307 1BOOGOG EETEETEEER]
BATTTT
5 2 ] =) 1658 1s@2 a 2720088 2400000 EETEETEIE ]
TEILET
] a 18 6 1m28 1248 1863 485406 BEOOGOG asoo009
BEZO06
7 z v =) 1728 1aas o A0E2440 feCTatatatete] A1po000
TATOOE
] z 1z o 1067 1281 o ATE2E00 AZOOBOD ERCEEE ]
5aToE0
o a 1z =) 1985 1118 19668 BAZEOT ABOOBOD 500000
260455
10 z 5 &5 1601 1667 ] 5558260 BAOOO0 L0000
5472TE
i1 A z 5 50 1100 1806 ] B13STOT BOOOOO0 EESO000
SESET
iz " o 14 75 iizz 1200 1678 S537 40 SEOOOO0 TLOD0050
SEEDE
is 4 z 15 55 1955 1aE8 o TEOTZOL T EOOOG0 ===t
BdEo1l
14 o 10 55 1348 1908 1948 TEE44EE TEOOOO0 BE00000
107E0TS
16 2 11 s 1679 1687 o EEELEE ] BAOOOO0 SO00000
EELEE]
15 1 v S0 1579 o o 2621756 BOO00O0 oEooooo
ATERET
L7 1 14 75 1503 o o aogE 701 2E00000 10109009
7a1204
15 1 a S0 1202 o o 1073 1E0S 10200000 10 7a0999
2azaRa
18 = 15 EE] 1168 1801 1806 109EESES 1LOBOO000 11300000
S02800
20 El 13 55 1860 1m28 o 11683052 11400000 11800000
Total number of pulses in waveform = 46
Waveform Mum = 21
Hum of Bursts = 20
Burs+t Interwval (us)= S00000
e st £F_Time Chirp By Pulse 1 Pulse 2 Pulse @ Start Loc Start Burst d Burst
0 (us Fulses CMHz ) [STEH Fri (us) Fri (us) Fri(us) n) Interwal (us) Interwal (us)
a20673
z & o5 17Ea 1102 o azosTa o 5E0000
BOGE0T
= 1 1a 66 1966 =] o 11200666 BO0000 1100000
BROsTE
a 1 1o 100 1202 =] o 17zE1oE 1200000 1790008
BTZTEE
e a 11 &0 1646 1656 1470 2206166 1B00000 2800008
a1zdod
& N 2 1z =] 1724 1596 o 2818811 2400000 28009558
24 TEEO
a a 1o 7E 1625 1527 1668 a16E991 O00000 SE999E8
|zaris
7 2 a a6 1300 1181 o ag@zz1e AEC0000 4199998
agozss
El 1 17 76 1716 a a 4324887 dzoo000 47esEER
1021306
El 2 10 55 1052 1978 a EERERE 4Bo0000 5osEEER
BE4E02
10 3 17 100 1zdE 1006 1568 B5E15632 5400000 sEssEER
ZEOT10
11 2 18 R 1071 1333 o 5179861 HO00000 E5a909s
557E93
1z 1 19 ] 1687 a El B7400sE EE00000 KEEEEEE]
TETETA
15 1 20 kG 1816 a El TEOSE18 T KEEEEEE]
Ala826
14 a 0 1o5d 1@7a 1528 LEEEEERS FEOOOOD EEEEEER]
1oassa9
is 2 20 55 1891 1840 o SO5486S SA0OOO0 EEEREEER]
8060
15 1 io EH 1477 a o DOOE15S DOOLOOG EEEREER]
1018651
i7 2 s 100 17ad 1TSS o 1002101d DEOOOOG 10199000
455458
is a T 100 1875 ioz0 EEEL) 10880052 LOZOO00G 10790000
SA0EH0
io 1 & S5 1048 a o 11226081 LOBOOAOG 11800000
S2doid
=) 1 10 LG} 1865 a o 11852043 11400000 11000000
Total number of pulses in waveform = 37
Waveform MNum = 22
Mum of Bursts = 16
Burs+t Interval (us)= TS0000
Furst Off Time Chirp U Fulse 1 Fulse 2 Fulse & Start Loc Start Burst  End t
#* fus FPulses (MHz) [SEEN] Prif{us) Pri(us) Prif{us) [SEEN] Interwal {us) Interwal {us)
555276
1 ] 19 55 16800 1815 1780 555276 o 749999
228765
2 1 20 =0 1376 =] 2] 729256 THODOO 1499992
294051
] 2 1z 7o 1305 18085 o 1684673 1500000 2240099
BO500T
4 ] 15 75 1628 1z68 1=36 2201780 2260000 2000000
1167741
5 ] 18 55 1586 1195 <] 5464555 SOOOO00 L Et=t
378799
& ] 1z a5 1543 1168 1738 3846231 3750000 4499999
1018974
7 2 1z 100 1486 1846 2] 4BEOE 51 4500000 5249999
543827
s 2 1= 65 1700 1216 o 5416813 5250000 59999938
BOZE0Z
E] 1 7 o5 1665 a <] GO22621 BOOOO00 S749800
SOS94S
10 2 10 70 16804 1741 o 6934233 8750000 7499999
1200235
11 2 13 60 1051 1227 2] 8137813 THOOO00 5249999
624577
1z 1 =] o5 1047 =] o STE4648 S250000 s000900
286673
13 1 7 50 1550 a o SO62368 SOO0000 o7dopo0
551586
14 1 1z S5 1020 a S955504 STSO000 10499955
696915
15 ] 15 a5 1594 1756 1817 10853248 10500000 11249999
1035265
16 a5 1848 1671 1598 11671680 11260000 11999999
Total number of pulses in waveform = 32
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Report No.: 1409RSU02703

Type 5 Radar Waveform_23

|

Waveform Hum = 23

Mam of Bursts = 9

Burst Interwal (us)= 1333333

Total number of pulses in waveform = 32

Burst Off Time # Chirp EW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# us Pulses (MHz) (us) Pri (us) Pri (us) Pri (us) us Interval(us) Intervallus
1070619
1 1 13 100 1723 o] o] 1070619 0 13535352
BE3T00
2 2 19 S0 18915 1735 o] 1731942 1333333 petalalalalat
1500246
3 3 14 G5 1021 1385 1253 3235838 2666666 3899955
1512704
4 2 T B0 1871 1533 o 4352211 3859999 8333351
15159304
3 3 g B85 1324 1680 1200 F375219 5333332 EE66664
1200945
& 3 13 kil 1579 1338 1327 TETOITE [alalalalalal TEOD99T
746006
ki 3 18 G5 1274 1286 10948 8421120 THE0008 8333350
2080114
& 3 11 a5 1375 1172 1031 10515750 89333351 10666663
637294
g G5 1342 1082 o] 11156622 10666664 11999956
Total number of pulses in waveform = 22
Waveform MNum = 24
Hum of Bursts = 17
Burst Interwal (us)= TOSZZZ
Furst Off Time #* Chirp W Pulse Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
#* (us) Pulses (M=) (us) Pri(us) Pri(us) Pri(us) (us) Interwal(us) Interwal (us)
TAGTE
1 1 (=1 5 1692 =] o TAGTE =] TOGES1
os4z62
z ] 15 100 1558 1081 1zdz 1OEGE30 TOSSE2 1411765
378445
3 2 17 &6 1815 1031 <] 1442955 1411754 2117645
1276417
4 ] 13 o0 1337 15086 1369 2722220 2117646 zEza527
dz2506
5 2 13 [=le) 1579 1408 148740 2823528 3620400
5503564
=] 2 1= B5 1107 1004 o 3202188 3620410 4236201
1026874
T 2 10 5 1872 1511 o A4S 50673 dz35202 4941175
F27430
3 1 7 55 1655 =] a 51614365 4541174 5547065
546546
=] 1 11 o5 1881 =] 5709590 5647066 63529587
1251146
10 3 13 o 1205 17ES 1490 E942117 B352038 TOBEE19
4BOSE0
11 2 50 1926 1952 o TA2TO30 TOEES 20 TTEATOL
650397
1z 2 8 65 1381 1780 o BOS1305 TTE4TOZ B4 TOSE5
1069641
13 1 1z 55 1847 =] a 5145987 470584 9176465
204019
14 g 15 &6 1118 1897 1813 9549855 9176466 0852347
537187
15 2 & o0 1254 1481 o 001868 oEB25dE 10888220
1217680
18 2 1z 5 1152 1z=9 o 11112163 10588230 11294111
s26226
1T 1 13 85 1558 =] o 11940840 11zodilz 119999935
Total number of pulses in waveform = 33
Wawveform Num = 25
Num of Bursts = 13
Burst Interwal (us)= 923077
Burst Off Time # Chirp PW Pulze 1 Pulsze 2 Pulze 3 Start Loc Start Burst End Burst
# us Fulses (MHz) (us) Frilus) Frilus) Friflus) us Interval{us) Interval(us
746950
1 3 iz 80 1146 1302 1667 T462350 o] 223076
346330
2 2 T 65 1041 1449 ] 1097265 223077 18461535
1063214
3 1 14 80 1019 ] a] 2162089 1845164 2789230
1075740
4 2 14 s6 1667 1799 a 53259728 2769251 5692307
620870
5 3 18 60 1562 1170 1110 3863954 S622505 4615554
221289
=] 3 14 80 1838 1312 1449 4TEE0EE 4615385 5538461
1450465
T 3 11 60 1szz 1673 1237 6263249 5538462 6481538
613022
s 2 =] 100 11890 1746 o 6871103 6461639 TE84615
1139900
=] 3 14 a5 1285 1528 1466 8014057 T384616 S30T692
1101553
10 3 1z 80 1376 1111 1269 9120175 B307593 2230752
743990
11 3 11 65 1208 1242 1674 9868421 92IOTTO 10163848
TOEE2Z 3
12 3 15 60 16538 1078 1868 1067066 1016535847 11076923
B6T102
20 80 1444 o] ] 11250655 11076924 12000000
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Report No.: 1409RSU02703

Type 5 Radar Waveform_26

Chiry W Pulze 1 FPulze 2 Pulze 3 Start Loc Start Burst  End Burst
(MH = (=) Pri (us) Pari (u=) Pri (us=) [ETES] Interwval (us) Intexrwval (uz)
7 as 1348 1895 1632 431624 =1 [SEEEEE)
E1sE09
2 1 10 S0 1087 o o 1055008 BO00O0 1158000
418022
a 1 17 o 1201 o o 1471217 1200000 1roooon
8101654
a 2 7 [=1e) 1818 13089 [+] 282672 1800000 2398009
118703
5 2 10 (515} 1863 1723 [+] 2604232 2400000 2000009
BOI693
(5] 2 (=) 1763 1912 o G4016861 [000000 3689009
224B06
T 1 20 =18 1808 o o a6z28332 SE00000 4180908
gosdds
8 =2 T 66 1088 1631 o 4634688 4200000 4 TEREEE
4vdoaT
a 7 7o 1066 1dzz 1866 EO11914 4800000 5apeses
16772
10 1 1z =5 1581 o o s2azE28 5400000 aeanes
219288
11 1 ] 55 1546 o o G1ld7ods Goo0000 EEEEEEr)
TETETE
1z 2 o a5 1880 1861 o BREETTO SEODOOG T1og0aa
o208
1a 1 1z G5 1712 o o TrazEad T 20000 Froaoag
281260
14 S 1 5 7o 1449 o o BOZEEEE TEOGOOG L=
18 7559;1 z 14 =5 1587 1618 o aYZTEED HA0000S So00005
1s amoe 1 14 50 1805 o o D4ET4EE DOOOOOS L=ttt
17 omms 3 & 100 1477 1696 izE1 10058562 DEOOODS 10199999
1= - _"mﬁ El 7 o8 1629 1171 177E 10220612 10200000 10799909
REES
19 3 13 TO 1044 1624 LOES 11205956 LOBO0000 11399900
4309622
20 3 10 100 1187 1OTE 150 117401681 11400000 11999999
Total number of pulses in waveform = 55
I
Waveform MNum = 27
Hum of Bursts = 12
Burst Intexwal f(us)= 1000000
Burst Off Time # Chirp PW Pulsze 1 Pulsze 2 Pulze 3 Start Loc Start Burst End Burst
i (us) Pulses (MHz) (us} Pri(us) Pri(us) Pri(us) (us} Interval (us) Interval (us)
173075
1 1 15 B0 1515 Q Q 178075 Q jelei=l=ele]
1004568
2 3 14 a0 1468 1626 1917 1183959 1000000 1999999
1371666
3 2 11 0 1961 1331 Q 2660626 2000000 2000000
1121494
4 1 14 a0 1700 o] o] 3686412 F000000 3900009
BaTTTO
g8 2 15 a5 1700 1193 Q 4544882 4000000 4939503
B5T043
] 3 15 55 1119 1045 10353 5204518 SO00000 5900993
1180944
T 3 17 [a19) 1705 1542 1100 G398959 BOOO000 [aizi=ieelele]
1665620
8 1 10 0 122z Q Q TOGE306 TOOOOO0 =l elel]
BHY516
=] 2 T 100 1700 1886 o] 8529440 BO00000 B900099
T3I8694
10 2 14 a0 1245 1039 Q 9571720 S000000 S000000
TEI30T
11 1 13 50 1648 o] o] 10358011 10000000 10999999
1586614
1z 1 19 20 1802 Q Q 11946273 11000000 11500000
Total number of pulses in waveform = 22
1
Waveform Hum = 28
Hum of Bursts = 16
Burst Interwal (us)= 750000
Burst Off Time #* Chirp EW Fulse 1 Fulse 2 Pulse 3 Start Loc Start Burst
# fus Pulses (MH=) fus) Prifus) Pri (us) Prifus) fus Interval (us) Interwal (us)
297056
1 g 16 20 1861 1890 1423 297056 o 749999
979066
2 g 11 0 1863 1242 1602 1280796 TEOOOO 1490099
519174
] g 16 50 1949 1256 1813 1604677 1500000 2240009
1286587
4 g 14 50 1245 1568 1678 2846052 2260000 zogo099
802605
5 g 11 a5 1948 1248 1744 3743076 BOO00GC 5740000
28208
=] 1 7 &6 1718 <] <] 3776514 S7E00G0 4490009
1211179
7 ] 13 =) 1769 1360 1425 40989211 45A0OG0 5240000
054158
] ] 20 S50 1502 1538 1865 5977923 5250000 5900009
536651
o 1 15 S0 1658 a a 5519669 SOGOANE Gr4o000
5TETE
16 1 17 50 1774 a a 5579199 5750000 T49E509
o71127
11 1 17 50 1100 a a TEE52100 TEOOOGG 5240000
555541
iz 1 5 T 15132 a a 8508741 FZEOOG0 SH0G605
1850057
15 ] 17 160 1647 1985 1816 5540720 HOGGASE 5740005
SE001T
1d 1 1= O 1410 o o 10416785 STH0000 10499909
Tizdez
15 3 15 5 1564 1208 1860 11129648 1O B00000 112490009
282742
16 k] & 50 1310 1544 1845 11416809 11250000 119909999
Total number of pulses in waveform = 36
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Report No.: 1409RSU02703

Type 5 Radar Waveform_29

1
Waweform Num = 20
MNum of Bursts = 15
Burst Imterwval (usl= 800000

Burst Off Time # Chirp FwW Fulse 1 Fulse 2 Fulse 3 Start Loe Start Burst End Burst
# fus=) Pulses (MHz) (us=) Prifus) FPri(us) Prif(us) (u=) Interval (us) Interval (us)
T10208
1 3 v =5 1825 1560 1407 710208 o 799999
203023
2 3 16 100 1489 1963 16435 1008623 BOO0O0O0 16950999
1043662
3 2 1= (=] 1262 1288 el 2057280 pR=lalslelals] 2300000
395373
4 3 & O 1532 1717 1350 2457378 2400000 3199999
1393872
5 2 El 50 1723 1780 Q IEE5549 3200000 3999999
G40287
= 3 17 100 1527 iziv 14386 41996408 4000000 4709000
1345514
7 1 15 a5 1067 s} o 5550442 4800000 5599999
400534
] 2 15 20 1dz23 1147 o 5952043 SE00000 5399999
951679
=] 2 15 a0 16485 10038 L=} Bo16202 400000 TLODOoS
BT2622
10 2 20 55 1650 1944 o 7491568 T200000 7900999
565743
11 2 20 s0 1160 1623 o S060905 S000000 8799999
1219240
1z 1 1z 56 1466 o a Q282028 BE00000 SHO2955
BO3ISEZ
13 3 g TS 1178 1593 1178 L00SB055 500000 10399005
434612
14 3 13 60 1947 1240 1416 10526622 10400000 11199998
1225234
15 O 1220 1763 1062 11766459 11200000 119599995
Total numbexr of pulses in wawveform = 35

Type 5 Radar Waveform_30

Waveform Hum = 830
Hum of Bursts = 10
Burs+t Interwal (us)= 831679

Burst OEE_ Time w Chirp EW Fulse 1 Fulse 2 Fulse o Start Loeo Start Burst  End Burst
" fus Pulses CMHz ) Cus) Fri(us) Fri(us) Fri (us) Cus) Interwal (us) Interwal (us)
186716
a 19 =1 1889 1=80 1770 126716 =] SO1678
TES24D
z E] &6 1980 =] =] SdEEd T S31670 1269167
TESE1T
a = zo o6 14086 1428 =] 1720794 1260168 1E0d7a8
246766
e o 14 80 1227 1880 1499 1sv0a9z 1=d7aT 2626916
AEE063
& 1 1= &6 1821 =] =] 2691466 2626316 G1ETES4
1121804
a = ] 66 1006 1261 =] GTEE180 S1ETESE aTEEdTa
71188
T 11 66 1512 =] =] aEzEaad aTEEdTd d4z1062
540855
s 1 13 ES] 1558 a a ddToTEL 44z1063 5OB2E31
sE6d18
2 1 11 55 1206 a a 468 TEE BOBEE3Z sEEdz10
Ados4d1
10 = 15 s 1E22 1132 1315 5210645 sEE4z11 S3157ES
AsEE2z0
11 = s S 1588 1486 a CECEEERS S315790 CEEREEE]
1011000
1z o s 100 1481 1945 1199 THIVEOE 07T H6S TETESAT
TiHAET
15 o 11 100 1108 1963 1028 S115714d TETE04E sz10526
s57112
14 2 15 &5 1516 1170 =1 STIE02S s210827 BE42106
194818
is i v s iza8 a =1 S0Tdlzd SEd2106 EEREEEEY
D905
15 2 T &5 iz61 1200 a EEEEEEE) SATIEES 10105264
A28
17 a s L 1695 1010 1997 1004095 10105264 10706842
518914
is i s &5 1168 a a 10926650 10736840 iioEsdzl
Ti5724
io id ] 1423 is04 iavs 1164 addz i1ilmEsdzz 12OOO0O0
Total nunber of pulses in waveform = 38
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Report No.: 1409RSU02703

Radar Type 6 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5292 0 16 5311 1
2 5293 1 17 5312 1
3 5294 1 18 5313 1
4 5296 1 19 5314 1
5 5297 1 20 5315 1
6 5298 1 21 5317 1
7 5299 1 22 5319 1
8 5300 1 23 5321 1
9 5303 1 24 5323 1
10 5305 1 25 5325 1
11 5306 1 26 5327 1
12 5307 1 27 5328 1
13 5308 1 28 5328 1
14 5309 1 29 5329 1
15 5310 1 30 5330 1
Detection Percentage (%) 100%
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Report No.: 1409RSU02703
Radar waveform #1 Radar waveform #2
:ZI::;Z? Frz\(jl:ezr;cy Pulse Start (ms) :ZF:;Z&: Fr?;l:'ezr)]cy Pulse Start (ms)
2 5305 6 8 5307 24
3 5263 9 11 5279 33
5 5277 15 16 5322 48
9 5290 27 21 5323 63
13 5288 39 23 5298 69
21 5302 63 38 5302 114
33 5278 99 57 5290 171
40 5292 120 65 5314 195
58 5269 174 68 5291 204
81 5276 243 69 5295 207
- -- - 82 5263 246
- -- - 93 5280 279
Radar waveform #3 Radar waveform #4
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
6 5267 18 16 5318 48
1 5293 33 22 5313 66
27 5314 81 24 5286 72
37 5301 111 38 5323 114
39 5302 117 47 5316 141
64 5284 192 50 5306 150
67 5268 201 54 5288 162
83 5320 249 56 5326 168
96 5299 288 73 5285 219
-- -- -- 74 5310 222
-- -- -- 78 5324 234
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Radar waveform #5

Radar waveform #6

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
0 5276 0 0 5302 0
12 5322 36 8 5280 24
13 5289 39 12 5291 36
14 5292 42 21 5309 63
17 5290 51 25 5294 75
18 5293 54 39 5274 117
24 5319 72 44 5328 132
27 5277 81 48 5279 144
36 5318 108 49 5318 147
41 5273 123 50 5331 150
75 5325 225 55 5322 165
-- -- -- 91 5293 273
- -- - 93 5320 279
- -- - 99 5316 297
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Radar waveform #7 Radar waveform #8
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
11 5282 33 6 5321 18
23 5294 69 35 5298 105
32 5273 96 40 5290 120
39 5323 117 41 5315 123
47 5298 141 42 5307 126
53 5278 159 51 5303 153
62 5289 186 65 5276 195
68 5281 204 68 5282 204
69 5316 207 70 5295 210
70 5292 210 75 5333 225
76 5321 228 79 5302 237
79 5300 237 83 5323 249
80 5295 240 - - -
83 5312 249 - - -
87 5331 261 -- -- --
88 5275 264 -- -- --
89 5283 267 -- -- --
93 5318 279 -- -- --
97 5277 291 -- -- --
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Radar waveform #9 Radar waveform #10

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
9 5328 36 3 5331 9
15 5309 60 9 5324 27
29 5308 116 18 5302 54
38 5295 152 31 5335 93
41 5323 164 48 5283 144
42 5316 168 49 5312 147
44 5288 176 50 5226 150
72 5310 288 52 5310 156
88 5287 352 72 5278 216
95 5335 380 92 5298 276
96 5314 384 93 5308 279

Radar waveform #11 Radar waveform #12

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHZz) Number (MHz)
3 5317 9 3 5289 9
13 5290 39 9 5297 27
17 5313 51 16 5300 48
18 5330 54 17 5335 51
43 5311 129 24 5312 72
47 5280 141 37 5320 111
48 5303 144 51 5287 153
52 5298 156 53 5290 159
55 5321 165 55 5319 165
56 5318 168 65 5321 195
60 5289 180 68 5286 204
61 5277 183 70 5332 210
67 5294 201 77 5325 231
68 5281 204 88 5296 264
70 5324 210 -- -- --
80 5312 240 - - -
89 5325 267 - - -
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Radar waveform #13 Radar waveform #14

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
0 5319 0 22 5297 66
6 5297 18 34 5313 102
10 5321 30 50 5332 150
12 5289 36 59 5305 177
17 5315 51 63 5323 189
20 5305 60 69 5285 207
30 5291 90 76 5299 228
37 5318 111 78 5340 234
63 5304 189 83 5321 249
67 5316 201 90 5281 270
73 5299 219 94 5309 282
82 5332 246 96 5334 288
93 5335 279 99 5301 297
95 5289 285 -- -- --
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Radar waveform #15 Radar waveform #16

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
8 5287 24 1 5331 3
11 5282 33 7 5319 21
18 5295 54 8 5301 24
19 5338 57 17 5292 51
25 5296 75 18 5311 54
29 5290 87 22 5304 66
30 5332 90 39 5330 117
37 5302 111 64 5320 192
40 5301 120 74 5286 222
49 5316 147 83 5323 249
50 5305 150 87 5299 261
57 5303 171 91 5288 273
77 5341 231 97 5341 291
- -- - 99 5287 297
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Radar waveform #17 Radar waveform #18
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
3 5283 9 11 5310 33
4 5305 12 12 5294 36
1 5334 33 32 5323 96
14 5309 42 37 5327 111
24 5322 72 41 5321 123
25 5323 75 45 5306 135
28 5315 84 72 5319 216
32 5299 96 75 5305 225
35 5335 105 76 5322 228
44 5291 132 80 5339 240
48 5310 144 84 5330 252
64 5316 192 94 5291 282
70 5284 210 98 5344 294
82 5306 246 -- -- --
84 5317 252 -- -- --
88 5303 264 -- -- --
91 5307 273 -- -- --
95 5336 285 -- -- --
99 5287 297 -- -- --
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Radar waveform #19 Radar waveform #20

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
9 5312 27 3 5296 9
17 5333 51 56 5324 168
32 5324 96 72 5300 216
39 5310 117 79 5327 237
50 5307 150 84 5343 252
62 5305 186 89 5303 267
73 5328 219 91 5297 273
91 5336 273 -- -- --

Radar waveform #21 Radar waveform #22

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHZz) Number (MHz)
3 5333 9 14 5329 42
15 5342 45 15 5300 45
22 5337 66 23 5296 69
32 5327 96 28 5333 84
34 5321 102 35 5313 105
42 5325 126 42 5349 126
55 5291 165 49 5343 147
66 5305 198 54 5324 162
71 5343 213 59 5339 177
80 5307 240 88 5293 264
94 5302 282 -- -- --
95 5298 285 -- -- --
97 5309 291 -- -- --
99 5349 297 -- -- --
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Radar waveform #23 Radar waveform #24
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
5 5319 15 4 5323 12
9 5309 27 17 5345 51
1 5348 3 23 5326 69
36 5310 108 26 5303 78
43 5350 129 27 5327 81
45 5336 135 53 5346 159
53 5315 159 62 5348 186
61 5313 183 67 5298 201
66 5304 198 82 5307 246
67 5308 201 83 5312 249
71 5329 213 89 5300 267
77 5302 231 92 5343 276
80 5324 240 - - -
83 5323 249 - - -
86 5341 258 -- -- --
88 5347 264 -- -- --
93 5337 279 -- -- --
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Radar waveform #25 Radar waveform #26

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
3 5296 9 4 5338 12
37 5333 111 17 5307 51
39 5325 117 21 5353 63
43 5338 129 30 5301 90
52 5348 156 31 5348 93
53 5317 159 37 5326 111
60 5339 180 47 5294 141
64 5332 192 64 5309 192
83 5342 249 69 5316 207
97 5321 291 74 5349 222
- -- - 84 5328 252
-- -- -- 97 5304 291
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Radar waveform #27

Radar waveform #28

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
7 5300 21 3 5330 9
28 5335 84 29 5321 87
38 5302 114 31 5326 93
52 5298 156 32 5346 96
82 5346 246 37 5333 111
94 5297 282 41 5347 123
- -~ - 48 5320 144
-- -- -- 64 5331 192
-- -- -- 75 5339 225
-- -- -- 76 5324 228
- -- - 87 5335 261
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Radar waveform #29 Radar waveform #30

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
7 5357 21 9 5313 27
18 5302 54 16 5349 48
22 5358 66 19 8323 57
32 5323 96 20 5316 60
42 5309 126 25 5332 75
62 5352 186 34 5338 102
66 5318 198 38 5317 114
74 5299 222 41 5360 123
75 5322 225 57 5351 171
85 5338 255 58 5320 174
89 5310 267 60 5347 180
91 5330 273 81 5337 243
- -- - 92 5319 276
-- -- -- 94 5318 282
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Radar Statistical Performance for 802.11ac-VHT80
Radar Type 1 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5251 1 758 70 1
2 5254 1 638 83 1
3 5257 1 878 61 1
4 5260 1 3066 18 1
5 5263 1 858 62 1
6 5266 1 598 89 1
7 5269 1 918 58 1
8 5272 1 518 102 1
9 5275 1 558 95 1
10 5278 1 618 86 1
11 5281 1 538 99 1
12 5284 1 778 68 1
13 5287 1 658 81 1
14 5290 1 818 65 1
15 5293 1 718 74 1
16 5296 1 2215 24 1
17 5299 1 641 83 1
18 5302 1 1913 28 1
19 5305 1 3006 18 1
20 5308 1 2260 24 1
21 5311 1 2053 26 1
22 5314 1 715 74 1
23 5317 1 2352 23 1
24 5320 1 1030 52 1
25 5323 1 2407 22 1
26 5326 1 2405 22 1
27 5327 1 2801 19 1
28 5328 1 921 58 1
29 5329 1 1366 39 1
30 5330 1 2699 20 1
Detection Percentage (%) 100%
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Radar Type 2 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5251 4.9 197 29 1
2 5254 1.2 174 28 1
3 5257 25 207 28 1
4 5260 2.7 217 24 1
5 5263 2.5 190 26 1
6 5266 1.9 221 26 1
7 5267 3.0 192 27 1
8 5270 1.3 194 28 1
9 5273 3.8 205 24 1
10 5276 2.2 202 26 1
11 5279 2.0 197 28 1
12 5282 29 186 23 1
13 5285 29 215 28 1
14 5288 1.8 165 27 1
15 5291 29 216 25 1
16 5294 29 183 28 1
17 5297 3.8 216 26 1
18 5300 3.6 161 24 1
19 5303 24 197 28 1
20 5306 1.5 229 25 1
21 5309 3.8 155 23 1
22 5312 1.6 222 25 1
23 5315 29 195 26 1
24 5318 35 183 23 1
25 5321 4.5 179 26 1
26 5324 24 203 28 1
27 5327 4.0 180 29 1
28 5328 1.9 224 24 1
29 5329 1.5 192 29 1
30 5330 4.6 198 24 1
Detection Percentage (%) 100%
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Radar Type 3 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5251 8.0 377 18 0
2 5254 6.6 345 16 1
3 5257 9.7 393 18 1
4 5260 8.1 490 17 1
5 5263 6.9 388 18 1
6 5266 6.3 447 18 1
7 5267 9.0 322 17 1
8 5270 9.3 363 18 1
9 5273 8.1 307 18 1
10 5276 6.4 429 16 1
11 5279 8.0 339 18 1
12 5282 9.0 346 16 1
13 5285 6.3 444 18 1
14 5288 9.6 273 16 1
15 5291 6.5 449 17 1
16 5294 7.9 421 18 1
17 5297 9.0 306 17 1
18 5300 7.4 301 18 1
19 5303 7.2 442 18 1
20 5306 9.1 394 18 1
21 5309 8.2 315 16 1
22 5312 7.0 480 16 1
23 5315 6.5 493 18 1
24 5318 8.1 283 17 1
25 5321 9.7 459 16 1
26 5324 7.8 458 18 1
27 5327 6.2 284 16 1
28 5328 9.0 437 17 1
29 5329 7.8 292 17 1
30 5330 8.9 441 17 1
Detection Percentage (%) 96.7%
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Radar Type 4 - Radar Statistical Performance

Trail # Test Freq. Pulse Width PRI (us) Pulses / Burst 1=Detection
(MHz) (us) 0=No Detection
1 5251 17.8 436 12 0
2 5254 18.5 454 13 1
3 5257 11.0 284 12 1
4 5260 12.0 407 14 1
5 5263 19.7 449 14 1
6 5266 15.6 451 13 1
7 5267 11.9 272 13 1
8 5270 18.0 462 16 1
9 5273 18.9 313 12 1
10 5276 19.8 287 15 1
11 5279 17.9 489 13 1
12 5282 18.7 494 16 1
13 5285 13.3 473 14 1
14 5288 12.9 350 15 1
15 5291 14.6 351 14 1
16 5294 18.3 379 16 1
17 5297 19.9 302 15 1
18 5300 15.2 471 12 1
19 5303 154 450 14 1
20 5306 14.3 452 16 1
21 5309 18.4 490 14 1
22 5312 16.1 382 12 1
23 5315 11.6 309 13 1
24 5318 12.4 322 14 1
25 5321 15.0 471 12 1
26 5324 18.4 450 12 1
27 5327 11.4 378 13 1
28 5328 16.9 362 12 1
29 5329 13.8 279 12 1
30 5330 15.1 336 14 1
Detection Percentage (%) 96.7%

Note: In addition an average minimum percentage of successful detection across all four Short pulse radar test

P,1+P,2+P,3+P4
4

waveforms is as follows: = (96.7%+96.7%+100%+100%)/4 = 98.35% (>80%)
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5251 0 16 5295 1
2 5253 0 17 5298 1
3 5256 1 18 5301 1
4 5259 1 19 5304 1
5 5262 1 20 5307 1
6 5265 1 21 5310 1
7 5268 1 22 5313 1
8 5271 1 23 5316 1
9 5274 1 24 5319 1
10 5277 1 25 5322 1
11 5280 1 26 5325 1
12 8283 1 27 5327 1
13 5286 1 28 5328 1
14 5289 1 29 5329 1
15 5292 1 30 5330 1
Detection Percentage (%) 93.3%

Type 5 Radar Waveform_1

|
Waveform Hum = 1
Num of Bursts = 9
Burst Interwal (us)= 1333333

Burst Off Time # Chirp I Pulse 1 Pulsze 2 Pulze 3 Start Loc Start Burst End Burst

# us Pulzes (MHz) {us) Pri (us) Pri(us) Pri(us) (us Interval (us) Interwal (us)
22782

1 2 15 5 1026 16655 0 azamez 0 1333332
2481345

2 3 11 G0 1133 1800 1809 2618018 1353333 2666665
373656

3 1 11 &5 1208 0 0 2805516 2666666 3000995
2360256

4 2 18 50 1501 1909 Q G2E8T1T 3900000 8333331
321608

5 2 15 100 1675 1895 0 5583515 5333332 6666864
2400471

[} 3 17 G0 1821 1472 1783 TOETEEE BEG6665 THODDOT
BEI052

T 1 19 85 1785 0 0 8661994 TOO2095 9333330
1134540

g 3 11 80 1610 1889 1876 o7eBE31o 0333331 10666663
039652

9 3 17 60 1664 1423 1053 10723266 10666664 11899996

Total number of pulszes in waveform = 20
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Type 5 Radar Waveform_2

|

Waveform Num = 2

Hum of Bursts = 12

Burst Interwal (us)= 1000000

Burst Off Time # Chirp F¥ Fulse 1 Fulse 2 Fulse 3 Start Loc Start Burst End Burst
# us Fulses MH=) (us=) Pri(us) Pri (us) Pri(us) (us Interval {us] Interwal(us)

403985

1 1 20 95 10566 a o] 4039588 ] 99909
1046499

2 1 15 =1 1251 a o] 14515643 1000000 1999999
1148897

3 z 17 =1 1948 1353 o] 2601691 2000000 2005903
477636

4 1 T =1 1563 o] o] F0B3233 FOO0000 =izl =)
12195392

a 3 ] 65 1048 1214 1732 4304384 4000000 4999099
TTE0EE

] 2 T &5 1082 1863 o] 5084442 BOO0000 5999099
1798448

kil 3 10 T8 1270 1178 1851 6385535 BOO0000 6930503
517282

g 1 13 80 1024 o] o] TAOT463 TOOOOO0 7225903
1152857

=] 1 ] =141 1169 a o] 8561334 BOO0000 5999099
1117062

10 1 ] TO 1460 a o] SETIEE5 SO00000 g999099
T15630

11 z 17 [=le] 1860 1604 o] 10386665 10000000 10233933
1337798

12 3 ] B0 1085 18035 1516 11737917 11000000 11905900

Total mumber of pulses in waveform = 21

Type 5 Radar Waveform_3

Waveform Mum = 3
Hum of Bursts = 16
Burst Interwal (us)= 750000

Burst Off Time # Chirp W Fulse 1 Pulse 2 Fulse 3 Start Loc Start Burst  End Burst
#

fus) Fulses (MHz fus) Fri (us) Frilus) Fxilus} (us) Intexrwal (us}) Intexwal (us)
536295

1 2 1T 75 1270 1080 o 535295 o 749999
744520

2 1 5 50 1192 s} o 1283165 THEOOO0 1499999
TE1592

3 1 13 100 1197 s} o 2036240 1E0000O0 22409000
TE1ZTI

4 1 ] TO 1978 [} o 2818719 2250000 2999909
TES42d

5 1 14 a0 1916 [s] o FETE121 3000000 3749999
200264

a 2 2 100 1718 1825 o 4378301 3TE0000 4499999
d3dz28

T 3 13 65 1997 1568 1255 4816072 4500000 5249953
T15404d

] 3 11 TO 171z 1425 1987 5536296 5250000 5999999
1114751

El 2 1z a5 1045 1038 o 6556171 BO00000 5749999
TET450

10 <3 14 =5 1108 1658 1506 Td25682 BTE0000 TAOOE00
348655

11 1 15 50 1633 [s] o TTTSE32 THOOO00 =249999
625415

iz 1 iz 20 1dz2 [s] o 2405687 2250000 2999999
1141794

13 z 15 7O 1956 1952 o 9548005 SOOOOO0 S742099
574323

14 1 7 100 1572 [} o 10127164 2TS0000 10499099
Tad269

15 1 15 TO 1630 [s] o 10863005 10500000 11249999
491279

15 2 ] a0 1201 1727 o 11355964 11250000 11999999

Total number of pulses in waweform = 27

Type 5 Radar Waveform_4

|

Waveform Num = 4

Fum of Bursts = 10

Burst Interval (us)= 1200000

Burst Off Time # Chirp FW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
# us Pulses (MHz) {uz) Prifus) Prifus) Prifus) {uz) Interval (uz) Interval (us)
1108332
1 1 18 =) 1995 [+] [+] 1108332 [+] 1199000
1141521
2 1 8 a0 1108 o] o] 2248848 1200000 235995999
233028
3 2 15 55 1331 1432 [+] 24838584 2400000 FE00000
1175908
4 2 16 80 1211 1977 o] 366 2606 3600000 4799599
1606661
5 2 14 =) 1251 1657 [+] 5172445 4800000 BO00000
1372738
] 3 13 i) 1658 1924 1748 5548121 BO00000 7199599
1216262
T 3 5 T 1983 1934 1384 TTESTHS TE00000 5320000
1314775
=1 2 18 80 1688 1882 Q Q089789 8400000 9599000
1630346
=) 2 T ki1 1788 1155 [+] 10774015 SE00000 10720000
823208
10 1 =] 80 1430 Q Q 11600146 102800000 11998999

Total number of pulses in waweform = 19
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Type 5 Radar Waveform_5

|

Waveform Num = §

Num of Bursts = 10

Burst Interval (us)= 1200000

Burst Off Time # Chirp W Pulze 1 Pulze 2 Pulze 3 Start Loc Start Burst End Burst

# us Pulses (MHz) (us) Pri (us) Pri (us) Pri{us) {us) Interval (us) Interwal (us)
428287

1 1 13 50 1762 Q Q 420287 8] 1195999
1338387

2 2 15 55 1385 1927 [s] 1768436 1200000 2388900
1440654

3 1 18 &85 10086 o] o] 3213342 2400000 3585900
423120

4 3 18 B0 1439 12035 1389 3637468 3E00000 4799900
1222610

5] 2 16 [ata] 1879 1278 o 4864119 4800000 seieeelele]
1647024

[} 1 1T 85 1548 Q o] 6514300 B000000 71859800
1661519

T 2 13 80 1130 1033 Q B177468 T200000 5399000
202723

a8 1 10 80 1307 Q Q 8472354 400000 9599000
1749759

=] 3 14 j=ls) 1390 1687 1873 10225420 SEO0000 10799909
TOO2TE

10 1 5 a5 1878 o] [s] 11019148 10B00000 11989909

Total nmumber of pulses in waveform = 17

Type 5 Radar Waveform_6

Waveform Mum = &
Num of Bursts = 13
Burst Interwal (us)= 823077

Burst Off Time # Chirp FY Fulse 1 Fulse 2 Pulse 3 Start Looc Start Burst End Burst

# (us) Pulses (MHz) (us) Pri (us) Pri(us) Pri (us) (us) Interwval (us) Interwal{us)
TT1111

1 1 20 B0 1132 o [s] TT1111 o 223078
217041

2 1 T ) 1243 o [s] 580334 923077 1846153
11987706

3 2 18 k=) 1432 1269 o] 2188282 1846164 2TEI 2350
1312750

4 il 1z 75 1z28 1174 1586 GE03T23 2TE8251 FE22307
1040436

g 1 =) a5 1358 o [s] 4557148 3692308 4515384
321841

=] 2 10 80 1z45 1168 o 4880147 4615385 5538481
TETILT

7 2 14 95 1088 1398 o] BEE04ET 6638462 B461658
1465197

8 il 16 &5 1238 1943 1355 T116151 6461539 T3G4615
333T22

=) 2 20 85 1703 1893 [s] TdE4418 7384616 B3I0TED2
1023080

10 1 20 B8O 1668 0 Q 2481091 BE0TEIS LD250769
1439711

11 3 5 TO 1786 1250 1250 2222560 9230770 10153546
1033850

iz 3 15 50 1116 1835 isz2 10260595 10153847 11076923
258027

13 2 20 85 1770 1184 [s] 11223398 11076924 12000000

Total number of pulses in waveform = 28

Type 5 Radar Waveform_7

Waveform Mum = T
HMum of Bursts = 13
Burst Interwval (us)= 923077

Burst Off Time 3 Chirp PW Pulse 1 Pulsze 2 Pulze 3 Start Loc Start Burst  End Burst
# (us) Pulses (MHz ] (us) Friflus) Priflus) Frilus) (us) Interwal (us) Interval(us
B9L3TZ
1 1 8 60 1149 o o 691572 o 923076
534113
2 3 1z 95 1947 1626 1912 1276654 923077 1848155
TOLILO
3 1 1z =13} 1297 o o 1983389 1846154 2769250
1360532
4 3 1z 60 1057 1028 2000 3345218 27689251 3692307
TEETTI
5 2 20 50 1z28 1060 o 4116082 3692508 4615384
1310102
8 3 1z =13} 1410 1269 1727 5429570 4615386 5638461
TH109T
7 3 10 =13} 1621 1360 1191 6215473 5632462 5461658
997739
8 2 [ 100 1148 1557 o T217434 5481539 TIBAE1E
575838
El 2 8 55 1875 1409 o TEOE9TE TEE4516 BI0TEDZ
1282604
10 1 T 55 1742 0 o 91318665 BI0TEOT 230769
755403
11 3 16 85 1268 1720 1730 9939018 9230TTO 10153548
947409
1z 3 14 &5 1508 1054 1108 10291143 10153847 11078923
1085454
13 2 El O 1930 1745 o 11980257 11078924 12000000
Total number of pulses in waveform = 29
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Type 5 Radar Waveform_8

Waveform Num = &
Num of Bursts = 20
Fur=t Interwal (uz)l= S00000
Fur =+ OFff Time Chia Pw Pulsze 1 Pulse 2 Pulze 3 Start Loc Start Burst  End Burst
(=) Pulses e (=) Pri (uzd Pri fusd Pri(us) (=) Tnterwal (uz)  TInterwal (usz)
230036
1 1 11 an 1234 =] =1 230936 =1 FEEEEE]
911396
2 2 & &0 1812 1828 o 1143685 BOOOO0 1190009
201431
a 1 14 55 1488 o o 1438133 1200000 1ro8E99
amazTs
a a 20 B0 1244 1548 1391 1822879 1800000 2399005
BETO16
5 1 =] O 1638 [s] o 248407 T 2400000 28009005
TOTLTE
& 1z LGl 1doz 1948 o [192895 BOOOGO0 SIS =T=lET=tE]
217624
T 2 =] 20 1989 1642 o 41187TET SE00000 4199955
BTES54
8 3 2o B8O 1746 1074 1z18 4687152 4200000 A4TIREEE
z0E687T
=] 2 16 O 1797 1=80 o 4R0OEEET 4BE00000 feisisisiere]
BEHR4O
10 El & =1 1040 1428 16351 BTEETad 5400000 sREE999
sETESL
11 El 20 B85 1596 1rEd 1569 B3E067d EO00000 s599999
GELRET
1z 1 B 75 1304 o o FOASELO GEoa00a Tio0000
327735
13 k] =] 858 1748 1isz29 1577 TAToS49 200000 Troooos
TADETT
14 2 20 =1 1566 1TOS =] SLA0SS0 kj=i=lelalels] 2099900
544947
is 1 =] =1 1426 =] =] SETIOO0 SA000O00 S000000
635415
is " il io O 1443 1269 1968 D216855 DOOOOOD f=lsi=i=t=l==)
542990
7 S 18 O 1071 1125 1956 EREERE DEOOOOC 10199999
BEIES2
s e 1z 5O 1977 1162 1ETT 10428196 LO200000 10799939
TaE11s
19 1 10 =6 1237 o o 111651119 LOBOO000 11599000
BoES TS
20 k] 15 100 1879 1014 1136 LLT710358 11400000 11999909
Total number of pulses in waveform
1
Waveform Num = 9
Num of Bursts = 14
Burst Interwal (us)= 867143
Burst Off Time Chirp PW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  En
# us Pulses (MH=z) (us) Frifus) Frilus) Frilus) (us) Interval {us) Interwal{us
447002
1 1 19 65 1387 o [} 447902 Q 857142
420618
z 1 9 95 1879 o o 262007 257143 1714285
1195869
3 1 20 13 1627 o o 2067555 1714286 2671428
TOOE36
4 1 9 7O 1686 o o 2868518 2671420 3428671
1289109
5 1 10 &0 1082 o o 4160612 3428672 4255714
300781
5 1 15 TS 1655 o [} 4551475 4285715 5142857
1100418
7 5 14 13 1243 1816 1417 55553648 51425565 SOB0000
1166800
s 1 20 65 1786 o [} 6813524 000001 6857143
570407
[z} z = 50 1643 1122 o T4B6017 6257144 7714286
716435
10 3 16 TS 1145 1090 1781 205220 TTld28T 8571428
051519
11 1 18 65 1680 o o 9170TES 2571430 9428572
672857
1z 2 14 55 1168 1255 o 9245301 0428675 10286715
TEETEZ
15 3 10 60 1041 1444 1715 10836482 10285718 11142858
1255409
14 16 =13 1201 1630 1757 11856001 11142859 12000001
Total mumber of pulses in waveform =
Waveform Hum = 10
Num of Bursts = 14
Burst Interval (us)= 857143
Burst Off Time #* Chirp W Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst  End Burst
# (us) Fulses (MH=z) (us) Pxi(us) Prifus) Pri(us) (usl Intexval{us) Interwval (us)
423362
1 1 1z 7O 1707 o o 4z3362 o 857142
207532
2 3 18 95 1119 1226 1680 1252651 267143 1714285
986142
3 1 20 100 1708 o o 2222717 1714286 2671428
364316
4 3 19 &0 1451 1542 1808 2688741 2571420 3428571
1471176
5 2 5 20 1290 1536 [} 4054522 3428572 4285714
255027
5 3 15 75 1361 1465 1392 4322675 4285715 5142857
995085
7 1 5 50 1675 o [} 5321983 5142855 000000
1215119
3 3 5 50 1449 1487 1z27 BE3BTTT 6000001 6257143
1042516
=} 3 20 100 1479 1809 1694 TEBEE55 6267144 7714286
204303
10 2 7 &0 1817 1021 o TTOE040 7714287 2571420
1315916
11 2 10 o0 1044 1401 o 0115704 571450 0428572
925541
12 1 5 TO 1559 5} [} 10041780 9428573 10285715
552501
13 3 15 50 1157 1935 1236 10595840 10285716 11142858
1362699
4 55 1606 o o 11962867 11142859 12000001
Total number of pulses in waveform =
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‘ Report No.: 1409RSU02703

Type 5 Radar Waveform_11

1

Wareform fum = 11

Num of Bursts = 8

Burst Imterval (usz)= 1500000

Burst Off Time # Chirp F¥ Pulse 1 Pulze 2 Pulse 3 Start Loc Start Burst End Burst
# us . Pulses (MHz) {us) Pri (us) Pri (us) Pri (us) {us) Interval fus) Interval(us)
5048
1 3 14 55 1659 1783 1832 TO5048 0 1498999
912214
Z 1 14 [ie] 1699 4] 0 1622576 1500000 2095959
2245039
3 1 0 65 1474 0 Q 3860314 3000000 4450000
1220033
4 3 7 g0 1793 1377 1109 B0O0821 4500000 5909509
2312920
5 1 18 B0 1819 4] 0 T40BO20 BOOO000 7495999
608609
4] 1 16 50 1862 4] 0 8018445 THOGOO0 5900050
2100202
7 2 13 k(0] 1697 1738 Q 10120612 9000000 10499999
1305121
10 65 1990 1289 Q 11518068 10800000 11995999

Total number of pulzes in waveform = 14

Type 5 Radar Waveform_12

Waveform Num = 12
Num of Bursts = 14
Burst Interwal (us)= 857143

FBur=t Off Time E Chirp PV Pulse 1 Pulsze 2 Pulse 3 Start Lac Start Burst End Burst

# us Fulses (ME= ) (us) Prilus) Prilus) Pri(us) (us) Interval (us) Interval (us)
574000

1 2 10 85 1394 1361 =) 574000 Q 857142
320303

2 a8 [=1s] 1117 1107 o) QOB0ES BET1435 1714285
1121634

3 2 =] TO 1861 1169 o 2029916 1714286 2571428
898407

4 3 20 =)= 12568 1d21 1865 S031365 2671420 3428871
1241282

& 3 12 100 1016 12235 1834 42771486 3428672 4286714
TTO40T

& 2 10 (=11 1397 1986 o) BOS1626 428E715 E142867
B4E97T3

T 2 20 TO 1572 1086 o ARO1980 5142868 [alelelolelelo]
552550

=] 2 11 a0 1865 1636 o] B456052 BO00001 E85T143
930015

=) 2 15 B 16548 1522 o TA00404 B867144 TT14286
495013

pisl 3 13 55 1los2 1748 1563 TEOE2E8 TTl4287 8571428
912766

11 2 T B0 1059 1925 o BE1653T B6T1430 5428672
1066272

iz 2 = 85 1578 1s91 =) 2375573 9428573 10285718
STEEEE

13 2 11 B0 1200 1784 o 10866208 10286716 11142868
842078

14 1 =) 20 1311 =} =) 11701049 1114dz859 12000001

Total number of pulses in waveform = 30

Type 5 Radar Waveform_13

Waveform Num = 13
Mum of Bursts = 17
Burst Interval (usl= TO5882

Burst Off Time #* Chirp PW Pulse 1 Pulss 2 Pulse 3 Start Loc Start Burst  End Burst
#* fus Fulses (MEL=) fus=l Prifus) Priflus) Prifus) fus) Interval (us) Interwval (us)
SE845
1 2 5 75 1764 1460 o 38843 o TOESS1
952715
z 2 11 50 1173 1598 o 1001756 Tosssz 1411765
TEEEES
3 2 10 65 1145 1098 o 1793125 1411764 2117645
536566
4 2 o =5 1008 1655 o 25352255 2117646 2825627
710000
5 1 13 75 1914 ] ] 3044998 2823528 3529409
1067628
=] 1 5 o5 11E7 o o 4114540 s62e410 4235201
634351
7 ] 17 =] 1154 1201 1858 AS0OETS 4255292 4941175
TOGS 56
] 1 18 100 1981 o o 5511348 4041174 5647056
4A0TIIE
] ] 11 50 1951 1670 iz25 5520665 554TO5E BE52857
530478
10 2 10 &5 1080 1dos o B455017 5352058 TOEEE10
1024286
11 1 18 50 1642 o o TAS2TTO TOSESZ0 TTEATOL
BTE2TE
1z 1 10 0 1647 o o 2IE0ED0 TTE4T02 2470533
7294539
13 ] 13 55 1717 1644 1814 S081776 sdTos54d 91764865
A5T1ES
14 2 13 75 1568 1304 o 9534104 D1T6466 9832347
S58082
15 ] 1z o 1s94 15682 1863 10575058 oss525ds 10588220
B23257
16 ] a8 =0 1297 1408 1258 11003641 10588250 11284111
SOEEOE
17 2 10 100 1200 1282 o 11510107 11zed1lz 11000005
Total number of pulses in waveform = 54
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Report No.: 1409RSU02703

Type 5 Radar Waveform_14

|

¥aveform Mum = 14

Hum of Fursts = &

Burst Interval (us)= 1500000

Burst Off Time # Chirp W Pulze 1 Fulze 2 Fulze 3 Start Loc Start Burst  End Burst
# {usz) Pulzes (MHz) (us) Pri(us) Pri(us) Pri(us) (us) Interval (us) Interval (us
1391006
1 2 [ 80 1158 1317 0 1391008 0 1499503
549580
2 3 11 TO 1511 1957 1212 2043151 18500000 20090900
1568005
3 2 12 60 1022 1054 0 3615708 3000000 44995993
1055622
4 1 18 1] 1498 0 0 4873304 4500000 50950959
23695889
5 2 18 o5 1655 1877 0 7044691 BOO0000 7499903
10428158
] 2 &} 95 1718 1878 0 B0DOTIE TEOOO00 8999005
913922
7 1 20 80 1958 0 0 B008258 BOO0000 10498909
2395393
T o0 1023 1850 1789 11408607 10600000 119590939

Total number of pulszes in waveform = 16

Type 5 Radar Waveform_15

Waveform Num = 15
Hum of Bursts = 16
Burst Interval f(us)= TEOOQO

Furst Off Time #* Chirp W Fulse 1 Fulse 2 Fulse 3 Start Laoc Start Burst  End
# us FPulses (MEL=) [SEEN] Prifus) Pxri (us) Pxi (us) fas) Interwval (us) Interwal (us
225338
1 3 11 50 1474 1499 19352 226558 o 749999
62878
2 2 & 75 1254 1401 o 795121 TEOOOD 1499999
1266167
3 3 20 100 1615 1621 1875 2051953 1500000 2249999
699118
4 3 17 50 1269 1080 1538 2756160 2250000 29909000
521915
5 1 16 50 1251 o o 5281960 SO00000 5749999
915082
5 2 15 20 1769 1446 o 4198203 GTE0000 4490099
547706
7 3 18 S5 1794 1879 1645 4849214 4500000 5249090
796312
8 1 s 55 1095 =] =] 5640544 5250000 5999999
1081465
9 1 =] S5 1181 =] =] 6751902 000000 6749999
199364
1o 1 17 o5 1564 =] =] 6952447 6750000 7499999
851589
11 1 s S5 1458 <] <] TTEETO0 TEOOOGO 240009
9za012
1z 2 5 7O 1713 1557 <] 8710180 B2E0000 s000999
721925
13 1 10 75 1690 <] <] 9455373 DOOCOB0 740999
599851
14 1 7 75 1775 <] <] 10156924 DTEOOG0 10409999
906296
15 3 =] 50 1719 1013 1828 11044995 10500600 11240000
325018
15 3 18 75 1538 1347 1765 11375473 11250000 11909000
Total mumber of pulses in waweform = 31

Type 5 Radar Waveform_16

|
Waveform Hum = 16
Num of Bursts = 15
Burst Interwal {(us)= 800000

Burst Off_ Time # Chirp PW Pulse 1 Pulse 2 Pulse § Start Loc Start Burst  End Burst
#® (us. Pulses (M=) Cusd Prifus) Prifus) Prifus) Cusd Interval{us) Intervallus
543502
1 1 1z 55 1z28 s} s} 543602 o =]
TE1EEE
z 1 1= 20 1436 o o 1286416 BOOOOD 1699998
TOIE40
3 3 14 55 1254 1326 1076 2081491 1600000 2399999
55A511
4 z s 55 1457 1326 o 2A51667 2400000 3199999
1084034
5 3 15 = 121 1088 1736 3748473 3200000 3999998
324583
& 1 10 25 15089 o o 4077148 4000000 4799998
1051415
7 3 13 o5 1782 1548 1180 5140472 4800000 5500009
TOS5T1
] 2 14 50 1859 1545 s} 58545563 5600000 5300099
592365
a 1 20 =1 1881 s} s} 5450522 5400000 71og999
BOS145
10 3 1z 50 1z21 1520 1119 T2E0E4E 7200000 7oggggg
TEELTT
11 1 15 o5 1232 o o B0497SE BOOOOOD 87909999
1346417
1z z 16 50 1619 1009 o 2337454 SBO0000 2599959
TOZTED
13 1 10 =] 1zes o o 10102842 BEC0000 10399999
422098
14 1 =] 5 1511 o o 10526238 10400000 11199998
202853
15 z 10 50 1912 1s82 o 11430402 11200000 11999998
Total number of pulses in waveform = 27
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Report No.: 1409RSU02703

Type 5 Radar Waveform_17

Waveform Mum = 17
Num of Bursts = 15
Burst Interwal f(us)= S00000

Furst Off Time #* Chirp W Pulse 1 Pulse 2 Pulse & Start Loc Start Burst  End Burst
# (us) Pulses (MH= (us=) Pri(usl Pri(usl Pri(us) (usd Interval (us) Interwal (us)
751369
1 2 1o o 102 1dz2 o 751569 a L=ttt
Tazadz
2 2 =] 65 1980 1967 o 1487455 00000 1599999
574167
El 2 7 100 1508 1880 o 2085559 1800000 2399999
361758
4 1 14 O 1796 o o 2430706 2400000 3199999
525480
] E] 65 1078 1625 1don GZETOEL EZO00O0 5599990
DEE52T
=] 2 & o5 1698 1574 o 4198811 4000000 4799000
1114611
7 1 18 o0 1690 o o 5316504 4800000 5599000
581192
s ] ] o0 1064 1115 1109 5699476 5500000 5599999
850411
=] 3 16 o 1o52 1967 1525 6585175 6400000 7199900
530454
10 1 18 85 1388 o o T418873 T2O0000 7999999
974048
11 1 & 95 1662 o o 2394308 SO00000 2799999
478062
1z 2 5 50 1927 1674 o EET40Z2 EEH00000 SES0000
1151987
13 2 14 100 1002 11z0 o 10009610 SEO00O0 10399999
1021064
14 1 14 50 1088 o o 11102696 10400000 11199999
150434
15 ] ] 50 1276 1409 1376 11254288 11200000 11999999
Total number of pulses in waveform = 20

Type 5 Radar Waveform_18

Waveform Num = 18
Hum of Bursts = 13
Burst Interwal [us)= 925077

Burst Off Time # Chirp FW Pulse 1 Fulse 2 Fulse 3 Start Loc Start Burst End Burst
# (us) Fulses (MHz) (usl Prilus) Prifusl Prifus] (us) Interval(us! Interwval (us)
277754
1 1 11 65 1987 o] ] 277754 o] 923076
B43736
2 1 13 100 1628 0 ] 92ZB52T 923077 1846163
295305
3 3 15 TO 10904 1304 1853 1028461 1848154 2789230
1412606
< 2 =] a0 1494 1008 a] 3345407 2789231 3892307
BOTO49
5 3 a 50 1545 1845 1558 4154958 S692508 45155584
O74431
] 2 ] &0 1667 1625 ] 61543356 46153856 6638461
530114
T 3 13 90 1952 1910 1174 BETET41 6638462 6461658
1502791
=] 2 =] a5 1638 1241 a] B024658 64516530 TI84515
1263088
=] 1 =] a0 1472 =] a] E240535 TIBIE1E S3I0TEI2
204897
10 1 1o 65 1075 o] ] 8446904 SE0TE25 2230768
1390366
11 1 1T 95 1787 o] ] 298475345 9230770 10165846
560847
1z 2 =1 65 1166 1860 ] 104187828 10163847 1107EI235
12438935
13 3 20 TO 1819 1439 1818 11685708 11075924 12000000
Total number of pulses in waveform = 25
|
Waveform Mum = 19
Num of Bursts = 18
Burst Intexrwal (us)l= 658687
Burst OFff Time #* Chirp PW Fulse 1 Fulse 2 Pulse 3 Start Loc Star+t Burst End Burst
#* fus Pulses (MH=z) fus) Pri(us) Prilus) Prifus) us) Interwalfus) Interwal(us)
467107
1 3 15 50 145% 1960 1445 487107 o EE6666
F49TTS
2 3 13 100 1550 1111 1783 21745 S6666T 1333333
614534
3 1 20 a5 1271 [s) o 1440751 1333334 2000000
Z40802
< 1 16 TE 1677 o o 2291624 2000001 266666T
542331
5 z T TE 154% 1615 o L
BOSS62
& z 1z =0e] 1281 1358 o F342661 5333336 4000001
104TEST
T 2 1T 65 1179 1061 o 4392777 4000002 4666662
2EB 369
= 1 19 TO 1924 o o
1251732
=] 3 13 =l 1473 104o 1327 EDETO42 5333336 SO00002
243702
10 2 T 25 1206 1510 o 6184685 [lelelelelelc) GEE6668
036635
11 1 13 50 1291 o o T1z4002 EEG6E6TO TE3EII6
S14162
1z 1 14 50 1987 o o TOGB466 TIFIFIT ZOOO0O S
558233
13 2 1= &5 1232 1792 o BEOOETE ZO0O0OO04 SESEETO
168T4E
14 3 18 o0 1511 1933 1287 STT219T SE666T1 O333337
TESEZD
15 <l is 100 1918 1920 1514 S54605T O333558 10000004
1104899
16 2 10 100 1237 1720 o 10666195 10000005 10666671
243973
1T 1 1s &5 1853 o o 10305125 10666672 11333358
BE83TI0

a TO 1937 1079 o 11568714 115335339 12000005

1s z
Tetal numbexr of pulses in waveform = 35
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Report No.: 1409RSU02703

Waveform Mum = 20
Mum of Bursts = 17
Burst Interwal (usl= 70582
Burst Off Time @ Chizrp Py Pulss 1 Pulss 2 Pulss 3 Start Loc Start Burst  End Burst
# fus) FPulses (MEH=) fus) Prifus) Pri(us) Pri(us) fus) Interval fus) Interwal (us)
547544
1 1 17 S0 1798 a o 547544 o TOSSS1
310756
2 2 o So 1758 1657 o SEO0ST TOEEEZ 1411763
524070
3 1 15 &5 1312 =] o 1487562 1411764 2117645
591108
4 ] 1o 65 1689 1592 13189 2479952 2117646 2825627
241005
5 ] 12 TE 1135 1801 1107 3328485 2823628 35209409
526408
=] ] 17 55 1517 117z 1754 5916956 5520410 4255291
243892
7 ] 20 50 1646 zo00 1198 4765271 dza5z02 d9d11735
TEOSTT
= ] 1z o 1zo0 1=z0 1208 5550602 4941174 5647055
480897
=] 2 17 o 1308 1930 o BOZETLT 5647056 6352937
547245
1o 2 =] 95 1822 1755 6586197 6352958 TOESS19
TEFL00
11 2 20 TE 1z12 1049 o TIE2ST TOESI20 TTE4TOL
451672
iz 1 10 S0 1579 a <] TEIETOT TTEATOR S4TO555
1160114
13 1 11 5 1190 a o S97T8200 sd7ossd 9176465
TOTIES
14 1 20 =0 1256 a o SEETIZE 0176466 oBE2347T
280396
15 ] 14 55 1244 1143 1263 9978874 0882348 10588229
590152
16 ] 11 TE 1822 1824 1045 10681776 10588250 11294111
TOTIEL
17 1z 55 1844 o o 11395821 11294112 11999995
Total number of pulses in waveform = 35
'
Waveform Mum = 21
Hum of Bursts = 16
Burst Interval f(us)= TEOOOO
Burst Off_Time Chirp W Pulss 1 Pulss 2 Pulss 3 Start Loc Start Furst E 1
# fus Pulses (MH=] (us) Pri (us) Pri(us) Pri (us) (=) Interwal (us) Interwal (us)
28753
1 2 =] 85 1185 1452 a 28753 o 749898
1z1z280
2 1 11 65 1192 o =] 1zd3680 THOOOO 1dogo99
TESOST
3 1 ] 50 1868 o o 2012938 1500000 2249999
265478
4 2 =] 100 1382 1800 a 2880285 2250000 2898999
SE0226
5 1 10 75 1855 o =] IZTITTS IOOOO0 3749999
520871
& 3 & a5 1438 1728 1260 3866599 STE0000 4499999
953229
7 3 & 55 1571 1716 1198 4524254 4500000 5248999
563545
=3 2 14 50 18985 1395 Q 5492284 5250000 5898989
5072185
] 2 18 7o 1964 1858 o 002589 [Elelelelele] 5749999
1400416
10 3 17 100 1354 1335 1497 7408327 750000 7499999
6865898
11 2 16 75 1478 1192 a 05 TS0 THEOOOOG 5240505
690327
1z 2 s 75 1238 1125 o 8TI0906 S250000 8999999
654411
13 2 15 75 1255 1351 a 9447651 S000000 9749999
388603
1d 1 14 50 1254 a a 95353090 STEO000 10489858
Todgaz
15 1 & 50 1544 o =] 10544808 10500000 11240090
1348936
16 3 10 &0 1193 1018 1152 11895286 11250000 11989898
Total number of pulses in waveform = 31
1
Waveform Hum = 22
Mum of Bursts = 16
Burst Imterwal (us)= 750000
Burst Off Time Chirp W Fulse 1 Fulse 2 Fulse 3 Start Loc Start Burst 4 t
# us Pulses (MHz) fus) Priflus) Priflus) Priflus) fus) Interwal (us) Interwal (us)
527591
1 1 1z 95 1000 o o 527591 o 749999
242409
2 1 1z 65 1844 o o 1571000 THO000 1499999
204980
3 1 15 55 1131 o o 1577304 1500000 2249999
1175554
4 1 15 65 1307 o o 2754289 2250000 2999999
511658
5 1 10 55 1683 =] =] SOGT 254 SOOOO00 5749990
SOTOSS
5 1 1z kG 1458 =] =] SETE02E 53750000 d459559
T5A4S0
7 z iz 50 1885 1708 =] AB52003 ABOOOOA 52409090
1144572
] z 14 75 1579 1506 =] 57 TO05S 5250000 5200095
AOE545
El 3 11 85 1050 1523 1754 6155455 BOOOAOA EREtE=t]
1254146
10 1 7 kG 1154 =] =] 7447750 STEOO00 TAGOH00
551865
11 2 1z 55 1866 1403 =] BOOOTED THOOOO0 8240000
SOZEEG
1z 3 20 50 1560 1620 1z88 8006601 8250000 8000000
586501
15 2 1= [=1e] 1156 1040 =] 9510170 SO00000 o Tdoooo
SoEo01
14 3 13 TS 1592 1302 1797 10219267 STEO000 10409999
635094
15 2 1= TS 1866 1360 o 10909952 10500000 11249909
1017280
18 65 1429 1z85 1306 11930458 11250000 11909999
Total number of pulses in waveform = 20
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No.: 1409RSU02703

Type 5 Radar Waveform_23

Waveform Num = 23
Hum of Bursts = 11
Furst Interval (us)= 1090509

Burst Off Time Chirp PW Pulse 1 Pulse 2 Pulse 3 Start Loc Start Burst End Burst
us Pulses (MHz) {us) Prilus) Prifus) Pri (us) us Interwal (us) Interwal(us)
127203
1 2 20 k=] 1085 1186 u} 127203 o] 1090308
1415428
2 2 18 [a12) 1140 1616 s} 1644902 1000904 2181817
QTEOTZ
3 3 T =12) 1200 1240 1703 2623630 211818 3272728
1725154
4 2 1z G0 1060 1020 Lo} 4261017 272727 4363655
1087685
5] 3 5] 50 1251 1718 1877 G360TE0 4365656 5454544
222004
] 3 g =] 1978 1169 1218 557TE30 5454545 8545453
1022738
T 2 14 55 171z 1726 s} BE04730 6545454 1636362
1477608
g 2 a8 [a12) 1429 1402 s} BOBBETI TE3IEIED 8727271
12444654
=) 3 19 o 1945 1434 1455 H352068 BraT2T2 8818180
1608269
1o 2 11 TG 1972 1156 Lo} 1084 TOS1 8518181 10208059
87024
11 3 10 =) 1100 1692 1949 10957255 10902020 11299905
Total number of pulses in waveform = 27
Yaveform Num = 24
Tam of Bursts = 18
Burst Interval (us)= G6666T
Burs+ OFff Time # Chirp PW Pulse 1 Pulse 2 Pulse 5 Start Loc Start Burst  End Burst
* tus Fulses (MH=z) tus) Fri (us) Frif(us) Frifus) us Interwval (us) Interwal (us)
SE26E63
1 1 15 &5 1441 o o 562663 o S56666
021887
z 1 19 =5 18358 o o 1285661 BEE66T 1333333
559004
3 2 5 f=te] 1so2 1880 o 1246503 15355584 2000000
SEETLT
El 3 18 7o 1259 1665 1182 z2zdo001 2000001 2666667
1042275
5 3 1o 100 1514 1001 1840
523861
= 2 1o o5 1887 1320 ] 614483 5335355 A0OOO0L
826510
7 1 15 =0 1zsz o o ddddzzs 4000002 AEE666S
S64001
2 1 1z 7o 1111 o o 5508506 AEEEE60 5333335
100351
=] 1 14 95 1094 o ° 5410948 5333356 BO0000Z
1182508
10 3 17 &5 1502 1503 1722 504550 E00000S EEEE660
177083
i1 3 20 7O 1157 1404 1294 S77E450 5666870 TIHEIHE
774500
1z z 5 =0 1653 1827 o 7554505 TIIFFIT HO00005
478015
1s 1 20 55 153 o o 2056550 2000004 BEE6670
1238084
14 2 19 100 1s25 1338 o 9276547 SEE66TL 9333357
241748
1s 2 =1 f=te] 1011 1207 o o5z1564 0535338 10000004
1124699
18 PR 2 =] 100 1zd1 1143 ] 10645271 LOOOOOOE 10656671
1
17 3 13 55 1762 1723 1185 1o7s8471 10666672 11533358
749716
1= 2 17 50 1785 1202 o 11552857 11333350 12000005
Total number of pulses in waveform = 35
|
Waweform Hum = 25
Num of Bursts = 13
Burst Interval (us)= 923077
Burst Off Time # Chirp FW Fulse 1 Fulse 2 Fulse 3 Start Loc Start Burst End Burst
us Pulses (MH=] (us) Pri(us) Pri(us) Pri(us) us Interval (us) Interwval (us)
235812
1 1 17 85 1194 a] [s] 235812 [s] 923078
12682356
2 1 1a a0 12350 ] o] 1506541 223077 1546155
684543
3 3 a T 1440 19568 1431 2192114 1845154 2769230
13965688
4 1 T 80 1019 ] o] 3522620 2760251 G692307
125564
B 3 =] 55 1752 1718 1808 371iviiz 3692308 4515384
1494978
6 2 T 100 17086 1699 s} 6217364 46163856 6638461
523827
T 1 1o O 1439 a] [s] 5544595 5535462 6461538
1334231
8 1 8 80 1282 o o GBE0266 6461639 TES4616
268004
a 3 11 g0 1799 1302 1192 TE49551 T3B4E16 S30T602
TTEE10
10 1 15 100 1633 a a 8630454 B30TE93 9250769
637214
11 3 17 ki) 1345 1515 1962 2268501 2230770 10155546
1480833
iz 2 19 =le) 1524 1694 [s] 10734254 10153847 11076923
656188
13 2 1z 80 1017 1061 o] 11402661 11076924 12000000

Total number of pulses in waveform = 24
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Waveform Mum = 26
Hum of = = 18
Burst Interval (usl= 566657
Burst Off Time # Chizxp W Pulse 1 Pulse 2 Pulse 5 Start Loc Start Burst
fus) Fulses (MH=) (us) Prilus) Pri(us) Pri (us) tus) Interval {us) Interwal (us)
70156
1 2 17 50 1957 1078 ° o158 ° BE6666
EO6764
2 1 15 50 1041 ° ° TE2956 BE666T 13aasas
7odods
3 3 17 55 1073 1758 1796 1565945 1aagaad 2000000
7E10185
4 3 E] 50 1520 1zs3 1758 2351587 2o000o1 2666867
800875
5 2 T 50 1897 1957 ] szd7I03 ze66668 sasaasd
326058
= 2 10 50 1312 1512 ] 357TE0E 3333335 doooool
847805
" 2 1= 75 1134 1285 o ddzsszz 4oocooz des55658
245866
El 2 15 75 1393 1578 o d5TEB1T d6s6569 5333335
TEODOS
= 3 20 50 1113 1708 1573 5470504 5333338 S000002
1iss181
1o 1 1o 55 1148 o o 5565355 SO0O0O3 S656865
262376
11 2 15 50 1208 1112 o =
TZ2588
1z 1 1z 7o 1553 o o 7E52470 7333387 BOOO0OS
942790
1s 3 14 50 1381 1852 1537 s506022 BOOOOO 2666870
27581
14 1 1z 20 1432 o o s0zo2383 2666671 0333357
1lozoosz
1s 3 15 75 1118 1818 1686 SOE0E9T 0333358 1ooooood
94257
16 1 20 55 1583 o o 10080275 10000005 10666671
S46668
17 1 7 55 1067 o o 10007626 10666672 lissssss
TEEIEE
1= 2 15 50 1508 1758 o 11672020 11szsssg 12000008
Total number of pulses in waveform = 35
Waveform Mum = 27
Wum of Bursts 18
Burst Interwal (us)= 631678
Furst OFf Time » Chirp W Fulse 1 Fulse 2 Fulse 3 Start Loc Start Burst nd Burst
i tus Fulses CNHz ) [SEEH] Fri fus) Fri (us) Fri(us=) Interwal (us) Interwal (us)
268046
a 17 0 1300 1a61 1076 zag0da =] 601678
BOEG62E
2 1 1z ] 1111 ] =] 268008 S31670 1263167
s17az23
3 1 14 100 1161 o =] 1o86742 1260168 1804706
BOT186
El 1 7 o6 1118 =] o 1986078 1BEATAT 2626015
BEOSTE
5 1 18 =S 1917 o o 2646872 2626816 alE7ESd
1047716
& 2 20 &6 1208 o AEOEE04 a1ETESE arsga7a
441323
7 2 185 75 1177 1368 o 4040254 aTEoaTa 4421062
=S 3 15 &5 1705 1691 1058 E0427TS 4421063 BOB2E31
109955
El 1 7 S0 1419 o B1ET16D BOB2532 BE54210
1042449
10 2 e a6 1081 11892 =] 6201027 BES4211 6316788
4B92Z0Z
11 z 17 7o 1278 1z62 =] E662462 B316790 B804 7058
agsdez
1z z 1o o6 1496 1780 =] ToEadad 6047060 TaTE0dT
604006
13 z 1z =20 1623 1603 =] TEE1T04 TETEO4E 8210626
oozEzz
14 a 18 100 1322 1667 1s1a 2687642 8210627 BE42106
B4B0EE
18 2 26 0 18485 1260 o S1a61z20 BEAZ106 S47aE84
TrESA1
18 1 17 o5 1453 o o 2016046 EEREEEE 10106263
BEa194
17 1 10 75 1801 o o 10479803 101062654 10735842
ATEETO
15 3 15 a0 1566 1251 1274 10866064 10736845 | 1368 21
TEOITL
19 2 13 S0 1734 1238 =] 11741726 11568422 12000000
Total number of pulses in waveform = 36
!
Waweform Wam = 28
Hum of Bursts = 19
Burst Interwal (us)= G31579
Burst OFf Time * Chixp W Pulse L Pulse 2 Pulse 5 Start Loc Start Burst  End Burst
“* us Fulses (MH=) (as=) Pri(us) Pri (us) Pri (us) tas) Interval (us) Interwal (us)
521604
i i E] ) 1264 ] ] 521604 ] B01578
51808
2 2 & &5 1241 1778 o 1O9E671 GO1579 1263167
258162
3 3 1= 55 1276 2000 1273 1206852 153158 1884786
KEECEE]
El 1 a HO 1114 o o 2036229 15947 ET 2626315
1117901
5 4 1 L] 100 1858 o o 166244 2525318 a1ETE0d
S4205
= . a L] =0 1657 1izd 1943 5221402 G1ETS0E aTEEdTE
TETOE
7 i 16 75 1700 ] ] 5854120 aTE04Td 4421062
ATSddl
=] 2 1a S5 1600 1868 ] AdadzE 4421053 052591
1081169
E a 17 100 FELEE] 1808 1347 5519018 BOE2GAZ 5684210
sdzoEe
10 2 10 7o 1780 1084 ] BOB TOET sEE4211 CEREEE]
BO549E
11 3 19 &5 1413 1dz3 6875347 6316780 B84 7358
198196
1z 1 ] 0 1767 o ToTTaTs 6247368 TETEEAT
893673
i3 z 15 50 1170 1568 TETEE1E TETE04E s2i0626
<=FT =]
id z 5 50 1498 523 S3TOTAE S210527 S542108
Samazl
is i El 100 1653 ] D012758 S8d2108 EEREEEE)
1064885
16 a El &5 1118 1098 10062926 2475685 10105283
289778
17 1 & [E] 1583 ] 10818117 10105264 1o7asEdz
slaTLz
18 3 10 50 1220 1667 10827412 L7 3685 11368421
1oaTEaZ0
12 1 14 96 1922 o o 11869126 11o68422 12000000
Total number of pulses in waweform = 56
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Waveform HNum 29
Hum of Bursts 1s
Burst Interwal (us)= 666667
Bur=+t Off Time Chirp PW Pulse 1 Pul=se 2 Pulse 3 Start Loc Start Burst End Burst
# (us) Pulses (M=) (us) Pri (us) Pri(us) Pri (us) (us) Imterwal (us) Interwal (us)
B26TTH
1 3 T Ki=) 1724 1038 1378 B2ZETTS o BE6566
57369
2 1 15 100 1557 ] ] S5525d BE665T 1553533
1110411
3 1 =1 25 1751 o o 12800032 1333334 2000000
BE5182
4 3 13 K= 1BTT 1241 1zz9 2466965 2000001 ZEBE66T
G2T594
5 3 15 25 1606 1zz2g9 1801 2792206 2666668 SE53554
721657
=1 2 17 50 1004 1133 o 36525530 3333335 4000001
034384
T 1 1= B5 1972 o o 4462150 4000002 AEEE66S
B46355
8 3 1s o 1872 1201 1703 5110480 AG66665 5333335
545303
=] 2 =] {=le) 1750 1212 e 983550 53333368 BOO0002
BT220T
1o 1 [=le] 1004 o o BE30418 B000003 BEEE659
A4T4150
11 3 20 [=ls} 1166 1283 1682 T11d662 B6665T0O T333336
623505
1z 3 20 100 1145 1933 1o 77422098 7333337 BOO0003
BOE433
13 1 14 o8 1138 o o BIE284T BOOO00 BEEESTO
046636
14 2 1T 100 1349 1975 o 2289517 BE665T1 2333337
271585
15 z 7 50 1zde 1535 ] S574426 0535358 LOOOOOO
TOoS544
15 2 =1 ki) 1367 1137 o 10376854 10000005 10666571
460104
1T 1 1T 55 1594 o o 10838552 10666672 11333338
T2TT7a
15 ] =] 100 1864 1527 1775 11565225 11553558 12000005
Total number of pulses in waveform = 37
Waveform Hum = 30
Num of Bursts = 16
Burst Interwal (us)= 750000
FBurst Off Time Chirp W Fulse 1 Pulse 2 Fulse 3 Start Loc Start Burst d =t
#* fus Fulses (HEz } (us) Fri{us) Frifus) Fri (us) (us) Interval {(us) Interval (us)
730129
1 3 =] 85 1193 1023 1125 730129 o 749999
275532
z 1 20 &0 1219 <] o 1009002 TEOOOG 1499099
1185745
3 3 17 90 1717 1558 1956 2195966 1500000 2249999
221131
4 3 19 85 1039 1008 1158 2422328 2250000 2999999
1059344
5 z 20 o 11zz 1981 o 3484877 IOOOO0 3749099
1002372
& 2 17 85 1390 1585 o 4490352 3TEO000 4499999
256860
7 ] 17 55 1100 1124 1728 4TEOLST A5GO000 52490999
586408
=3 3 16 80 1568 1693 1420 5340547 S250000 5999999
1004497
a 3 = 85 1831 1989 1790 6349725 BO00000 5749999
1019760
10 z 13 65 1852 1110 o TATEL06 BTEO000 7499000
636120
11 3 16 95 1498 1048 1168 014287 TEOO000 2249999
TABEET
iz ] 13 &5 1322 1514 1521 &7E4558 H250000 5099090
505911
13 3 5 &5 1530 1951 1848 ozTdass DO00O00 9740000
749240
14 1 =1 70 1825 o o 10029405 STEO000 10499999
472118
15 3 7 55 1310 1664 1208 10503343 10500000 11249990
TEEOTO
16 1 18 65 1703 2] o 11292697 11250000 11999999
Total number of pulses in waveform = 39
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Radar Type 6 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No Detection (MHz) 0=No Detection
1 5251 1 16 5289 1
2 5253 1 17 5295 1
3 5256 1 18 5298 1
4 5259 1 19 5301 1
5 5262 1 20 5304 1
6 5265 1 21 5307 1
7 5268 1 22 5310 1
8 5271 1 23 5313 1
9 5274 1 24 5316 1
10 5277 1 25 5319 1
11 5280 1 26 5322 1
12 8283 1 27 5325 1
13 5286 1 28 5326 1
14 5286 1 29 5327 1
15 5292 1 30 5330 1
Detection Percentage (%) 100%
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Radar waveform #1 Radar waveform #2

:ZI::;Z? Frz\(jl:ezr;cy Pulse Start (ms) :ZF:;Z&: Fr?;l:'ezr)]cy Pulse Start (ms)

1 5253 3 20 5257 60

2 5262 6 51 5252 153

13 5255 39 69 5276 207

27 5278 81 90 5281 270

69 5260 207 - - -

87 5270 261 - - -

95 5263 285 - - -

Radar waveform #3 Radar waveform #4

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)

2 5275 6 0 5287 0

12 5254 36 3 5281 9

32 5278 96 6 5279 18

44 5261 132 10 5250 30

55 5252 165 30 5275 90

68 5259 204 40 5271 120

99 5266 297 42 5284 126

-- -- -- 79 5266 237

- -- -- 88 5256 264

- -- -- 90 5287 270
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Radar waveform #5 Radar waveform #6

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
5 5278 15 7 5269 21
18 5276 54 8 5273 24
20 5266 60 17 5290 51
45 5287 135 36 5276 108
49 5256 147 55 5277 165
54 5281 162 59 5284 177
56 5288 168 73 5263 219
73 5251 219 75 5265 225
76 5273 228 83 5256 249
77 5265 231 89 5269 267
78 5263 234 - - -
79 5271 237 -- -- --
83 5284 249 - - -
85 5293 255 -- -- --
90 5286 270 - - -
97 5270 291 -- -- --

Radar waveform #7 Radar waveform #8

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
6 5259 18 25 5250 75
22 5273 66 29 5256 87
25 5265 75 31 5258 93
56 5283 168 42 5277 126
57 5274 171 59 5254 177
64 5294 192 72 5270 216
71 5288 213 87 5276 261
78 5295 234 -- -- --
81 5272 243 -- -- --
89 5269 267 - - -
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Radar waveform #9 Radar waveform #10

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
6 5277 18 18 5264 54
1 5269 33 22 5251 66
25 5295 75 51 5280 153
41 5283 123 56 5266 168
59 5267 177 72 5298 216
66 5273 198 75 5273 225
69 5250 207 79 5256 237
70 5293 210 84 5255 252
71 5252 213 94 5300 282
93 5291 279 99 5265 297
97 5290 291 - - -
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Radar waveform #11 Radar waveform #12

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
10 5258 30 13 5290 39
22 5267 66 15 5308 45
42 5282 126 37 5265 111
45 5274 135 54 5272 162
70 5261 210 69 5262 207
71 5263 213 71 5311 213
96 5259 288 82 5304 246

Radar waveform #13 Radar waveform #14

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
20 5280 60 27 5317 81
23 5276 69 36 5296 108
24 5313 72 40 5263 120
26 5298 78 48 5281 144
36 5270 108 56 5305 168
39 5305 117 60 5265 180
46 5255 138 67 5301 201
60 5259 180 74 5318 222
85 5260 255 75 5298 225
92 5286 276 96 5268 288
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Radar waveform #15

Radar waveform #16

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
7 5266 21 14 5305 42
17 5270 51 16 5320 48
20 5261 60 25 5319 75
21 5283 63 65 5285 195
38 5267 114 61 5297 183
52 5321 156 67 5271 201
60 5264 180 75 5300 225
64 5280 192 88 5312 264
74 5271 222 -- -- --
95 5321 285 -- -- --
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Radar waveform #17 Radar waveform #18

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
2 5311 6 7 5302 21
12 5300 36 11 5287 33
36 5284 108 12 5308 36
37 5281 111 16 5312 48
50 5303 150 17 5272 51
55 5327 165 20 5275 60
59 5307 177 40 5328 120
65 5291 195 68 5318 204
66 5315 198 70 5315 210
80 5278 240 74 5278 222
86 5313 258 67 5306 201
88 5293 264 73 5298 219
94 5321 282 97 5309 291
99 5288 297 98 5299 294

Radar waveform #19 Radar waveform #20

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
15 5293 45 0 5318 0
26 5316 78 11 5320 33
56 5314 168 18 5296 54
78 5315 234 27 5279 81
85 5283 255 43 5334 129
97 5311 291 51 5316 153
98 5323 294 56 5327 168
-- -- -- 65 5291 195
-- -- -- 73 5331 219
-- -- -- 75 5287 225
- - -- 82 5307 246
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Radar waveform #21 Radar waveform #22

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
1 5319 3 1 5320 3
9 5303 27 10 5329 30
11 5308 33 18 5336 54
14 5306 42 28 5317 84
19 5290 57 30 5305 90
21 5339 63 34 5328 102
30 5321 90 36 5341 108
34 5318 102 43 5300 129
41 5299 123 44 5303 132
52 5281 156 53 5294 159
57 5297 171 64 5310 192
64 5285 192 70 5326 210
80 5315 240 75 5304 225
81 5296 243 76 5308 228
- -- - 86 5335 258
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Radar waveform #23 Radar waveform #24

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
3 5316 9 11 5314 33
10 5287 30 16 5313 48
12 5343 36 21 5331 63
27 5337 81 31 5336 93
32 5344 96 40 5297 120
53 5317 159 49 5340 147
68 5319 204 59 5303 177
70 5325 210 63 5319 189
72 5323 216 78 5333 234
83 5318 249 89 5329 267
91 5338 273 97 5299 291
95 5336 285 -- -- --
97 5335 291 -- -- --

Radar waveform #25 Radar waveform #26

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
0 5312 0 13 5347 39
9 5301 27 14 5334 42
15 5342 45 20 5329 60
20 5292 60 33 5295 99
68 5324 204 40 5309 120
72 5297 216 49 5353 147
96 5335 288 55 5318 165
99 5299 297 58 5299 174
-- -- -- 68 5336 204
-- -- -- 71 5307 213
-- -- -- 78 5314 234
- - -- 79 5333 237
- - -- 82 5337 246
-- -- -- 94 5348 282
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Radar waveform #27 Radar waveform #28

Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)

Number (MHz) Number (MHz)
2 5346 6 5 5340 15
3 5298 9 7 5349 21
7 5326 21 9 5310 27
9 5325 27 27 5318 81
19 5322 57 38 5306 114
24 5309 72 40 5301 120
36 5306 108 52 5319 156
37 5344 111 55 5311 165
41 5308 123 64 5333 192
48 5318 144 74 5353 222
70 5349 210 77 5342 231
80 5323 240 78 5321 234
84 5352 252 84 5341 252
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Radar waveform #29 Radar waveform #30
Hopping Frequency Pulse Start (ms) Hopping Frequency Pulse Start (ms)
Number (MHz) Number (MHz)
2 5329 6 10 5300 30
8 5322 24 13 5310 39
11 5314 33 14 5321 42
15 5335 45 32 5322 96
16 5316 48 35 5346 105
21 5309 63 52 5327 156
31 5321 93 60 5348 180
36 5349 108 64 5349 192
40 5343 120 65 5323 195
47 5324 141 75 5338 225
53 5318 159 97 5303 291
54 5347 162 99 5318 297
60 5338 180 -- -- --
66 5336 198 -- -- --
74 5330 222 -- -- --
84 5345 252 -- -- --
90 5328 270 -- -- --
93 5313 279 -- -- --
98 5342 294 -- -- --
99 5258 297 -- -- --
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6. CONCLUSION
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The data collected relate only the item(s) tested and show that the Unified Wired-WLAN Walljack

FCC ID: O9C-BJNGAFBO00O0S5 is in compliance with Part 15E of the FCC Rules.

The End
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